
'f'
C-221 AND UC-263

ENGINE
AND

ATTAclHMENTS
FORM

PU·52E
AUGUST,1973

(Supersedes FORMPU-52D)



• Due to a continuous program of research and development, some procedures,
specificationsand parts may be altered in a constant effort to improvemachines.

Periodic revisionsmay be made to this publication and mailed automatically to
distributors. It is recommendedthat customerscontact their distributor or dealer
for information on the latest revision.

I

•
UC-221 AND UC-263

ENGINE
AND

ATTACHMENTS• FORM

PU-52E
AUGUST,1973

(SupersedesFORMPU-52D)

•

• SeeLast Page for "New and DisplacedParts List"

.RINTEDIN UNITIDSTATIStF AMUICA



The Impol:tanee of
ADEQUATE PARTS and SERVICE

• •
The wise purchaser of a new machine gives consideration to the followingfactors:

1. Original quality
2. Availability of service parts
3. Availability of adequate service facilities

In many cases the machine becomes the only means of performing certain tasks that must
be done in a limited period of time. Wear is to be expected and under extreme conditions
even breakage of parts may occur. However, the user can still be assured of getting his work
done on time if service parts and adequate service facilities are available.
Foresighted International Harvester distributors and dealers make every effortto provide good
service and maintain a completely adequate stock of service parts.
When in need of parts, always give your authorized International Engine distributor or dealer
your Chassis and Engine serial numbers. We suggest that you write these serial numbers in
the spaces provided below, for ready reference when parts are required.

Chassis Serial No. _
(Stamped on plate on left side of flywheel housing)

Engine Serial No. _
(Stamped on left side of engine crankcase just below the distributor)

INSTRUCTIONS FOR ORDERING PARTS
(a) All parts orders should be sent to parts depot when so instructed. Give

complete address, state the county and railroad station (when shipping
point is different than post office), also whether shipment is to go by parcel
post, express, truck, or freight.

(b) When ordering parts, give the IH part number, including suffix or prefix
letters. To facilitate identification of these parts, "Complete Serial
Numbers" (including letters and numerals) assigned to machines, if any,
should be furnished.

(c) Parts should be ordered on the standard parts order blank. The parts
should be arranged in sequence by part numbers to facilitate service on
orders at the parts depot.

(d) Claims for shortage or error in the handling of an order for parts must
be made upon receipt of goods.

J t is the policy of Jniernaiional Harvester Company to improve its products whenever it is
possible and practical to do so.

We reserce the right to make changes or add improvements in the design or construction of parts
at any time without incurring the obligation to install such changes on products preViously delivered.

u

u

u



INTRODUCTION

• This catalog contains a list of service parts for the UC-22l
and UC-263 engines and attachments. The UC-22l has a
3-9/16 x 3-11/16 inch six-cylinder carbureted engine and
the UC-263 has a 3-9/16 x 4.390 six-cylinder carbureted
engine.

Following is a brief summary of the system used in com­
piling this catalog. It is to your advantage to carefully
study this summary.

This catalog is printed in a double column page format,
and is divided into four sections --- Introductory Pages,
Indexes to Units, lliustrations and Parts Lists, and Nu­
merical Index.

•
(I) INDEXES. Two types of indexes are used. The index
to units alphabetically lists all of the units by page number.
The numerical index at the back of the catalog lists all part
numbers (excluding standard fasteners) giving the page
number where the part is listed.

NOTE - Refer frequently to the Index to Units
to save time in locating the proper unit.

(2) ILLUSTRATIONS. Parts in this catalog are illustrated
by the "exploded view" method. Individual parts in each
illustration are shown where they belong in relation to one
another. Reference numbers only are shown in each illus­
tration. These numbers correspond with numbers in the
Reference Number column in the accompanying list of parts.
Parts in illustrations without reference numbers are the
same as duplicate parts with reference numbers.

CAUTION: Reference numbers should not be used when
ordering parts. Always use IH part numbers or descrip­
tion when ordering.

• (3) METHOD OF LISTING. The parts list of each classi­
fication is divided into units. Parts are listed in order
according to reference number shown in the illustration,
followed by a full description based upon the "noun first"
method --- i.e, , the noun name of the parts is listed first
then the modifying descriptive information which serves
to specifically identify the item. For example, SHAFT
w/two PLUGS, valve lever. Parts not shown in illustra­
tions appear at end of list in alphabetical sequence by noun
name. Parts listed will work on all units covered in this
catalog unless a serial number or other qualifying designa­
tion is given for purpose of identification.

Throughout this catalog the term "Front" indicates the
radiator end. Whenever the terms "Right" or "Left" are
used it should be understood to mean from a rear position
looking toward the radiator end.

•
(4) NUMBER REQUIRED. In this new double-column
catalog format the single "No. Req'd." column is elimina­
ted and the quantity used of each item is shown in paren­
thesis (4) following the description of the item. Where no
quantity is indicated it should be understood to mean that
only one (I) is required.

In many parts lists it is possible to include more than one
assembly or attachment. The assemblies or attachments
are listed at the beginning of the parts lists with the letters
A, B, C, etc., preceding the part number of the assembly
or attachment. The number required information is shown
in parenthesis following the description of the parts. When
letters (A, B, C, etc.,) are shown without a quantity it
should be understood to mean only one (1) is required.
Parts without letters after the description indicate the part
is used for all assemblies or attachments listed in the
heading.

•
(5) ASSEMBLIES ANDATTACHMENTS. Wherever possi­
ble the component parts of assemblies or attachments are
shown in the "exploded views" by use of boxes, brackets or
arrows. Component parts of assemblies or attachments
are listed by one of the following methods.

(a) The listings are fully covered by descrip­
tions for simple assemblies and attachments.

(b) When four or more parts are contained in
the assemblies or attachments the listing of
components immediately follows the descrip­
tion with the wording "(Composed of - )".

(c) Assemblies or attachments consisting of
many parts shows the assembly or attachment
number at the beginning of the unit list, fol­
lowed by the listing of the components.

Exceptions to the above methods are explained by foot­
notes in the text.

Individual parts of an assembly which are not available for
service are marked with a symbol §. In some instances,
such parts are listed with a notation giving the information
which is to be used for ordering.

(6) REVISIONS. Due to a continuous program of research
and development, some procedures, specifications and
parts may be altered in a constant effort to improve
machines.

Periodic revisions may be made to this publication and
mailed automaticall y to distributors. It is recommended
that customers contact their distributor or dealer for
information on the latest revision.

(7) MISCELLANEOUSPARTS. Standard bolts, screws,
nuts, etc. --- are not identified by a reference number.
These parts are known as COMMONHARDWAREitems
and appear in abbreviated nomenclature and are shown
indented under the major items with which they are used.
They should be ordered as listed, since they are not com­
ponent parts of the pieces they attach. Hardware parts
identified with part numbers have been designed for a
specific usage. Standard hardware parts should not be
substituted for them.

WARNING: Attaching parts especially made for their
location should never be substituted with regular standard
parts.

The following rules are established to govern the listing of
attaching parts:

All Carria e, Machine and Plow BOLTS; NUTS; Cap,
Machine and Set SCREWS, wil be consi ere urnished
with National Course Thread unless othe rwise specified.
The number of threads per inch will be eliminated.

All NUTS will be considered "hex" unless otherwise
specified.

All WASHERSwill be considered "Plain" unless otherwise
specified. The "ID", "OD" and "No. " identity will be
eliminated. The inside dimension will be listed first,
followed by the outside diameter and the thickness.

All lock WASHERSwill be considered "Medium" type
unless specified as "Light" or "Heavy".

All cotter PINS will be considered "Extended Pr ong'ttype
unless otherwise specified.

All groove PINS will be considered "Standard Groove"
unless otherwise specified.

All common RIVETS will be considered "Annealed" unless
otherwise specified.

All countersunk-head tubular RIVETS will be considered
"Copper-Plated Steel" unless otherwise specified.

All oval-head tubular RIVETS will be considered "Brass".

Standard bolts used in International Harvester
Products are manufactured under standards
known as Unified National Coarse Thread
{U.N. C. and Unified National Fine Thread
(U.N. F.) with the number of threads per inch
for various diameters as follows:

PRINTED IN UNITED STATES O' AMERICA



INTRODUCTION

No. of No. of
Diameter Threads Threads
of Bolt per inch per inch

(U.N.C.) (U.N.F.)

1/4" ZO Z8
5/16" 18 Z4
3/8" 16 Z4

7/16" 14 ZO
lIZ" 13 ZO

9/16" 1Z 18
5/8" 11 18
3/4" 10 16
7/8" 9 14

1" 8 14
1-1/8" 7 1Z
1-1/4" 7 12
1-3/8" 6 1Z
I-lIZ" 6 IZ

(8) ABBREVIATIONS. The abbreviations used in this
catalog are explained in the list of abbreviations on page 3.

(9) SERIAL NUMBERS.

Starting
Engine
Serial

Number

Starting
Chassis
Serial

Number

UC-221
UC-263

C-221 6093
C-263 6682

UC-221 501
UC-263 501

The engine serial numbers for the UC-2Z1 and UC-263 are
stamped on a pad on the left side of the engine crankcase
just below the distributor.

The chassis serial numbers for these units are stamped
on a name plate on the left side of the flywheel housing.

II PRINTED IN UNItED STATES OF AMERICA

•

•

•

•

•



•

•

•

•

•

LIST OF ABBREVIATIONS

Aperiod after the abbreviation is used only when the abbreviation form spells a common English word.

• ••• headless unfin
hexagon wagon-box-hd

hexagonal-head wI
hexagon socket head wlbrz

horsepower w/hex.
• ••••• heavy vrl o
• ••• hydraulic zn
inside diameter zn-ct
inch or inches zn-pltd

adj .....
al
aly-stl ••
amp •.••
anl .•.•
approx.
assy
att ••
bd-hd
b-shd
brg
brs
brz
cd-pltd
cd- pltd- stl
cr-pltd
cr-pltd-stl
CI
csk
csk-hd
cl-rec-hd

adjustable
aluminum
alloy steel

ampere, amperes
annealed

approximately
assembly

• • • • • attachment
binding head
button head

• • • •• bearing
• • • • • brass

bronze
cadmium plated

cadmium plated steel
••••• chromium plated

chromium plated steel
· ..... cast iron
• • • • countersunk

countersunk head
• clutch recess head

com common
cone-apt •••••• cone point
contd • continued
cop copper
cop-pltd copper plated
cot. cotter
cvpin cotter pin
cres. corrosion-resistant-steel (stainless)
cr-rec-hd • . cross recess head
cre corrosion resisting
crg • • • • • • carriage
cup-pt • • • • • • cup point
cyl • cylinder, cylinders
deg ••••• degree
dia diameter
dId drilled
dld-f c-pin drilled for cotter pin
dld-f !kg-wire. drilled for locking wire
dog-pt • dog point
ext external
f fur

female
• • fillister head
• • •• fin neck

flat countersunk head
• flat fillister head

flat head
• flat-point
• • flexible
• •• fluted

• foot (or feet)

fem .....
fil-hd
fin-nk
f-csk-hd
f-fil-hd
f-hd
f-pt
flex
£ltd
ft
ga
hd
hdls
hex.
hex-hd
hex-soc-hd
hp
hv
hyd ,
ID
in.

gauge
head

internal
pound, pounds

lentil head
left hand
locking

Petroleum Gas
• lubrication

machine
medium

malleable iron
National Coarse Thread

National Fine Thread
• • • • .• nickel

• • nickel plated steel
• • . • • • •• numbe r
• • National pipe thread
outside circumference

• outside diameter

int •••
lb
lentil-hd
LH •••
!kg
LP Gas
lub •••
mach
med
MI
NC
NF

Liquified

ni
ni-pltd-stl.
No.
NPT
OC
OD
O/S
ov-hd

oversize
oval head

rd-end
rd-hd
rd-pt

ounce
• parkerized steel

package
plated
point

• • power take-off
round end

round head
round point

regular
• • •• right hand

revolutions per minute
Society of Automotive Engineers

semi-finished
• • • • • . slotted

slotted head
slotted binding head
slotted fillister head

slotted flat head
••••••• slotted hexagon head

slotted pan head
slotted round head
slotted truss head

oz
parkerized-stl
pkg
pltd
pt
PTO

reg
RH
RPM
SAE
sf
slt ••
slt-hd ••••••
slt-bd-hd
slt-fil-hd
slt-f-hd
slt-hex-hd
slt-pan-hd •
slt-rd-hd
slt-truss-hd •
sq
sq-hd •••••
sq-nk
std ••
std-hd •
stl

square
square head
square neck

standard
standard head

steel
straight

teeth
• tapping

thread
•undersize
unfinished

• .wagon box head
with

with bronze
• with hexagon

without
zinc

• zinc coated
zinc plated

str
T
tap
thd
u/S

PRINTED IN UNITED STATESOF AMERICA III

--



INTRODUCTION

•

•
Right front view of the UC-221and UC-263

Engine with Hoodand Dash, Radiator Grille, Front
and Rear Support and Air Cleaner Attachments.

•

•
Left front view of the UC-221and UC-263

Engine with Hoodand Duh, Front and Rear Support
Fan, Fan Guard, Instrument Panel, Power Take-Off,

Engine Controls and Air Cleaner Attachments. •
IV PRINTED IN UNITED STATES OF AMERICA



ALPHABETICAL INDEX

• DESCRIPTION PAGE FICHE DESCRIPTION FICHEPAGE

(Battery ignition) (For use with
sleeve Ie ss engine s equipped with
regular system . . . . . . .
(Battery ignition) (For use with
sleeveless engines equipped with
safety shut-off system) ....
(Magneto ignition) (For use with
sleeved engines equipped with auto­
matic shut-off)(C-221 501 to 43020)
(C-263 501 to 56635) .

ENGINE

COOLING SYSTEM
70

Pump, water. .
Package, field service (water pump
thermostat)

39

39 72

Thermostat. 39

ELECTRICAL SYSTEM 63

Alternator (For use with sleeveless
engines equipped with hydraulic
pump. . . . . . . . . . . • .. 53, 54
(For use with sleeveless engines not
equipped with hydraulic pump 53, 54

Battery and Cables 77
Belt Fan
Generator (For use with sleeved
engines). . . . . . . . . . • . 52

Alternator (For use with sleeveless
engines) . 53

Cable, battery 77
Cables, ignition. 46
Battery, ignition . • . .• 46
Magneto, ignition (C-221 501 to 4302(
C-263 501 to 56635) . 48

Coil, ignition (Battery ignition) 46

Distributor (Battery ignition) . 47, 49

Fan
Gene rator (For use with sleeved
engines) .. .....• 52

Alternator (For use with sleeveless
engines) 53

Arm, rocker (lever) . 16

Bearings
Camshaft .
Connecting Rod (For use with
sleeved engines) C-221 501 to 43020
C-263 501 to 56635. . . . . . .
C-221 43021 up, C-263 56636 up.
(For use with sleeveless engines)
Crankshaft• 2

4
6
12

Camshaft.
Cover
Crankcase front
Valve .

Crankcase and related parts
Crankshaft

11
15
8
12

Damper, vibration (UC-263) 13

Engines, service IX

Flywheel. 12

Gasket sets
Engine
Valve grinding

Gauge, oil level
(For Magneto ignition) C-22l 501 to
43020 C- 263 501 to 56635. . . . .
(For Distributor ignition) C-221 501
to 43020 C- 263 501 to 56635.
(C-221 43021 up, C-263 56636 up

Gear, idle r .
Gove rnc r (IH)
Governor, mechanical (Novi)
(For use with Magneto ignition)
C-221 501 to 43020 C-263 501 to
56635.

• 45
45Generator

(For use with sleeved engines
equipped with hydraulic pump) . 52, 55
(For use with sle eved engines not
equipped with hydraulic pump) . 52, 56

9

9
9
11
18

Magneto 75, 76
Motor, cranking
(For use with sleeved engines). 50
(For use with sleeveless engines) 50

Plug, spark
Battery ignition 64
Magneto ignition (C-221 501 to 43020
C-263 501 to 56635) 48

Pulley
Generator (For use with sleeved
engines) 52
Alternator (For use with sleeveless
engines) 53

21

Head, cylinder
with valves
without valves

15
15

• Manifold, intake and exhaust 17

Pistons
(For use with sleeved engines)
C-221 501 to 43020 C-263 501 to
56635. . . . . . . .
C-221 43021 up, C-263 56636 up.
(For use with sleeveless engines)
UC-221 and UC-263

Pulley, fan drive (UC-221) .

Regulator, voltage
(For use with sleeved engines equip-
ped with negative grounded battery). 52, 58
(For use with sleeved engines equip-
ped with positive grounded battery) 52, 60
(For use with sleeveless 'engines
equipped with hydraulic pump) . 53, 59
(For use with sleeveless engines not
equipped with hydraulic pump) . 53, 59

Resistor (Battery ignition) 46

2
4

6
13

Rods, connecting
(For use with sleeved engines)
C-221 501 to 43020 C-263 501 to
56635. . . . . . . . .
C-22l 43021 up, C-263 56635 up.
(For use with sleeveless engines)
(UC-22l, UC-263)

2
4

Wiring, electric
(Battery ignition) (For use with
sleeved engines equipped w/auto-
matic shut-off 61
(Battery ignition) (For use with
sleeved engines equipped with
regular system) . . . . . . . 66
(Battery ignition) (For use with
sleeved engines equipped with safety
shut-off system) 68

6

Sleeves
(For use with sleeved engines)
(UC-22l 501 to 43020 UC-263 501
to 56635) . . . . . • .
(C-22l 43021 up, C-263 56636 up)
(For use with sleeveless engines)
(UC-221 and UC-263) •....•

• 2
4

6
vPRINTED IN UNITED STATES OF AMERICA



PAGE

ALPHABETICAL INDEX

FICHE

Shutter, radiator
Automatic.
Manual

Shut-off, automatic safety
Ammeter

DESCRIPTION FICHE

•

16

DESCRIPTION

Valves.

FUEL SYSTEM

Carburetor
Combination natural gas and
gasoline
(C-221 501 to 43020 C-263 501 to
53635)

Gasoline
Liquefied petroleum gas
(For use with sleeved engines) .
(For use with sleeveless engines).

Natural gas
(For use with sleeved engines) •
(For use with sleeveless engine s).

Filter, fuel (Liquefied petroleum gas)
(For use with sleeved engines).
(For use with sleeveless engines)

Fuel pipe and connections
Combination natural gas and gaso­
line (C-221 501 to 43020 C-263 501
to 56635) .....•....
Gasoline (Not used with hydraulic
pump).. . ...
Liquefied Petroleum Gas
(For use with sleeved engines). .
(For use with sleeveless engines).

Natural gas
(For use with sleeved engines) ..
(For use with sleeveless engines).

Package, carburetor gasket
Pump, fuel
(Not used with hydraulic pump)

Regulator, fuel
Liquefied Petroleum gas (Ensign)
Natural gas (C-221 501 up, C-263
501 up). • .
Combination natural gas and gaso­
line (C-221 501 to 43020 C-263 501
to 56635) .

MISCELLANEOUS

Gasket sets
(Engine)

Product graphics

LUBRICATING SYSTEM

Filter, lubricating oil
(For use with sleeved engines)
C-221 501 to 43020 C-263 501 to
56635. . . . . .

Filter, oil (Spin on)
(For use with sleeveless engines)

Pan, crankcase 011
Pump, oil

ATTACHMENTS

Alternator
(For sleeveless engines with hydrau
lic pump) ......••.•
(For sleeveless engines without
hydraulic pump) . . . . • . . •
(For use with sleeveless engines)

Cap, exhaust rain.
Gleaner, air
(Oil - bath - type)
(Dry - type) .

Clutch and controls
Controls,engine
Crank, starting.

37

24

27
28

27
28

38
34

37

23

32
34

36
35

37

23

29

31

31

45

45

42, 44

43

41
40, 41

53

53
54

82

78
79
118
82
13

Coupling, flexible.

Doors, hood side

Expansion tank and connections
Extended shaft and outboard bearing.
(Rockford)

Extended shaft and outboard bearing
(Twin-Disc)

Fan
Blower
Suction
Standard cooling.
Tropical, increased cooling.

Flywheel.

Gauge, oil level sight
(For use on natural gas, liquefied
petroleum gas and combination gas
on gasoline engines) (Not used on
units equipped with Flo-matic valve
attachment) . . . . .
(For use on natural gas, liquefied
petroleum gas and combination gas
or gasoline engines) (For use with
Flo-matic valve attachment.

Gene rator and Regulator
Grille, radiator
Guard, fan

Hood and Dash
Hourmeter
Hous ing, flywheel

Idler, fan belt . . . . . . . .
Instruments and instrument panel
Ammeter
Cable harness
Indicators
Heat
Oil Pressure.

Panel, instrument mounting
(For use on units equipped with
regular gauges and safety gauges).

Muffler, exhaust

Oiler, top cylinder

Piston, high altitude (For use with
sleeved engines) .

Pipe, exhaust.
Power take-off (Rockford)
UC-221 Regular duty (10" clutch)
UC-221 Light duty (8" clutch)
UC-263 Regular duty (11-1/2"
clutch)

UC-263 Light duty (10" clutch)
Power take-off (Twin-Disc)
UC-221 Regular duty (10" clutch)
UC-221 Light duty (8" clutch)
UC-263 Regular duty (11-1/2"
clutch). . . . . . . • . . .

UC-263 light duty (10" clutch) •
UC-263 High speed (11-1/2"
clutch). .•.......•

Power take-off with extended shaft
(Twin-Disc)
(Rockford).

Pulley, auxiliary
Pump, hydraulic
Pump, electronic fuel transfer
(Used with hydraulic pump)

Radiator and Connections.

83

•

•

•

•

VI PRINTED IN UNITED STATESOF AMERICA

PAGE

109

88

97

103

86
86
86
86
12

112

113
52
104
107

104
88
9

87
90, 93
90, 93
91, 93

91, 93
90, 93

93

82

III

2, 4
17

94
101

99
94

103
103

103
103

103

103
97, 99

101
109

112,115

117

107

105
106

80, 93



ALPHABETICAL INDEX

• DESCRIPTION PAGE FICHE DESCRIPTION PAGE FICHE

Cable, harness 81, 93
Gauge, oil pressure 80, 93
Indicator, heat 80, 93
Panel, instrument 80, 93
Relay. 80

Stub shaft, direct connected 14
Stub base. 108
Supports
Front. 81
Engine 87
Rear 81

Tachometer 89
Tachourmeter 89
Tool Set 110
Transmission 119

Valve, flo-matic 85•

•

•

•
PRINTED IN UNITED STATES OF AMERICA Vll



•
QUICK REFERENCE

FILTER ELEMENT AND BELTS

FOR

UC-ZZI AND UC-Z63

ENGINES

FILTER ELEMENTS PART NO.

FUEL SYSTEM

FUEL PUMP FILTER ELEMENT 967 640 RZI
FUEL FILTER (LPG) (for use w/sleeved engines) 64400 DC

LUBRICATION SYSTEM

OIL FILTER ELEMENT (for use w/sleeved engines) 323 827 R91
OIL FILTER ELEMENT (for use w/sleeveless engines) 398 080 R2

AIR CLEANER

AIR CLEANER ELEMENT 317702 R91

BELTS

WATER PUMP AND GENERATOR FAN BELT
(for use w/sleeved - engines w/o Hydraulic Pump) 316250 Rl

FAN BELT {for use w/sleeved engines w/Hydraulic Pump 312515 Rl

ALTERNATOR BELT (for use w/sleeveless engines
w/ Hydraulic Pump) 385 674 Rl

FAN BELT (for use w/sleeveless engines w/o
Hydraulic Pump) 275 301 C2

•

•

•

•
VIU ".IHTlD IN UNITID "ATI' O' AMIIICA



CARB URETED ENGINE•
SERVICE ENGINES

SKELETON SERVICE ENGINES

• 374244 R93 Gasoline Burning Engine (See NOTE) (UC-221)
C-221 501 to 43020

374 246 R93 L.P. Gas and Natural Gas Burning Engine (See NOTE) (UC-221)
C- 221 501 to 43020

394242 R92 Gasoline Engine (See NOTE) (UC-221)
C-221 43021 Up

374 245 R93 Gasoline Burning Engine (See NOTE) (UC-263)
C-263 501 to 56635

374 247 R93 L. P. Gas and Natural Gas Burning Engine (See NOTE) (UC-263)
C- 263 501 to 56635

394 241 R93 Gasoline Engine (See NOTE) (UC-263)
C-263 56636 Up• The above engines consist of -

Crankcase Assembly wi Sleeves Fuel Pump Mounting Pad Cover and
Gasket

Crankshaft wlBearings Rear Bearing Cap Filler Plugs

Gear and Seals Oil Pump

Connecting Rods wIBearings Oil Fille r Tube

Pistons wlPins and Rings

Camshaft wlGear and Bearings

Tappets

•
NOTE _ When Ordering A Service Engine, Give Complete

Serial Number (Including Letters And Numbers)

Shown On Crankcase Of Engine To Be Replaced.

•
PRINTED IN UNITEDSTATIS O' AMIRICA IX



MEMORANDA •

•

•

•

•
x PRINTED IN UNITED STATIS 0' AMIRICA



REF.
NO.

PART
NUMBER

DESCRIPTION
REF.
NO.

PART
NUMBER

DESCRIPTION• ENGINE

CAMSHAFT AND RELATED PARTS

•

• 16026 DB NUT, camshaft gear 8 70 260 Rl BEARING, camshaft intermediate
front

2 16 025 D LOCK, camshaft gear nut

3 312 500 RI GEAR, camshaft (*) 9 70 261 R2 BEARlNG, camshaft intermediate

3 367 240 RI GEAR, camshaft (not *) rear

4 70 425 RI BOLT, camshaft thrust plate (2)
10 70 262 RI BEARING, camshaft rear

5 35650HA PLATE, camshaft thrust

6 127 559 KEY, camshaft gear (Woodruff
No. 90) 11 367 229 RI CAMSHAFT

7 70 259 R2 BEARING, camshaft front (will work
for 367 514 RI)

•

•
(*) _ Used with Hydraulic Pump

PRINTEDIN UNITEDSTATIS 0' AMERICA



ENGINE

DESCRIPTION
REF. PART
~_NUMBER

CONNECTING RODS, SLEEVES AND PISTONS
(For use w/Sleeved Engines)
C-221 SOl to 43020
C-263 50 I to 56635

7

9

RING, piston barrel compression
(top groove) (Not furnished
separately) (61

2 RING. piston taper face compression
(second groove) (Not furnished
separately) (6)
RING. piston oil regulating (third
groove) (Not furnished separately)

3

4 539 379 RI RING SET, piston (Replacement)
(consists of two compression
RINGS and I oil regulating ring)
(6)OR

4 367 649 R92 RING SET, piston (replacement)
(consists of six chrome compres­
sion rings~ six plain compression
and six oil regulating rings) (6)

5

6

19517 DRING, piston pin retainer (12)

70 014 RI PIN, piston (standard)
(6) C-221 SOl to 34717
(6) C-263 SOl to 36027

6 278271 RI PIN, piston (standard)
(6) C-221 34718 Up
(6) C-263 36028 Up

6 70015 RI PIN, piston (.005" oversize)
(6) C-221 SOl to 34717
(6) C-263 SOl to 36027

REF.
NO.

PART
NUMBER DESCRIPTION •

6 278 326 RI PIN, piston (.005" oversize)
(6) C-221 34718 Up
(6) C-263 36028 Up

7 SLEEVE, cylinder (order sleeve
assembly cylinder w/piston and
rings) (6)

8 PISTON (order sleeve assembly
cylinder with piston and rings) (6)

9 367 638 R94 SLEEVE w/PISTON and RINGS
ASSY, cylinder (UC-221) (gasoline
standard altitude) (6) •9 367 640 R94 SLEEVE w/PISTON and RINGS
ASSY, cylinder (UC-263) (gasoline
standard altitude) (6)

9 367 637 R94 SLEEVE SET, cylinder(consists of
six SLEEVES w/PISTONS and RINGS,
367 638 R92) (UC-221) (gasoline
standard altitude)

9 367 639 R94 SLEEVE SET, cylinder (consists of
six SLEEVES w/PISTONS and RINGS,
367 640 R92) (UC-263) (gasoline
standard altitude)

9 371 091 R92 SLEEVEw/PISTON and RINGS
ASSY, cylinder (UC-221) (L. P.
gas and natural gas) (6) •9 371 092 R92 SLEEVE w/PISTON and RINGS
ASSY, cylinder (UC-263) (L. P.
gas and natural gas) (6)

371 089 R92 SLEEVE SET, crankcase (consists of
six SLEEVES w/PISTONS and RINGS.
371091 R92) (UC-221) (L. P. gas
and natural gas)

9

9 371090 R92 SLEEVE SET, crankcase (consists of
six SLEEVE w/PISTONS and RINGS,
371092 R92) (UC-263) (L. P. gas
and natural gas)

9 371 829 R94 SLEEVE SET, crankcase (consists
of six SLEEVES w/PISTONS and
RINGS, 372 082 R92) (UC-221)
gasoline-high altitude) •9 372 082 R94 SLEEVES w/PISTONS and RINGS
ASSY (UC-221) (gasoline-high
altitude) (6)

9 371 833 R92 SLEEVE SET. crankcase(consists
of six SLEEVES w/PISTONS and
RINGS, 372 084 R92) (UC-263)
gasoline-high altitude)

9 372 084 R92 SLEEVES w/PISTONS and RINGS
ASSY, cylinder (UC-263) (gasoline­
high altitude) (6)

364 913 RI BUSIDNG, piston pin (6)10

II 367 408 xn BEARING, connecting rod (2 halves)
(std) (6) •II 367 632 Rll BEARING, connecting rod (2 halves)
(.002" undersize) (6)

11 376 666 Rll BEARING, connecting rod (2 halves)
(.010" undersize) (6)

2: PRINTED IN UNITED STATES 0' AMERICA



ENGINE

• REF.
NO.

PART
NUMBER

DESCRIPTION

CONNECTING RODS, SLEEVES AND PISTONS - Continued
(For use w/Sleeved Engines)
C-ZZI 501 to 43020
C-263 501 to 56635

11 376 668 Rll BEARING, connecting rod (2 Halves)
(.020" undersize) (6)

11 367631 Rll BEARING, connecting rod (2 halves)
(.020" undersize) (6)

11 367 630 R91 BEARING SET, connecting rod
(consists of six BEARING,
367408 Rll) (standard)

11 377 285 R91 BEARING SET, connecting rod

• (consists of six BEARING, 3
367632 Rll) (.002" undersize)

11 376 665 R91 BEARING SET, connecting rod
(consists of six BEARING,
376666 Rll) (.010" undersize)

11 376 667 R91 BEARING SET, connecting rod
(consists of six BEARING,
376668 Rll) (.020" undersize)

11 372 443 R91 BEARING SET, connecting rod
(consists of six BEARING,
367631 RIl) (.030" undersize)

12 367406 R21 ROD w/two BOLTS, 316 366 Rl and
BUSHING, 364913 Rl, connecting
(6)

13 280318 Cl BOLT, connecting rod (12)•

•

•
".INTID IN UNITID ""'II O' AMI.le"



ENGINE

DESCRIPTION
REF. PART
~_NUMBER

CONNECTING RODS, SLEEVES AND PISTONS
(For use w/Sleeved Engines)
C-221 43021 to 53360
C-263 56636 to 93942

7

9

~10

1<~

--12

CEA-B3B21

RING, piston barrel compression
(top groove) (6)

2 RING, piston taper face compression
(Second groove) (6)

3 RING, piston oil regulating (third
groove) (6)

4 367 649 R92 RING SET, piston (replacement)
(consists of six chrome compres­
sian rings, six plain compression
and six oil regulating rings)

4 539379 Rl RING SET, piston (replacement)
(consists of two compression rings
and one oil regulating ring) (6)

5 19517 D RING, piston pin retainer (12)

6

6

278271 Rl PIN, piston (standard) (6)

278326 Rl PIN, piston (.005" oversize) (6)

REF.
NO.

PART
NUMBER DESCRIPTION •

7 SLEEVE, cylinder (order sleeve
assembly cylinder w/piston and
rings) (6)

8 PISTON (order sleeve assembly
cylinder w/piston and rings) (6)

9 378 601 R97 SLEEVE w/PISTON and RING ASSY,
cylinder (UC-221) (gasoline stan­
dard altitude) (6)

378 604 R97 SLEEVE w/PISTON and RINGS ASSY,
cylinder (UC- 263) (gasoline stan­
dard altitude) (6) •9

9 378600 R97 SLEEVE SET, cylinder (consists of
six sleeves w/PISTONS and RINGS,
378 601 R93) (UC-221) (gasoline
standard Altitude)

9 378 603 R97 SLEEVE SET, cylinder (consists of
six sleeves w/PISTONS and RINGS,
378 604 R94) (UC-263) (gasoline
standard altitude)

9 380647 R97 SLEEVE w/PISTON and RING ASSY,
cylinder (UC-221) (L. P. gas,
natural gas, and gasoline high
altitude) (6)

380 649 R97 SLEEVE w/PISTON and RING ASSY,
cylinder (UC-263) (L. P. gas,
natural gas and gasoline-high
altitude) (6) •9

9 380 646 R97 SLEEVE SET, crankcase (consists
of six SLEEVES w/PISTONS and
RINGS, 380 647 R94) (UC-221)
(L. P. gas, natural gas and gasoline
-high altitude)

380648 R97 SLEEVE SET, crankcase (consists of
six SLEEVES w/PISTONS and
RINGS, 380 649 R95) (UC-263)
(L. P. gas, natural gas and gasoline
- high altitude)

BUSHING, piston pin (6)

9

10 364913 RI

11 367408 RII BEARING, connecting rod (2 halves)
(standard) (6) •11 367632 Ril BEARING, connecting rod (2 halves)
(.002" undersize) (6)

11 376666 RII BEARING, connecting rod (2 halves)
(.010" undersize) (6)

376 668 Rll BEARING, connecting rod (2 halves)
(.020" underSize) (6)

11

11 367 631 RII BEARING, connecting rod (2 halves)
(.030" undersize) (6)

11 367630 R91 BEARING SET, connecting rod
(consists of six BEARING,
367408 RII) (standard)

11 377 285 R91 BEARING SET, connecting rod
(consists of six BEARING,
367 632 RII) '(.002" unde r aize)

376 665 R91 BEARING SET, connecting rod
(consists of six BEARING,
376666 RII) (.010" undersize) •11

4 PRINTED IN UNITED STATES 0' AMERICA



•

•

•

•

•

ENGINE
REF. PART DESCRIPTION
_N_O_.N~U~M~B~E~R~ ___

CONNECTING RODS, SLEEVES AND PISTONS - Continued
(For use w/Sleeved Engines)
C-221 43021 to 53360
C-263 56636 to 93942

11 376 667 R91 BEARING SET, connecting rod
(consists of six BEARING,
376 668 Rll) (.020" undersize)

11 372 443 R91 BEARING SET, connecting rod
(consists of six BEARING,
367631 Rll) (.030" undersize)

12 367406 R21 ROD w/two BOLTS, 316 366 Rl
and BUSHING, 364913 Rl, con-
necting (6)

13 280318 Cl BOLT, connecting rod (12)

PRINTEDIN UNITEDSTATIS 0' AMIRICA 5



ENGINE
REF.
NO. DESCRIPTION

PART
NUMBER

CONNECTING RODS AND PISTONS
(For use w/S1eeve1esa Engines)
(UC-ZZ1 53361 and up)
(UC-Z63 93943 and up)

CE-99568

RING. compression piston (top
groove) (Not furnished separately)
(6)

Z 389751 Rl RING. compression piston (second
groove) (Not furnished separately)
(6)

3 399441 Rl RING. oil regulating piston (bottom
groove) (standard and. 010 o/s)
(Not furnished separately) (6)

4 539379Rl RING SET. piston (consists of two
compression and one oil regulating
rings) (standard and. 010 o/s) (x)

4 539 380 Rl RING SET. piston (consists of two
compression and one oil regulating
rings) (.020 o/s) (x)

4 539 381 Rl RING SET, piston (consists of two
compression and one oil regulating
rings) (.030 o/s) (x)

4 539 382 Rl RING SET, piston (consists of two
compression and one oil regulating
rings) (.040 o/s) (x)

REF.
NO.

PART
NUMBER DESCRIPTION

HIGH ALTITUDE GASOLINE NATURAL GAS AND LI

•
PETROLEUM GAS

lD

"'''NTID INUNITIlITATII 0' AMIR'CA

5 338050 R92 PISTON ASSEMBLY (standard)
(UC-221) (6)

5 379 822 R95 PISTON ASSEMBLY (standard)
(UC- 263) (6)

5 388051 R92 PISTON ASSEMBLY (.010 o/s)
(UC-221) (6)

5 379823 R95 PISTON ASSEMBLY (.010 o/s)
(UC-263) (6)

5 388052 R92 PISTON ASSEMBLY (.020 o/s)
(UC-221) (6)

5 379824 R95 PISTON ASSEMBLY (.020 o/s)
(UC-263) (6)

5 388053 R92 PISTON ASSEMBLY (.030 o/s)
(UC-221) (6)

379825 R95 PISTON ASSEMBLY (.030 o/s)
(UC-263) (6)

388054 R92 PISTON ASSEMBLY (.040 o/s)
(UC-221) (6)

379826 R95 PISTON ASSEMBLY (.040 o/s)
(UC-263) (6)

5

5

5

GASOLINE

5 388045 R92 PISTON ASSEMBLY (standard)
(UC-221) (6)

•

•

•

•

5 379817 R95 PISTON ASSEMBLY (standard)
(UC-263) (6)

388046 R92 PISTON ASSEMBLY (.010 o/s)
(UC-221) (6)

379818 R95 PISTON ASSEMBLY (.010 o/s)
(UC-263) (6)

388047 R92 PISTON ASSEMBLY (.020 o/s)
(UC-221) (6)

379819 R95 PISTON ASSEMBLY (.020 o/s)
(UC-263) (6)

388048 R92 PISTON ASSEMBLY (.030 o/s)
(UC-221) (6)

379 820 R95 PISTON ASSEMBLY (.030 o/s)
(UC-263) (6)

388049 R92 PISTON ASSEMBLY (.040 o/s)
(UC-221) (6)

379821 R95 PISTON ASSEMBLY (.040 o/s)
(UC-263)

5

5

5

5

5

5

5

5

6 19 517 D RING. piston pin retainer (12)

7 278 271 Rl PIN, piston (6)

(x) - A. Required.



ENGINE

• REF.
NO.

PART
NUMBER DESCRIPTION

CONNECTING RODS AND PISTONS - Continued
(For use w/S1eeve1ess Enginel)
(UC-2.2.1 53361 and up)
(UC-2.63 93943 and up)

8 364913 Rl BUSHING, piston pin (6)

9 367 408 Rll BEARING, connecting rod (2 halves)
(standard) (6)

9 367 632 Rll BEARING, connecting rod (2 halves)
(.002 u/s) (6)

9 376 666 R11 BEARING, connecting rod (2 halves)
(.010 u/s) (6)• 9 376 668 Rll BEARING, connecting rod (2 halves)
(.020 u/s) (6)

9 367631 Rll BEARING, connecting rod (2 halves)
(.030 u/s) (6)

9 367 630 R91 BEARING SET, connecting rod
(standard) (consists of six BEAR­
INGS, 367408 Rll)

9 377285 R91 BEARING SET, connecting rod
(.002 u/s) (consists of six BEAR­
INGS, 367632 Rll)

9 376 665 R91 BEARING SET, connecting rod
(.010 u/s) (consists of six BEAR­
INGS, 376666Rll)

• 9 376 667 R91 BEARING SET, connecting rod
(.002 ul s ) (consists of six BEAR­
INGS, 376668 Rll)

9 372 443 R91 BEARING SET, connecting rod
(.030 u/s) (consists of six BEAR­
INGS, 367 631 Rll)

10 367406 R21 ROD w/two BOLTS, 316366 Rl and
BUSHING, 364913 Rl, connecting
(6)

11 280318 Cl BOLT, connecting rod (12)

•

•
PRINTED IN UNITED STATESOF AMERICA 7



ENGINE

REF. PART
NO. NUMBER DESCRIPTION ~ii.fuw~

V
REF. PART
NO. NUMBER DESCRIPTION

CRANKCASE AND RELATED PARTS
(UC-221 and UC-263)

1~

15

.~il!iii•..

CE·995TT •
20 840 Rl PLUG, core hole (2) 2 DOWEL 371 699 R2

2 DOWEL 376 353 Rl2 402896 R91 CRANKCASE ASSEMBLY (Will work 1 GASKET 532 496 Rl
for CRANKCASE ASSY, 4 NUT 102 637
367512 R95) (UC-221) 6 PIN 278271 Rl
(Composed of - 6 PISTON

1 ADAPTER 367513 Rl 1 PLUG 444618
§ 4 BUSHING 2 PLUG 444 782

4 BOLT 19992Rl 3 PLUG 444 854
10 BOLT 70133 Rl 6 PLUG 379 278 Cl
1 CAP 306671 Rl 2 PLUG 20 840 Rl
1 CAP 306 672 Rl 12 RETAINER 19 517 D
1 CAP 306 673 Rl §18 RING
1 CAP 306 674 Rl 2 SCREW 179 814
1 COVER 356 243 Rl 6 SLEEVE
1 CRANKCASE 1 TUBE 378 102 Rl
2 DOWEL 141 285 2 WASHER 103 320

4 WASHER 103 323
10 WASHER 58 516 H

§ - Not Furnished Separately.

8 PRINTED IN UNITED STATESOF AMERICA

~Imlij~'..



ENGINE

PART
NUMBER DESCRIPTION DESCRIPTION• REF.

NO.

CRANKCASE AND RELATED PARTS - Continued
(UC-221 and UC-263)

2 402 897 R92 CRANKCASE ASSEMBLY (Will
work for CRANKCASE ASSY,
367512 C95) (UC-263)
(Composed of -

1 ADAPTER 367 513 R1
§ 4 BUSHING

4 BOLT 19992 R1
10 BOLT 70 133 R1
1 CAP 306 671 R1
1 CAP 306 672 R1
1 CAP 306 673 R1
1 CAP 306 674 R1
1 COVER 356 243 R1
1 CRANKCASE
2 DOWEL 141 285
2 DOWEL 371 699 R2
2 DOWEL 376 353 R1
1 GASKET 532 496 R1
4 NUT 102 637
6 PIN 278271 R1
6 PISTON
1 PLUG 444618
2 PLUG 444 782
3 PLUG 444 854
6 PLUG 379 278 C1
2 PLUG 20840 R1
12 RETAINER 19517 D

§ 18 RING
2 SCREW 179 814
6 SLEEVE
1 TUBE 378 120 R1
2 WASHER 103 320
4 WASHER 103323
10 WASHER 58516 H

•

• NUT, 1/2" hex-hd (4) 13
PLUG, 1/8" auto hex-soc pipe (3)
PLUG. 1/8" auto hex-soc drain 14
PLUG, 3/8" short sq-ss oc pipe (2)
SCREW, 5/16 x 5/8" hex-hd cap (2) 15
WASHER, 5/16" medium lock (2)
WASHER, 1/2" medium lock (4) 16

102637
444 852
444 854
444 782
179814
103 320
103 323

3 379 278 C1 PLUG, core hole (2)

4 312051 R91 GAUGE, oil level (for Magneto
Ignition)

C-221-501 to 43020
C-263-501 to 56635

4 368986 R91 GAUGE, oil level (for Distributor
Ignition)• C- 221- 501 to 42020

C-263-501 to 56635

4 387 347 R91 GAUGE. oil level (for Distributor
Ignition)

C-221-43021 Up
C-263-56636 Up

5 312052 R1 TUBE, oil filler (for Magneto
Ignition)

C-221-501 to 43020
C-263-501 to 56635

5 368 985 R2 TUBE, oil filler (for Distributor
Ignition)

C-221-501 to 43020
C-263-501 to 56635

• 5 378 102 R1 TUBE, oil filler (for Distributor
Ignition)

C-221 43021 Up
C-263 56636 Up

REF.
NO.

PART
NUMBER

6 103 647 COCK, 1/4"BRS Type C drain
(UC-221 )

COCK, 1/4"BRS Type B, drain
(UC-221 )

PLUG, 1/4" Auto hex-hd pipe
(UC-263 )

ADAPTER, distributor mounting

DOWEL, engine rear support
(standard) (2)

DOWEL, engine rear support
(.030 o/s) (2)

HOUSING, flywheel (part of Flywheel
Housing Attachment, 318441 R91)

WASHER, 1/2" lock (6)

SCREW, 1/2 x 1-1/4" hex-hd cap (2)

SEAL, engine rear support dust
(part of Flywheel Housing Attach­
ment 318 441 R91)

NUT, 1/2" (4)
SCREW, 5/16 x 5/8" hex-hd cap

(2)
SCREW, 1/2 x 2-1/4" hex-hd

cap (4)
WASHER,11/32xll/16"x

18 gao (2)

538 983 R1 SEAL, crankshaft rear oil

PRINTED IN UNITED STATES0' AMERICA

6
OR

141 615

369 982 Rl GASKET, push rod cover

315970 R91 COVER, valve push rod

375612 R91 SCREW, valve push rod (16)

18

369 981 Rl GASKET, breather pipe

368429 R31 PIPE, w/FLANGE, breather
374587 R91 SCREW w/WASHER, 1/4 x 1/2"

sit rd hd (2)

ELEMENT, breather pipe (If
equipped)

PIN, 1/2 x 1-1/4" dowel, crankcase
front plate and cover (2)

CAP, crankshaft front bearing

CAP, crankshaft front intermediate

BOLT, crankshaft bearing cap (10)

WASHER, crankshaft bearing cap (10)

CAP, crankshaft rear bearing
intermediate bearing

CAP, crankshaft rear bearing

PLUG, rear bearing cap filler (2)

§ _ Not Furnished Separately.

6 444 618

9

7 367513 Rl

8 371699R2

8 376 353 R1

9 304 440 R2

10 103 323

11 179 883

12 367 225 R1

102637
179 814

179 890

103 340

17

19 369442 Rl

20 141 285

21 306 671 Rl

22 306672 Rl

23 70 133 R1

24 58 516 H

25 306 673 R1

26 306 674 Rl

27 310665 Rl



ENGINE

REF.
NO.

PART
NUMBER DESCRIPTION •CRANKCASE AND RELATED PARTS - Continued

(UC-221 and UC-263)

28 315 849 Rl

318441 R9l

356 243 Rl

371 699 R2

46 923 D
19992Rl

102 637

141 285

532 496 Rl

278 271 Rl

19 517 D

ELEMENT, breather pipe (2)

ATTACHMENT, flywheel housing (~,)

COVER, fuel pump pad (Used with
Hydraulic Pump)

DOWEL, engine rear support

DOWEL, engine rear support
SCREW, 1/2 x 2-1/4" hex-hd

cap (4)
NUT, 1/2" (4) •DOWEL, crankcase front plate and

cover (2)

GASKET, fuel pump cover (Used
w/Hydraulic Pump)

PIN, piston (Also listed and illustrated
with "Connecting Rods and Pistons")
(6)

RETAINER, piston pin (Also listed
and illustrated with "Connecting
Rods and Pistons") (12)

•

•
(*) - Attachment no longer available.

Service Parts will be furnished.

•
10 PRINTED IN UNITED STATES OF AMERICA



ENGINE

• REF.
NO.

PART
NUMBER DESCRIPTION

CRANKCASE FRONT COVER AND IDLER GEAR

•
372499Rll COVER w/POINTER, 367572 RI

crankcase front (not *)
179 892 SCREW, 1/2 x 3" hex hd cap (6)
103 323 WASHER, 1/2" lock (6)
312 505 R31 COVER w/POINTER, 367 572 RI• crankcase front (*)
16081 Rl BOLT, 1/2 x 3-1/8" (6)

103 028 NUT, 1/2NF (3)
179 883 SCREW, 1/2 x 1-1/4" hex hd cap
103 323 WASHER, 1/2" lock

2 367 572 RI POINTER, timing

3 357 672 R91 OIL SEAL, crankshaft used w/
DAMPER, 372 203 R2)

3 391 976 R91 OIL SEAL, crankshaft (used w/
PULLEY, 371 574 R2 or DAMPER,
338 952 R91)

4 530 973 RI HUB, idler gear
179 887 SCREW, 1/2 x 2-1/4" hex hd cap
615090 Rl WASHER, 17/32 x 2" x 11 gao

• 5 398 034 RI BUSHING, idler gear

6 398 032 Rl GEAR w/BUSHING, 398034 Rl,idler

7 312 506 Rl GASKET, crankcase front cover (~,)
367 574 Rl GASKET, crankcase front cover

(not *)

8 316 155 Rll PLATE, crankcase front (*)
8 367 524 R2 PLA TE, crankcase front (not ,~)

179 836 SCREW, 3/8 xl" hex hd cap (6)
103 321 WASHER, 3/8" lock (6)

9 316 156 Rl GASKET, crankcase front plate (*)
9 398024 Rl GASKET, crankcase front plate

(not *)

278269 RI COVER, governor gear (*)
179 814 SCREW, 5/16 x 5/8" hex hd

cap (5)• 103 320 WASHER, 5/16" lock (5)

278270 RI GASKET, governor gear cover (*)

(*) _ Used with Hydraulic Pump

'IUNTID IN UNITIDSTAT., Of AMIRICA 11



ENGINE
REF.
NO.

PART
NUMBER

REF. PART DESCRIPTION_N_O_.__ N~U~M~B~E~R~ _

CRANKSHAFT, FLYWHEEL, BEARINGS, STUB SHAFT
AND STARTING CRANK

DESCRIPTION o

ao. aa.

~ t \

I /~17 i>16 i>15
i>13 12r ' ~4

0

N L20~2 21-. 11 10
2~

Stub shaft
'P8·I03568

19466 RI BOLT, flywheel to crankshaft
(Used with ATTACHMENTS,
305 189 R91, 312571 R91 and
305190 R91) (6)

I 9 409 049 BOLT, flywheel to crankshaft
(Used with flywheel ATTACHMENT,
312729 R91)

2 372 568 RI

3

GEAR, flywheel ring (159T)

FLYWHEEL w/GEAR, 372 568 Rl
(Used with flywheel ATTACHMENT,
312571 R91)

312728 Rll FLYWHEEL w/GEAR, 372 568 Rl
(Used with flywheel ATTACHMENT,
312729 R91)

3 312 563 R92

3 318053 R91 FLYWHEEL w/GEAR, 372 568 R1
(Used with flywheel ATTACHMENT,
318051 R91)

372 567 R91 FLYWHEEL w/GEAR, 372 568 R1
(Used with flywheel ATTACHMENT,
305 189 R91)

372 569 R91 FLYWHEEL w/GEAR, 372 568 R1
(Used with ATTACHMENT, 305 190
305190'R91)

3

3

4 367 268 R91 CRANKSHAFT ASSY (standard)
(UC-221)

C-221 501 to 35093
(Composed of -

1 BEARING 367 630 R91
SET

BEARING 367275 R91
SET

CRANKSHAFT
PIN 82 970 R1)

382 355 R91 CRANKSHAFT ASSY (standard)
(UC-221)

C-221 35094 Up
(Composed of -

I BEARING 367630 R91
SET

4

BEARING 382357 R91
SET

CRANKSHAFT
PIN 82970 R1

4 367 269 R91 CRANKSHAFT ASSY (standard)
(UC-263)

C-263 501 to 36693
(Composed of -

I BEARING 367630 R91
SET

BEARING 382357 R91
SET

CRANKSHAFT
PIN 82970 RI

382 356 R91 CRANKSHAFT ASSY (standard)
(UC-263)

C-263 36694 Up
(Composed of -

1 BEARING 367 630 R91
SET

BEARING 367630 R91
SET

CRANKSHAFT
PIN 82 970 RI )

4

4 367270 R92 PACKAGE, crankshaft w/BEARINGS,
field service (renewal) (undersize)
(UC-221) (Consists of six connecting
rod BEARINGS, four crankshaft
BEARINGS, CRANKSHAFT and PIN,
82970 R1)

4 367271 R92 PACKAGE, crankshaft w/BEARINGS,
field service (renewal) (undersize)
(UC-263) (Consists of six connecting
rod BEARINGS, four crankshaft
BEARINGS, CRANKSHAFT and PIN,
82 970 RI)

5 367 272 Rl GEAR, crankshaft

6 71 763 R2 SLINGER, crankshaft oil

§ - Not Furnished Separately

12 'RINTED IN UNITED STATES OF AMERICA



ENGINE• REF. PART
DESCRIPTION REF. PART

.BQ,___NUMBER NO. NUMBER DESCRIPTION

CRANKSHAFT, FLYWHEEL, BEARINGS, STUB SHAFT
AND STARTING CRANK - Continued

7 371 573 R2 PULLEY, fan drive (UC-221) 16 332 270 R91 BEARING, crankshaft intermediate
(2 halves) (.030" undersize)

7 338 949 R91 DAMPER (standard on UC-263) C-ZZ1 35094 Up
C-263 36694 Up

8 70 109 Rl WASHER, starting crank nut
17 367 285 R91 BEARING, crankshaft rear (2 halves)

9 219 755 NUT, crankshaft (standard)

10 271 705 R91 CRANK w/PIN, 15204 D, starting 17 367 309 R91 BEARING, crankshaft rear (2 halves)
(.002" undersize)

11 15 204 D PIN, starting crank
17 376 679 R91 BEARING, crankshaft rear (2 halves)

12 117 984 KEY, 5/16 x 1-3/8" (Woodruff No. 23) (.010" Undersize)• 13 103 462 KEY, 3/16 x 1" (Woodruff No. 13) 17 376 692 R91 BEARING, crankshaft rear (2 halves)
crankshaft gear) (.020" undersize)

14 367 276 R91 BEARING, crankshaft front 17 367 297 R91 BEARING, crankshaft rear (2 halves)
(2 halves) (standard) (.030" undersize)

14 367 300 R91 BEARING, crankshaft front 18 82 970 Rl PIN, flywheel to crankshaft dowel
(2 halves) (.002" undersize)

19 367 275 R91 BEARING SET, crankshaft
14 376 670 R91 BEARING, crankshaft front C-221 501 to 35093

(2 halves)(. 010" undersize) C- 263 501 to 36693

14 376 683 R91 BEARING, crankshaft front 19 382 357 R91 BEARING SET, crankshaft
(2 halves)(. 020" undersize) C-221 35094 Up

C-263 36694 Up
14 367 288 R91 BEARING, crankshaft front

(2 halves)(. 030" undersize) 19 382 359 R91 BEARING SET, crank shaft
(.002" undersize)

15 367 279 R91 BEARING, crankshaft intermediate• front (2 halves) (standard) 19 382 360 R91 BEARING SET, crankshaft
(.010" undersize

15 367 303 R91 BEARING, crankshaft intermediate
front (2 halves) (.002" undersize) 19 382361 R91 BEARING SET, crankshaft

(.020" undersize)
15 376 673 R91 BEARING, crankshaft intermediate

front (2 halves) (.010" undersize) 19 372 444 R91 BEARING SET, crankshaft
(.030" undersize)

15 367 686 R91 BEARING, crankshaft intermediate C-221 501 to 35093
front (2 halves) (.020" undersize) C-263 501 to 36693

15 367291 R91 BEARING, crankshaft intermediate 19 382 358 R91 BEARING SET, crankshaft
front ( 2 halves) (.030" undersize) (. 030" undersize)

C-221 35094 Up
16 367 282 R91 BEARING, crankshaft intermediate C-263 36694 Up

rear (standard) (2 halves)
C-ZZI 501 to 35093 312 729 R91 ATTACHMENT, flywheel (for use
C-263 501 to 36693 with light duty power take-off

ATTACHMENTS, 273020 R91 and• 16 332 267 R91 BEARING, crankshaft intermediate 273021 R91 and with 8" single plate
rear (standard) (2 halves) overcenter drive ring type clutch

C-221 35094 Up (Rockford or Twin Disc)(UC-221)
C-263 36694 Up (see NOTES 1 and 3)(Consists of six

BOLT, 9409049 and one FLY-
16 367 306 R91 BEARING, crankshaft intermediate WHEEL, 312728 Rll)

(.002" undersize) (2 halves)
C-221 501 to 35093 305 189 R91 ATTACHMENT, flywheel (for use
C- 263 501 to 36693 with light duty power take-off

ATTACHMENTS, 273017 R91 and
16 332 273 R91 BEARING, crankshaft intermediate 273 018 R91 and with 10" single

(.002" undersize) (2 halves) plate overcenter drive ring type
C-221 35094 Up clutch (Rockford or Twin-Disc)
C-263 36694 Up (UC-263) (see NOTES I and 3)

(Consists of six BOLT, 19466 RI
16 332 276 R91 BEARING, crankshaft intermediate and one FLYWHEEL, 372 567 R91)

rear (2 halves) (.010" undersize)

16 332 279 R91 BEARING, crankshaft intermediate
rear (2 halves) (.020" undersize) NOTE 1 - Factory Application - Order• On Machine Order Form.

16 367 294 R91 BEARING, crankshaft intermediate NOTE 3 - Field Application - Order
(2 halves) (.030" undersize) Through Regular Service

C-22i 501 to 35093 Parts Channels.
C- 263 501 to 36693

PRINTED IN UNITED STATES OF AMERICA 13



ENGINE
REF. PART
~.NUMBER

CRANKSHAFT, FLYWHEEL, BEARINGS, STUB SHAFT
AND STARTING CRANK - Continued

DESCRIPTION •
318051 R91 ATTACHMENT, flywheel (for use

with Funk Model TRC-D16A-T9
Torque Converter) (*)

(Consists of -
1 BUSillNG
1 SPACER
8 SPACER
1 FLYWHEEL

318 049 Rl
312562 Rl
318 050 Rl
318053 R91)

312571 R91 ATTACHMENT, flywheel (for use
with 12" clutch and controls
ATTACHMENT, 312837 R91 and
transmission ATTACHMENT,
312838 R91 or 312839 R91)(see
NOTES 1 and 3)
(Consists of six BOLT, 19 466 Rl
one FLYWHEEL, 312563 R91 and
one SPACER, 312562 R2)

305 190 R91 ATTACHMENT, flywheel (for use
with 11-1/2" single plate over­
center drive ring type clutch
(Rockford or Twin-Disc)(UC-263)
(See NOTESI and 3) (Conists of six
BOLTS, 19466 Rl and one FLY­
WHEEL, 372 569 R91)

•
318049 Rl BUSillNG, torque converter pilot

(use with ATTACHMENT,
318051 R91)

312 562 R2 SPACER, cranking motor (used with
ATTACHMENTS, 318051 R91 and
312571 R91)
SCREW, 3/8 x 2" hex hd cap (3)
WASHER, 3/8" lock (3) •318050 Rl SPACER, mounting strap (used with

ATTACHMENT, 318051 R91) (8)

DIRECT CONNECTED STUB SHAFT ATTACHMENT

305 698 R91 ATTACHMENT, stub shaft (direct
connected) (see NOTES 1 and 3)

20 29 308 D KEY, belt pulley

21 305 699 R91 SHAFT w/DOWEL, 305 700 Rl stub
18 646 Rl BOLT, 7/16NF x 2-1/4" (typeAA

hex lock) (6)

22 305 700 Rl DOWEL, stub shaft •
(*) - Attachment no longer available.

Service parts will be furnished.

NOTE 1 - Factory Application -
Order On Machine Order
Form. •NOTE 3 - Field Application - Order
Through Regular Service
Parts Channels.

14 PRINTED IN UNITED STATES OF AMERICA



•

•

•
----- -

ENGINE
REF. PART
~_NUMBER

CYLINDER HEAD AND RELATED PARTS

168 144 Rl

2 370 208 Rl

3 164420 Rl
Q 399

4 378 617 R91
103 866

5 369 983 R2

6 69 500 Rl

7 70 128 Rl
444 782
179 812

8 372 615 R94

DESCRIPTION
REF. PART
NO. NUMBER DESCRIPTION

~--1 I
~-2
~-3 4

/...,.. ~

/1'1I~'"W 111111111' ,qllllmill~I)1111111I11I1 "llmlll~r{
a:

--33 ~ 5

BOLT, valve cover (3) 6 ROTO-COIL
12 SEAL
12 SPRING
6 VALVE
6 VALVE

375 604 R91
866 834 Rl
367 192 R1
234 275 R1
372 699 R2 )

STIFFENER, valve cover (3)

GROMMET, valve cover (3)
WASHER, 11/32 x 1" x 16 gao
flat (3)

COVER w/PLUG, 103866 valve
PLUG, 1/4" sq-hd pipe

8 373 423 R21 HEAD ASSY, w/ 0 VALVES, cylinder
C-221 501 to 43020
C-263 501 to 56635

(Composed of -
§ 1 HEAD
12 GUIDE
1 PLUG
1 PLUG
1 PLUG
6 SEAT

GASKET, valve cover 237 248 R1
70 128 R1

126 045
103 874
126 373 R1

DOWEL, valve lever shaft inter­
mediate No.2, No. 4 and No. 6
bracket (3)

PLUG, core hole
PLUG, 3/8" Auto-sq-soc. pipe sIt ,

SCREW, 5/16 x 1/2" hex hd cap(2)

179 812 SCREW, 5/16 x 1/2" hex hd cap(2)

8 383 665 R95 HEAD w/o VALVE ASSY, cylinder
(will work for cylinder head
w/VALVES 382 098 R92)

C-221 43021 Up
C-263 56636 Up

(Composed of -
6 GUIDE 237 248 R1
6 GUIDE 535 229 Rl

§ - Not Furnished Separately

HEAD ASSY w/VALVES, cylinder
(Will work for 367 189 R93)

C-221 501 to 43020
C-263 501 to 56635

(Composed of -
1 HEAD

24 KEY
6 RETAINER

373 423 R21
41 339 D
151 167 R3

PRINTED IN UNITED STATES OF AMERICA 15



ENGINE

REF.
NO.

PART
NUMBER

DESCRIPTION •DESCRIPTION

CYLINDER HEAD AND RELATED PARTS - Continued

179 852

9 75 524 R3
OR

9 911 776 R3

10 164436 R9l

11 164418 R2

12 234 275 Rl

12 234276 Rl

13 237 248 Rl

13 535229 Rl

14 367 192 Rl

15 151 167 R3

16 866 834 Rl

16 535 166 Rl

16A 866 834 Rl

17 41 339 D

18 367191 Rl

18 372 699 R3

19 126 373 R1

19 112508 Rl

19 126231 Rl

19 126229 Rl

19 83 488 R2

19 112509Rl

20 237248 Rl

1 HEAD
1 PLUG
6 SEAT

70 128 Rl
112508 Rl

REF.
NO.

PART
NUMBER

21 76 950 R2

375604 R91 ROTOCOIL, exhaust valve (Gasoline)
(6)

RETAINER, valve spring (L. P. Gas
and Natural Gas) (6)

21

22 109544Rl

164 422 Rl

PLUG, rocker arm (2)

BRACKET, valve lever shaft front
and rear (2)

LEVER w/SCREW, 16067 DA and
NUT, 133093 Rl, valve (12)

NUT, valve lever adjusting screw (12) •
SCREW, 7/16 x 1/2" hex-hd cap

(3)

TAPPET, valve (12)

TAPPET, valve (12)

ROD, valve push (12)

GASKET, cylinder head

VALVE, intake (Together with SEAL,
866834 Rl, will work for VALVE,
127201 Rl)

(6) C-221 501 to 43020
(6) C-263 501 to 56635

VALVE, intake
(6) C-221
(6) C-263

43021 Up
56636 Up

23

24 164432 R91

SCREW, valve lever adjusting (12)

SPRING, valve lever (6)

SHAFT, valve lever (2)
PIN, 5/16 x 1-1/4" roll

(Optional with 19 790 Rl) (2)
PIN, 5/16 x 1- 1/4" r 011 (Optional

with 17 244 Rl) (2)

BRACKET w/DOWEL, 69500 Rl,
valve lever shaft intermediate No.
2, No.4 and No.6 (3)

WASHER, cylinder head bolt (15)

BOLT, cylinder head (short) (8)

BRACKET, valve lever shaft,
intermediate No. 3 and No. 5 (2) •

GUIDE, intake valve stem
(6) C-221 501 to 53643
(6) C-263 501 to 95245

GUIDE, intake valve stern
(6) C-221 53644 Up
(6) C-263 95246 Up

SPRING, valve (12)

RETAINER, valve spring (6)

SEAL, intake valve stern
(6) C-22l 501 to 53643
(6) C-263 501 to 95245

SEAL, intake valve stern
(6) C-221 53644 Up
(6) C-263 95246 Up

SEAL, exhaust valve stern (6)

KEY, valve spring retainer (24)

VALVE, exhaust (gasoline) (6)

VALVE, exhaust (Stellite faced)
(Natural Gas and L. P. Gas) (See
NOTE) (6)

SEAT, exhaust valve (Gasoline) (6)

SEAT, exhaust valve (Natural Gas
and L. P, Gas) (6)

SEAT, exhaust valve (.015" o/s)
(Gasoline) (6)

SEAT, exhaust valve (.015" o/s)
(Natural Gas and L. P. Gas) (6)

SEAT, exhaust valve (.030" o/s)
(Gasoline) (6)

SEAT, exhaust valve (.030" o/s)
(Natural Gas and L. P. Gas) (6)

GUIDE, exhaust valve stem (6)

25 133093 Rl

BOLT, cylinder head (long) (7)

PLUG, 3/8" sq-soc pipe

PLUG, 1/2" sq-soc pipe

SEAL, intake valve stem (Used with
VALVE, 127201 Rl) (6)

•
§ - Not Furnished Separately.

NOTE - Also Available for Service
On Gasoline Engines if
Desired.

•
16

26 16067 DA

27 35619 H

76 953 R3
17244 Rl

28

19790 Rl

29 l64423Rll

30 58516 H

31 69 722 Rl

32 164425 Rl

33 367 190 Rl

444 782

444 664

111024Rl

PRINTED IN UNITED STATES OF AMERICA



•

•

•

•

•

ENGINE
REF. PART
.BQ,___NUMBER

INTAKE AND EXHAUST MANIFOLDS

PART
NUMBER DESCRIPTION

REF.
NO.DESCRIPTION

7 82 959 Rl SHAFT, manifold heat control valve

8 85 699 R 1 WEIGHT, manifold heat control

9 318445 R91 MANIFOLD ASSY, intake (gasoline)(~')
C-22l 501 to 43020
C-263 501 to 56635

(Composed of -
2 BUSHING 69443 Rl
1 PLUG 445 671
1 PIN 141 159
1 SHAFT 82 959 Rl
1 SPRING 82 958 R2
2 STUD 57 714 D
1 VALVE 85700 Rl
1 WEIGHT 85 699 Rl

9 367261Rl1

10 277 016 Rl

10 12215 D

10 57 714 D

11 82 958 R2

12 141 159

13

14 371098Rl

102635
186 282

Natural Gas & L.P. Gas
,,1l-52' •• 8

15 371 097 Rll

400 878 Rl

2 368 550 Rll

399 446 Rl

399 447 Rl

400 877 Rl

3 85 868 Rl

4 98573 HA

4 138 733 Rl

5 85 700 Rl

6 69 443 Rl

GASKET, intake and exhaust manifold

MANIFOLD w/PLUG, 103317,
exhaust
PIN, 3/16 x 1/2" taper groove
SCREW, 3/8 x 3" hex hd cap (4)
SCREW, 3/8 x 1-1/4" Hex hd
cap (6)

SCREW, 3/8 x 1-1/2" hex hd
cap (2)

WASHER, 13/32 x 7/8" x 7 gao (8)

MANIFOLD ASSY. intake (gasoline)
(not *)

C- 221 501 to 43020
C-263 501 to 56635

(Composed of -
2 BUSIDNG
1 PLUG
1 PIN
1 SHAFT
1 SPRING
2 STUD
1 VALVE
1 WEIGHT

69443 Rl
445 671
141 159
82 959 Rl
82 958 R2
57714 D
85 700 Rl
85 699 Rl

STUD, carburetor (liquefied petro­
leum gas) (natural gas)(combination
natural gas and gasoline) (2)

STUD, carburetor (2)

STUD, carburetor (part of carburetor
adapter attachment) 312057 R91)(2)

SPRING, the rmostat heat control
valve

PIN, 3/16 x 1" dowel

PIPE, exhaust (2" standard black
steel pipe 13" Ig. obtain locally)

COVER, exhaust manifold (L. P. gas)
(natural gas) (combination natural
gas and gasoline)
NUT, 3/8" (4)
SCREW, 3/8 x 3-1/4" hex hd cap
(4)

MANIFOLD w/PLUG, intake (L. P.
gas) (combination natural gas and
gasoline) (for use w/sleeved
engine s)

15 383 377 Rl1 MANIFOLD w/PLUG, intake (natural
gas and LPG) (for use w/sleeveless
engines)

445671 PLUG, 1/8" sq hd c.r. PIPE
(optional with 445 864)

445864 PLUG, 1/8" sq hd (optional with
445671)

107 317 PLUG, exhaust manifold drain holeGASKET, intake to exhaust manifold

PILOT, intake manifold
(2) C- 221 501 to 43020
(2) C- 263 501 to 566 35

PILOT, intake manifold
(2) C-221 43021 Up
(2) C- 263 56636 Up

VALVE, manifold heat control

BUSillNG, manifold heat control (2)

(*) - For Use with Heavy Duty
Magneto.

PRINTED IN UNITED STATES OF AMERICA 17



ENGINE

REF. PART DESCRIPTION
_N_O_.N~U~M~B~E~R~ ___

REF.
NO.

PART
NUMBER •I,DESCRIPTION

GOVERNOR AND RELATED PARTS
(I.H. ) (For use with distributor ignition)

FORK, governor to carburetor rod
NUT, 1/4"

C-221 501 to 48022
C-263 501 to 77319

2A 276835 R91 JOINT, 1/4" C-Z ball
C-221 48023 Up
C-263 77320 Up

368 335 Rl
137 130

lA 306013 Rl
103 024
103 319

2 104 036
103 024

Cf.I7606A

ROD, governor to carburetor
PIN, 1/16 x 7/16" cotter

C-221 501 to 48022
C-263 501 to 77319

376 592 R2 SPRING, governor (1500 to 1800
RPM when used w/GOVERNOR
ASSY, 612320 C91) (2000 to 2200
RPM when used w/ATTACHMENT,
612321 C91)

C-221 * Up
C-263 * Up

8

ROD, governor to carburetor
NUT, 1/4" (3)
WASHER, 1/4" lock (2)

C-221 48023 Up
C-263 77320 Up

372 709 R2 SPRING, governor (2000 to 2200
RPM) (furnished as part of
ATTACHMENT, 612321 C91)
(used w/GOVERNOR, 376589 C91)

C-221 501 to *
C-263 501 to *

8

9 367 656 R12 LEVER w/ROCKSHAFT

10 361 123 R91 OIL SEAL, governor rockshaft

11 369 593 Rl BEARING, governor

369 594 Rl BEARING, governor (2) •2B 304164R91 JOINT, 1/4" snap-in ball
C-221 48023 Up
C-263 77320 Up

3

137 130

4 367 659 Rl
103 024

5 367 742 Rl
179 818
103 320

6 367660 Rl
114 496

7 367 740 Rl

12

PLUG, 11/16" type No. 1 expansion13 172 530
PIN, 1/4 x 51/64" rod end (governor
to carburetor rod fork)
PIN, 1/16 x 7/16" cotter

C-221 501 to 48022
C-263 501 to 77319

14 376 590 Rll HOUSING ASSY, governor (used w/
GOVERNOR ASSY, 376589 R92 and
612320 C91)
(Composed of -

2 BEARING 369 594 Rl
1 BEARING 369 593 Rl
1 HOUSING
1 PLUG 172 530
1 OIL SEAL 361 123 R91

ROD, governor spring retainer
NUT, 1/4"NF

BRACKET, governor spring
SCREW, 5/16 xl" hex hd cap (2)
WASHER, 5/16" lock (2)

ADJUSTER, governor spring
NUT, 1/2"NF jam •RETAINER, governor spring * - Serial No. Not Available

§ - Not Furnished Separately

18 PRINTED IN UNITED STATESOF AMERICA



•

•

•

•

•

ENGINE
REF. PART
l!Q:___ NUMBER

GOVERNOR AND RELATED PARTS - Continued
(I. H.) (For use with distributor ignition)

DESCRIPTION

14 367 651 R21 HOUSING ASSY, governor (used wI
GOVERNOR ASSY, 372 708 R93)
(Composed of -

2 BEARING 369 594 RI
I BEARING 369 593 RI

§ I HOUSING
I PLUG 172 530
I OIL SEAL 361 123 R91)

179843 SCREW, 3/8 x 1-1/2" hex hd cap
(3)

103 321 WASHER, 3/8" lock (3)
181 319 SCREW, 1/4NF x 1-1/2" sit. rd.

hd . machine
114492 NUT, 1/4"NF jam

367669 RI GASKET, governor housing

367 653 RI FORK, governor thrust

368 938 RI SCREW, governor thrust fork set

REF.
NO.

PART
NUMBER DESCRIPTION

372 708 R93 GOVERNOR ASSY (order 376 589 R92)
C-221 501 to 48022
C- 263 50I to 77319

376 589 R92 GOVERNOR ASSY
C-221 48023 Up
C-263 77320 Up

(Composed of -
I BEARING 393 405 RI
I FORK 367 653 RI
I GEAR wI

WEIGHT 368 939 R93
I HOUSING 376 590 RII
I LEVER 367 656 RI2
I SCREW 368 938 RI
I SLEEVE 387 878 RI
I SPRING 374 795 RI

612 320 C91 GOVERNOR ASSY (furnished as part
of ATTACHMENT, 612319 C91)
(Composed of -

I BEARING 393 405 R91
I FORK 367 653 RI
I GEAR &

WEIGHT 378128 R92
HOUSING 376 590 RII
LEVER 367 656 RI2
SCREW SET 368 938 RI 368
SLEEVE 387 878 RI
SPRING 374 795 RI

15

16

17

18 43 481 D BALL BEARING, governor thrust
C-221 501 to 19944
C- 263 50 I to 19080

612319 C91 ATTACHMENT, mechanical governor
(Consists of GOVERNOR ASSY,
612 320 C91 and SPRING, 376 592 R2)
(wI or wlo Hydraulic Pump) (1500
to 1800 RPM) (100/0regulation wide
open throttle) (50/0regulation 3/4
load) (See NOTES I and 3)

612321 C91 ATTACHMENT, mechanical governor
(Consists of SPRING 376 592 R2)
(wI or wI0 Hydraulic Pump)(2000
to 2200 RPM) (100/0regulation wide
open throttle) (50/0regulation 3/4
load) (See NOTES I and 3)

18 393 405 R91 BALL BEARING, governor thrust
(together wISLEEVE, 387 878 RI
will work for 374 794 R91)

C-221 19945 Up
C-263 19081 Up

19983 RI NUT, nylon (Used on Gasoline
engines equipped wlHydraulic Pump)

376 591 RI TUBE, governor lubrication (Use on
Gasoline engines equipped wI
Hydraulic Pump)

386010 R91 PACKAGE, governor field service
(use w/GOVERNOR, 376 589 R92)
(Composed of -

19 251 460 RI RING, governor sleeve stop
C-221 501 to 39301
C-263 SOl to 53276

I BEARING
2 BEARING
I BEARING
I BEARING
I FORK
I GASKET
I LEVER
I PLUG
2 PIN
I RING
I SCREW
I SLEEVE
I SPRING
I SEAL
2 WEIGHT

369 593 RI
369 594 RI
ST 552
393 405 R91
367 653 RI
367 656 RI2
367 656 RI2
172 530
17053 RI

281 907 CI
368 938 RI
387 878 RI
374 795 RI
361 123 R91
367 741 RI )

20 378 129 RI WEIGHT, governor (2)(used wI
GOVERNOR, 612320 C91)

- Not Furnished Separately

NOTE I - Factory Application Order
On Machine Order Form.

NOTE 3 - Field Application - Order
Through Regular Service
Parts Channels.

20 367 741 RI WEIGHT, governor (2) (used wI
GOVERNOR, 372 708 R93 or
376589 R92)
PIN, 1/4 x 3/8" Esna roll (2)17053 RI

21 SLEEVE, governo r thrust (together
with BALL BEARING, 393 405 R91
will work for 367 668 R2)

387 878 RI

22 369 477 RI

367 726 RI CARRIER, governor weight

RING, snap

23

24 RING, governor shaft bearing snap281 907 CI

25 ST 552 BALL BEARING, governor shaft

367 666 RI RETAINER, governor bearing

367 665 RI SHAFT, governor

26

27

28 452 560 KEY, governor gear (Woodruff No.
211)

29 367 664 RI GEAR, governor
272 614 NUT, 7/16" lock (Type LLJ)

368 939 R93 GEAR w/WEIGHT ASSY. governor
(Part of GOVERNOR ASSY,
372 708 R93 and 376 589 R92)

378 128 R92 GEAR wIWEIGHT ASSY, governor
(Part of GOVERNOR ASSY,
612320 C91)

30

30

31 374 795 RI

32468 H

SPRING, bumper

BODY, elbow (Used on Gasoline
engines equipped w/Hydraulic
Pump

19'RINTED IN UNITED STATES OF AMERICA



REF. PART
_,N:..:.O=-.--,NUMBER

ENGINE
DESCRIPTION

GOVERNOR AND RELATED PARTS - Continued
(I. H. ) (For use with distributor ignition)

444852 PLUG, 1/8 Auto hex. soc. hd.
drain (optional w/444 853 or
444854) (used w/GOVERNOR
ASSY, 376589 R92 and 612 320 C91)

444854 PLUG, 1/8 Auto hex. soc. hd drain
(optional w/444 852 or 444 853)
(used w/GOVERNOR ASSY,
376 589 R92 and 612 320 C91)

444 853 PLUG, 1/8 Auto hex. soc. hd,
drain (optional w/444 852 or
444854) (used w/GOVERNOR
ASSY, 376589 R92 and 612 320 C91)

20 'RINTED IN UNITEDSTATESOF AMERICA



•

•

•

•

•

ENGINE
REF. PART
.EQ,___NUMBER

MECHANICAL GOVERNOR
(Novi)

DESCRIPTION DESCRIPTION

FOR USE WITH MAGNETO IGNITION
C-221 501 to 43020
C-263 501 to 56635

A Service parts for mechanical governor
For use with medium duty magneto
ignition on gasoline, natural gas,
LPG and combination gas - gasoline
For use with heavy duty magneto
ignition on natural gas, LPG and
combination gas - gasoline
Gasoline
1800 RPM to 2400 RPM - 10%
regulation

Natural Gas, IPG and combination
ga s - gasoline
1800 RPM to 2200 RPM - 10%
regulation

2400 RPM - 5% and 10%regulation

B Service parts for mechanical governor
For use with heavy duty magneto
ignition on gasoline
1800 RPM to 2400 RPM - 10%
regulation

C Service parts for mechanical governor
For use with medium duty magneto
ignition on gasoline, natural gas,
LPG and combination gas-gasoline
For use with heavy duty magneto
ignition on natural gas, LPG and
combination gas-gasoline
1200 RPM to 1600 RPM - 10%
regulation
1800 RPM - 5% regulation

Natural gas, LPG and combination
gas - gasoline
1200 RPM and 1400 RPM - 10%
regulation
1600 RPM - 50/0 and 10%regulation
1800 RPM - 5% regulation

D Service parts for me chanical governor
Fro use with medium duty magneto
ignition
Gasoline
2400 RPM - 5% regulation

REF.
NO.

PART
NUMBER

FOR USE WITH MAGNETO IGNITION­
Continued

E

F

G

H

J

K

L

M

313 998 Rl

2 443 013

Service parts for mechanical governor
For use with heavy duty magneto
ignition
Gasoline
1200 RPM to 1600 RPM - 10%
regulation
1800 RPM - 5% regulation

Service parts for me chanical governor
For use with heavy duty magneto
ignition
Gasoline
2400 RPM - 5% regulation

FOR USE WITH DISTRIBUTOR
IGNITION

Service parts for mechanical governor
Not used with hydraulic pump
Gasoline
1800 RPM to 2400 RPM - 10%
regulation

Natural gas, LPG and combination
gas - gasoline
1800 RPM to 2200 RPM - 10%
regulation
2400 RPM - 5%and 10% regulation

Service parts for mechanical governor
For use with hydraulic pump
Gasoline
1800 RPM to 2400 RPM - 10%
regulation

Service parts for mechanical governor
Not used with hydraulic pump
Gasoline
1200 RPM to 1600 RPM - 10%
regulation
1800 RPM - 5% regulation

Natural gas, LPG and combination
gas - gasoline
1200 RPM and 1400 RPM - 10%
regulation
1600 RPM - 5% and 10%regulation
1800 RPM - 5% regulation

Service parts for mechanical governor
For use with hydraulic pump
Gasoline
1200 RPM to 1600 RPM - 10%
regulation
1800 RPM - 5% regulation

Service parts for mechanical governor
Not used with hydraulic pump
Gasoline
2400 RPM - 5% regulation

Service parts for mechanical governor
Use with hydraulic pump
Gasoline
2400 RPM - 5% regulation

COUPLING

PIN, 1/8 x 5/8" groove (2)

FORK

SPRING, bumper

LEVER w/BUSHING

3 277 161 Rl

4 277 162 Rl

313 996 R915

PRINTED IN UNITED STATIS 0' AMERICA 21



ENGINE
REF. PART
...:.N,-,=O:.:..._,NUMBER

DESCRIPTION

MECHANICAL GOVERNOR - Continued
(Novi)

6 103883 PLUG, 1/8" headless sltd pipe (2)

313 984 R91 BODY w/two PLUG, 103883 and
SCREW, 313 988 Rl

7

8 367669 Rl GASKET, governor housing

452560 KEY, 1/16 x 3/8" Woodruff9

10

11 313 989 R91

12 313 992 R1

13 313 990 R1

14 313991 Rl

15

16 313995R1

17 277 169 R1

18 277 170 Rl

19

20 313 988 Rl

21

22 313 994 Rl

313 983 R91

109 415

29 901 D

272 497 Rl

313 492 Rl

CENTRIFUGAL UNIT (Not Furnished
Separately)
NUT, 3/8"NF
WASHER, 3/8" lock

LEVER

SPRING, governor

PLUNGER, spring

SCREW, adjusting

NUT, 1/4"NF (3)

LEVER, manual

WASHER, manual lever

CLIP, lever shaft

NUT, 3/8"NF

SCREW, adjusting

WASHER, 3/8" lock

SCREW, stop

BODY ASSEMBLY
(Composed of -

1 BODY
1 CLIP
1 FORK
1 LEVER
1 LEVER
1 LEVER w/

BUSHING
2 PIN
1 PLUNGER
1 SCREW
1 SCREW
1 SPRING
1 SPRING
1 WASHER

313 984 R91
277170 Rl
277 161 Rl
313 989 R91
313 995 Rl

313 996 R91
443 013
313 990 Rl
313 991 Rl
313 994 Rl
313992Rl
277 162 Rl
277 169 Rl)

BALL, joint governor connecting
rod (2)
NUT, 1/4"NF (2)
WASHER, 1/4" lock (4)

CONNECTOR, governor lubrication
tube (in governor) (Mechanical
Governor Hand M)

COVER, magneto mounting (Mechani-
cal Governor C, H, J,K, L and M)
SCREW, 3/8 x 7/8" hex hd cap
SCREW, 3/8 x 1-1/4" hex hd cap
WASHER, 13/32 x 13/l6"x 16 gao
WASHER, 3/8" lock

ELBOW, governor lubrication tube
(Mechanical Governor Hand M)

REF.
NO .

PART
NUMBER DESCRIPTION

310 840 R91 GOVERNOR ASSY (Mechanical
Governor A,B,G and H)
(Composed of -

1 BODY 313 983 R91
1 CENTRIFUGAL

UNIT
COUPLING 313 998 Rl

1 KEY 452 560 )
SCREW, 3/8 x 1-1/4" hex hd cap
(3)

WASHER, 3/8" lock (3)

338 343 R92 GOVERNOR ASSY (Mechanical
Governor C, E, J and K)
SCREW, 3/8 x 1-1/4" hex hd
cap (3)

WASHER, 3/8" lock (3)

338 344 R91 GOVERNOR ASSY (Mechanical
Governor D, F, Land M)
SCREW, 3/8 x 1-1/4" hex hd
cap (3)

WASHER, 3/8" lock (3)

19984 Rl NUT, governor lubrication tube
(2 for Mechanical Governor Hand M)

306013 Rl ROD, governor connecting

312 066 Rl ROD, governor connecting (Mechani­
cal Governor B, E and F)

SCREW, No.8 x 1/4" pan hd. slt.
tapping u995 061 Rl TUBE, governor lubrication (13" Ig.
copper 1/4" OD #) (Mechanical
Governor Hand M)

§ - Not Furnished Separately

(#) - Part Number and Price Covers
One Foot of Tubing - Furnished
Only in 50 Foot Rolls.

22 PRINTED IN UNITEDSTATES0' AMIRICA



• REF. PART
._N_O_._NUMBER DESCRIPTION

FUEL SYSTEM

DESCRIPTION

FUEL PIPE AND CONNECTIONS
(Not used with Hydraulic Pump)

•

•
372 498 Rll

2 19885 Rl

3 84 838 R93

4 24847 H

5 263 555 Rl

6

16 445 D CLIP, fuel pipe (felt)

PIPE, fuel

NUT, coupling (2)

PUMP ASSY, fuel (for components
see list of parts under details of
"Fuel Pump")

ELBOW (at fuel pump)

CLIP, fuel pipe

CARBURETOR ASSY (for components
see list of parts under details of
"Carburetor")

•

•

REF.
NO.

PART
NUMBER

FUEL PUMP
(Not used with Hydraulic Pump)

14- - -- --9..'.P.
~---10

13-----

12----

-on

·A-'20D7A

84 838 R94 PUMP ASSEMBLY, fuel
{Consists of the following parts -

LEVER, cam (Not furnished
separately)

GASKET, pump to crankcase

WASHER, 5/16" lock (2)

SCREW, 5/16 x 1-1/4" hex-hd cap (2)

SCREW w/WASHER (Not furnished
separately)

HOUSING, valve (Not furnished
separately) (Order 84 838 R94)

DIAPHRAGM (Not furnished
separately)

DIAPHRAGM, air dome (Not
furnished separately)

COVER, filter and valve housing
(Not furnished separately)

ELEMENT, filter, paper

BOWL w/ GASKET, 90 600 R1 (Not
furnished separately)

RET AINER w/SCREW (Not furnished
separately)

SPRING, filter (Not furnished
separately)

GASKET, filter bowl (Not furnished
separately)

HOUSING, valve

SCREW w/WASHER, valve housing to
filter cover (Not furnished
separately)

PLUG, cam lever shaft seal (Not
furnished separately)

PIN, spring cam lever pin retainer
(Not furnished separately)

SPRING, cam lever return (Not
furnished separately)

PIN, cam lever
WASHER, filter bowl retainer

(Not furnished separately)

2

3

4

5

532 496 RI

103 320

179 820

6

7

8

9

10

11

967 640 R21

12

13

14

15

16

121 759 R91

17

18

19

20

23PRINTED IN UNITED STATESOF AMERICA



FUEL SYSTEM

REF. PART DESCRIPTION
_N_O_.N~U~M=B=E=R~ ___

DESCRIPTION

CARBURETOR
(Gasoline)

32
/

A 367258 R92 CARBURETOR ASSY, 1-1/4" LH.
updraft (order 374 325 R95)(UC-221)

367259 R92 CARBURETOR ASSY, 1-3/8" LH.
updraft (order 379 813 R95)(UC-263)

B

C 374 325 R95 CARBURETOR ASSY, 1-1/4" LH.
updraft (will work for 367 258 R91)
(UC-221)

D 372 723 R92 CARBURETOR ASSY, 1-3/8" LH.
updraft (order 379 813 R95)(UC-263)
NUT, 3/8"NF (2)
WASHER, 3/8" lock (2)

103 026
103 321

E 379813 R95 CARBURETOR ASSY, 1-3/8" LH.
updraft (will work for 372 723 R92)
(UC-263)

368 139 R91

18 609

SHAFT and LEVER w/PIN, 18609 Rl,
and RETAINER, 24 484 D, throttle
PIN, 3/32 x 11/16" Esna roll

2 SCREW, throttle shaft adjusting

SPRING, idle throttle adjustment
retainer

3 25484 D

24

REF. PART
NO. NUMBER

SCREW, throttle butterfly (2)

BUTTERFLY, throttle (Units A, B
and C)

BUTTERFL Y, throttle (Units D and E)

SEAL, throttle shaft dust (Units C, D
and E)

BUSHING, throttle shaft

PL UG, idle pas sage

SCREW, idle adjusting

SPRING, idle adjustment screw
retainer

GASKET, carburetor (not furnished
as part of carburetor ASSEMBLY)

BODY ASSY, throttle (Units A, Band
C)
(Composed of -

2 BUSHING
I PIN
I PLUG
I SEAL

47390 D
45 110 D
57 956 D

379 598 Rl)

373 501 R21 BODY ASSY, throttle (Units D and E)
(Composed of -

2 BUSHING 47390 D
I PIN 45110D
I PLUG 57 956 D
I SEAL 379 598 Rl

13

14 57 956 D

IS 47390 D

16 18 377 D

17 29 902 DX

18 32 596 D
131 963

120 611
120 217

19 368 146 Rll

20 45 llO D

4 47 392 D

10, 11" 12-~ 5 370 862 Rl

~~
4 5 9 13-30 5 54489 D

\ I -,

\1 ~
7 379 598 Rl

~
8 47 390 D

9 368 142 Rl

10 362 528 Rl

II 351 959 Rl,
12 530 681 Rl

18
13 368 147 R21

21 368 143 Rl

368 148 Rl21

21

21

372 722 Rl

47 407 R93

25 948 D22

PLUG, throttle shaft expansion

BUSHING, throttle shaft

GASKET, strainer screen retainer

RETAINER, strainer screen

CLAMP, starting shutter control
SCREW, No. 10NF x 5/8" fiI. hd.
mach. (cd. or an-pltd. )

NUT, No. 10NF (cd. or zn-pltd.)
WASHER, No. 10 lock [cd , or
zn-pltd. )

BRACKET w/CLAMP, 32596 D,
starting shutter control uPIN, throttle stop

VENTURI, double (Units B and C)

VENTURI, double (Unit A)

VENTURI, double (Unit D)

VENTURI, single (Unit E)

24 47 394 D
132 631

47396 DAX40 CAGE w/GASKET, 25948 D,
needle valve

GASKET, needle valve cage

23

131 043

25 47 395 D

PRINTED IN UNITED STATES OF AMERICA

SUPPOR T, float lever pivot
SCREW, No. 4 x 5/16" sIt. rd.
hd , mach. (cd or zn-pltd.) (2)

WASHER, No.4 lock (cd or zn­
pl.td , ) (2)

PIVOT, float lever



•

•

•

•

•

DESCRIPTION

FUEL SYSTEM
REF.
NO.

PART
NUMBER

REF. PART
J'!Q,___NUMBER

CARBURETOR - Continued
(Gasoline)

26 47398 DX FLOAT, and LEVER

47388 DA GASKET, fuel bowl27

28 49798 D75 JET, idle metering No. 75

29

29

29

35 606 D55 BLEED, main air (No. 55) (Unit A)

35 606 D54 BLEED, main air (No. 54) (Unit B)

35 606 D52 BLEED, main air (No. 52) (Units C,
D and E)

30 251 583 Rl GASKET, netering nozzle

31 368 150 Rl

370 863 Rl

374 328 Rl

379 065 Rl

368 149 R91

NOZZLE, metering (Unit A)

NOZZLE, metering (Unit B)

NOZZLE, metering (Units C and D)

NOZZLE, metering (Unit E)

BOWL ASSY, fuel (Unit A)
(Composed of -

1 BLEED
1 PIN
1 PLUG
1 RETAINER
1 SEAT
1 SEAT

35 606 D55
351 588 R1
32 611 D
45 148 D
56 611 DA
45 149 DA)

BOWL ASSY, fuel (Unit B)
(Composed of -

1 BLEED
I PIN
1 PLUG
1 RETAINER
1 SEAL
I SEAT

35 606 D54
351 588 Rl
32611 D
45 148 D
45 149 DA

355 003 R1

BOWL wIPIN, 351 588 Rl,
RETAINER, 45 148 D and SEAL,
45 149 DA, fuel (Units C, D and E)
SCREW, 1/4 x 7/8" hex hd cap
WASHER, 1/4" lock

PLUG, 1/8" sq hd stl. pipe [cd , or
zn-p1td. )

SHUTTER, starting
SCREW, No.6 x 1/4" sit rd hd,
mach. (cd or zn-p1td.) (2)

WASHER, No.6 lock (cd. or
zn-p1td. ) (2)

SEAL, butter1y dust

RETAINER, dust seal

SHAFT w/LEVER starting shutter

RETAINER, starting shutter lever
swivel
SCREW, No. 10NF x 5/8" fil. hd.
machine (cd or zn-pltd.)

SWIVEL w/RETAINER, 363 881 Rl,
starting shutter lever

WASHER, starting shutter lever
swivel

BALL, friction spring

SPRING, starting shutter friction

PIN, starting,shutter stop (optional
with 142484)

DESCRIPTION

42 142 484 PIN, starting shutter stop (optional
with 351 588 R1)

PACKAGE, drip hole filler
replacement

SEAT, fuel adjustment screw
.046" (Unit A)

SEAT, fuel adjustment screw
. 051" (Unit B)

SEAT, fuel adjustment screw
.051" (Unit C)

SEAT, fuel adjustment screw
. 060" (Unit D)

SEAT, fuel adjustment screw
. 063" (Unit E)

PACKING, fuel adjusting screw -
(optional with 67 266 DX) (Units A
and B) (*)

PACKING, fuel adjusting screw
(optional with 24 703 DA) (Units A
and B) (,~)

NUT, fuel adjusting screw packing
(Units A and B)

SCREW, fuel adjusting (Units A and
B)

GASKET, fuel adjusting plug (Units
C, D and E) (':')

PLUG, fuel adjusting (Units C, D
and E) (,~)

PACKAGE, carburetor gasket
(Units C,D and E)
(Consi sts of -

I GASKET
1 GASKET
1 GASKET
1 GASKET
1 GASKET
1 GASKET
1 "0" RING
1 PACKAGE
1 PACKING
1 SEAL
I SEAL

31 336 D
18 377 D
25 948 D
47 388 D

251 583 Rl
381 955 Rl
384 820 R1
60 947 D
24703 DA
45 149 DA

379 598 Rl )

PACKAGE, carburetor overhaul
field service (Units C and D)
(Consists of -

1 BALL 52 791 R1
2 BUSHING 47 390 D
1 CAGE 47 369 DAX40
1 INSTRUCTIONS

installing 1 014457 R1
1 PIN 351 558 R1
I PIVOT 47395 D
1 PLUG 57 956 D
1 RETAINER 25 484 D
1 RETAINER 29 902 DX
1 RETAINER 45 148 D
2 SCREW 47 392 D
I SCREW 362 528 Rl
1 SCREW 374 327 R1
1 SHAFT wi

LEVER
SPRING
SPRING

368 139 R91
46 059 D
351 959 R1

", - Used only on Carburetors wlo
fuel shut-off.

31

31

31

32

32 368 144 R91

43 60 947 D

32 372 720 R21

180 021
120 380
117 243

33 357 002 R12
132 688

131 044

34 45 149 DA

45 148 D

352 642 R91

363 881 R1

131 963

35

36

37

38 64283 DBX

39 32592 D

40 52 791 R1

41 46059 D

42 351 588 R1

44 56611 DA

44 355 003 R1

44 374331 Rl

44 374 330 Rl

44 380 500 R1

45 24703 DA

45 67266 DX

46 24687 DA

47 47 404 DA

48 362 526 Rl

49 362 525 R1

387 454 R92

387 455 R92

PRINTED IN UNITED STATES OF AMERICA 25



FUEL SYSTEM
REF. PART
NO. NUMBER---

DESCRIPTION •CARBURETOR - Continued
(Gasoline)

387 458 R92 PACKAGE, carburetor overhaul
(Unit E)
(Consists of -

1 BALL 52 791 ai
1 BUSmNG 47 390 D
1 CAGE 47 396 DAX40
1 FLOAT 47398D
1 PIN 351 588 Rl
1 PIVOT 47 395 D
1 PLUG 57 956 D
1 RETAINER 29 902 DX
1 RETAINER 45 148 D
1 SCREW 132 128
1 SCREW 47 392 D
1 SCREW 362 528 Rl
1 SCREW 374 327 Rl
1 SPRING 25 484 D
1 SHAFT 368 139 R91
1 SPRING 351 959 Rl
1 SPRING 46 059 D •

368 137 R1 RETAINER, dust seal (Units A, B
and C)

312 066 Rl ROD, governor connecting (Units
A and B)

312 065 Rl SPACER, carburetor (for use with
heavy duty magneto)

C-221 501 to 43020
C-263 501 to 56635

•

•

•
26 PRINTED IN UNITED STATES OF AMERICA



FUEL SYSTEM

• REF.
NO.

PART
NUMBER DESCRIPTIONREF. PART

NO. NUMBER DESCRIPTION

CARBURETOR
(Amerf can Bosch Arma Corp.) (Liquefied Petroleum
Gas and Natural Gas) (For use w/Sleeved Engines)

•

29

• 25 26

I~_. <, 218 31.
~ 0 0 ~ t'~ 1

Qll~
6 ~

if8

• 309 592 R91 CARBURETOR ASSY, (Model No. 6 56430 D
1-1/4" XG) (order CARBURETOR,
371 088 R92) 8 56429 D

371 088 R92 CARBURETOR ASSY w/BLEED 9 359 620 Rl
SCREW, 268 169 Rl (American
Bosch Arma Corp. Model No. 11 113 506 RI
l-CBX-125-A-136) (will work for
CARBURETOR, 309 592 R91) 12 307 977 R91
SCREW, 3/8 x 1-1/4" hex hd
cap (2)

WASHER, 3/8" lock (2)

359 623 RI COVER, economizer
SCREW, No.8 x 5/8" sl.t , fil. hd 13 19272 RI
cd-pltd. mach. (5)

WASHER, No.8 cd-pltd. lock (5)
14 371 215 Rl

2 359 622 Rl SPRING, economizer• 15 32468 H
3 113 504 RI DIAPHRAGM, economizer

16 359 624 RI
4 359 621 R91 DIAPHRAGM ASSY, economizer

17 47 856 H

5 373 189 Rl SCREW, economizer bleed (not part
of -359618 R91) 18 37024 D

'RINTED IN UNITED STATESOF AMERICA

'PA·563528

NUT, fuel adjusting screw lock

SCREW, fuel adjusting

SCREW, starting adjusting

NUT, starting adjusting screw lock

BODY, gas inlet and economizer
SCREW, No. 12 x 7/8" sit. fil.
hd , cd=pltd , mach. (4)

WASHER, No. 12 cd-pltd. light
lock (4)

TEE, 1/8 x 90° two-way (for 3/16"
tube)

NUT, coupling (3)

ELBOW, 1/8 x 90° (for 3/16" tube)

GASKET, inlet and economizer

PLUG, 1/2" bra. expansion

BUSHING, throttle bearing

27



DESCRIPTION

FUEL SYSTEM

DESCRIPTION •REF.
NO.

PART
NUMBER

REF.
NO.

PART
NUMBER

CARBURETOR - Continued
(American Bosch Arma Corp.) (Liquefied Petroleum
Gas) (For use w/Sleeved Engines)

374 862. R9l BODY and THROTTLE ASSY, partial
(Composed of -

2. BUSHING 37 02.4 D
1 DISC 359 611 Rl
1 NOZZLE 64 835 D
1 PLUG 13 12.3D
1 PLUG 47 856 H
2. SCREW 56 370 D
1 SEAL 64 837 D
1 SHAFT &

STOP 373 187 R91

19

2.0 64 837 D OIL SEAL, throttle shaft

373 187 R91 SHAFT & STOP ASSY, throttle
No. 10NF x 5/8" sIt. fil. hd.
cd-p1td.
SCREW, No. 10NF x 5/8" sIt. fil
hd, cd-p1td. machine

SCREW, throttle shaft

2.1

2.2. 56 370 D

2.3 359 611 Rl

2.4 58 899 D

2.5 359 616 Rl

2.6 359613 R9l

2.7 359 612.R1

2.8 56 365 D

2.9 58889 D

30 56 389 D

DISC, throttle

WASHER, dust

PIN, valve lever

DISC ASSY, spring loaded choke

SHAFT, choke

SCREW, choke shaft

SUPPORT w/CLAMP, 56389 D,
ASSEMBLY, choke tube
SCREW, No.8 x 1/4" slt.
binding hd-cd-plts. mach. (2.)

CLAMP, choke tube
NUT, No. 10NF
SCREW, No. 10 x 3/8" slt , fil.
hd. cd-pltd. mach.

31 2.75583 R91 LEVER w/SET SCREW, 36756 D
ASSEMBL Y, choke
SCREW, No. 10NF x 1/2." hex hd
machine

33 373 939 Rl

32. 36 756 D SCREW, choke lever set

34 359 62.7Rl

373 190 Rl35

36 13 12.3D

37 359 614 Rl

38 359615 Rl

39 37 183 D

2.68 169 Rl

40 530 681 Rl

64 835 D

28

VENTURI
SCREW, No. 12.x 3/4" sIt. fil.
hd, cd-pltd. mach.

WASHER, No. 12.cd-pltd. light
lock

GASKET, air intake elbow

ELBOW. air intake
SCREW, No. 12.x 5/8" slt. fil.
hd , cd-pltd. mach (4)

WASHER, No. 12.cd-pltd. light
lock (4)

PLUG, 3/16" b r s , expansion

LEVER, valve

WASHER. spring

WASHER, valve lever

SCREW, bleed

GASKET, carburetor (not furnished
as part of Carburetor Assembly)

NOZZLE, balance tube

606 859 C9l CARBURETOR (Impco Model No. 100
1-1/2 x 2-5/16") (Service parts will
be furnished in next revision)

383 376 Rl GASKET, carburetor

•

•

•

•
PRINTED IN UNITID STATIS O' AMIRICA



•

•

•

•

•

FUEL SYSTEM
REF. PART DESCRIPTION
_N_O_. N~U~M~B~E~R~ ___

REF.
NO.

PART
NUMBER DESCRIPTION

FUEL REGULATOR
(Ensign) (Liquefied Petroleum Gas)

1

25
~~ ~\

31
J6

~ '"1
I
I

I
I
I

\
I II

36 37 I
39

<,33 34 IPA ..... S'

371 100 R9l REGUALTOR ASSY, fuel (liquefied
petroleum gas)
SCREW, 5/16 x 1-1/2" hex hd
cap (2)

SCREW, 5/16 x 1-1/8" hex hd cap
WASHER, 5/16" lock

15 277 353 Rl RETAINER, high pressure valve
spring

16 277 354 Rl GASKET, high pressure valve spring
retainer

SPRING, high pressure valve17 277 355 Rl

277 356 Rl SPRING, high pressure valve seat
retainer

19270 R1

2 444 814

3 277 195 R91

4 277 196 R91

5 277 370 R91

6 277 197 R1

7 19270 R1

8 277198 R1

9 277 199 R1

10 277 350 R1

11 277 351 R1

12 37 179 D

13 14 526 D

14 277 352 Rl

SCREW, No. 10NF x 5/8" sit fil hd.
cd-pltd. mach. w/1ock WASHER (6) 18

PLUG, 1/8" pipe (in vaporizer cover)
277 357 RI VALVE, high pressure19

20 277 358 R91 SEAT w/SEAL, 359600 R1, high
pressure valve

COVER, w/PLUG, 13 017 R1
vaporizer

SPRING ASSY, high pressure
21 359 600 RI SEAL, high pre s sure valve

DIAPHRAGM, high pressure
22 VALVE ASSY, low pressure (not

serviced separately - order
277 369 R91)

COVER, high pressure diaphragm

SCREW, No. 10NF x 5/8" sit fil hd.
cd=pltd, mach. w/1ock WASHER (6) 23 113443 R91 LEVER, low pressure valve

GASKET, vaporizer cover 24 277 360 R1 SPRING, low pressure valve

SCREW, vaporizer partition plate (3) 25 19271 R91 SCREW w/1ock WASHER, low pres-
sure valve

PLATE, vaporizer partition
26 277 361 R1 SEAT, low pressure valve

LEVER, high pressure valve
27 277 362 R1 PIN, pivot

SCREW, idle adjusting
28 352 221 R1 SEAL, low pressure valve

SPRING, idle adjusting screw
retainer 29 113 434 R91 STRAINER, fuel inlet

SCREW, bleed, "B" 30 113 186 PLUG, 3/4" pipe

PRINTED IN UNITED STATES OF AMERICA 29



OE

•

•
8U1U1'elO:>J:•DN:rn ra ELI ELE

3:A'TVA I
I'li L5E UZ 3:A'TVA I

16'li'VEvEIl 'li3:NIV1i.LS I
ra 09E HZ DNI'lidS I
ra 95E UZ DNrndS I
ra 55E HZ oxraas I

16'li 961 UZ osrraas I
ra ILZ 61 M.3:'li:)S Z
n! OLZ 61 M.3:'li:)S EZ
ra 661 UZ M.3:'li:)S E• o 6LI LE M.3:'li:)S I

16'li S5E HZ .LV3:S I
ra 009 65E 'TV3:S Ira IZZ Z5E 'TV3:S Ira I5E HZ 'li3:A3:'T Ira S61 UZ .L:DISVD I
ra v5E HZ .L:DISVD I
cr EEv '179 .L:DISVD I

16'li OLE UZWDV1iHdVIO I
rs'a L9E UZWDV1iHdVIO I

- JO PO:>SOdUlO:))
[t1'eqJ:O:>AOJ:Ol'ern8aJ: Io:>nJ '.LDl: re a 6% HZ

1..'T9:W3:SSV uoa VSN3:dWO:) 16'liVLI ELE

(S) (al"rd lJ:oddns) 'q:>'eUl 'pnd-p:>
'pq HJ HS lIStS x .i[NOI 'oN 'M.3:'li:)S ta OLZ 61 6E

adjd 'pq HS "S/I 'Oll'Td IES SII SE• lJ:0ddns '3:.LV'Td Z'li S9E UZ LE

aJ:nSSO:>J:d,,",or
'r a 9% UZ 'NId/""' WDV1iHdVIO ts a L9E LLZ 9E

qsnd Ul8'eJ:qd'e1P 'NId ra 9% LLZ SE

UOH1lJ:'ed aans s azd ""'0I '3:.LV'Td ta 5% LLZ vE

O:>l'erd
uOHHJ:'ed az ns s aad ""'0I '.L:DISVO cr EEt t9 EE

u1'eJ:P '3:A'TVA cr SOL 65 ZE

ad1d "S/E 'Dll'Td 5SS EOI
(A[O:>l'eJ:'edas

paqs1=n.i[ leN) J:Ol'e[n8o:>J: '1..009: IE

(s'eD Ulnar0J:lad po:>uanb1'T) (u21SU3:)• panU1luo:) - uoav-moau 'T3:ll..i

NOI.LdIH::lS:!la H:!lBWfiN 'ON
.LlIVd '.!I:!lH

WJlSAS un:l



•

•

•

•

•

FUEL SYSTEM
REF. PART DESCRIPTION._N_O_.N~U~M~B~E~R~ ___

REGULA TOR UNIT (AMERICAN BOSCH)
Natural Gas (C-22l 501 Up)

(C-263 501 Up)
Combination Gas and Gasoline

(C-221 501 to 43020)
(C-263 501 to 56635)

35816 D

37 011 D

2 36758 D

3

4

5

37 012 D

36909 D

6 36907 D

36 910 D

36 911 D

36902 D

7

8

9

REGULA TOR UNIT (Model I" Type B)
SCREW, 5/16 x 3/4" hex hd cap (2)
WASHER, 5/16" lock (2)

SCREW, idle adjusting

SPRING, idle adjusting screw
retainer

COVER, bowl (Not Furnished
Separately
SCREW, No. 10NF x 1/2" mach.
fil hd , cd-p1td. (8)

WASHER, No. 10 lock (8)

GASKET, uppe r diaphragm

DIAPHRAGM w/GASKET, 37012 D,
upper

ROD, valve lever push

WIRE, partition plate, locking

PLA TE, partition

VALVE w/GASKET, 36903 D, pilot
SCREW, No. 6x7/16"filhd.
cd-pltd. mach. (3)

WASHER, No.6 lock (3)

11

36 903 D GASKET, valve lever support10

268201 R91 BOWL

REF.
NO.

PART
NUMBER DESCRIPTION

11
1
I
1
I
I
1
1•

14
I
I
I

16
I
I
I
I
I
I

1'7
I

18 19 20
I I I
I I I
I , I
, I I

~6 "\
\
\
\
\
!IS

12 37010 D

I
I
I
I
I
I.:

IPA-3J77A

SPRING, lower diaphragm

14 324 797 Rl

42 331 D

DIAPHRAGM, lower

DIAPHRAGM, 324797 Rl and PLATE,
42333 D, lower

PLATE, lower diaphragm (2)

VALVE

SEAT, valve
SCREW, No. 10-32NF x 9/16"
fil hd , cd-pltd. mach. (3)

GASKET, valve seat

BODY, regulator (Not Furnished
Separately)
SCREW, No. 10-32NF x 1/2" fil.
hd , cd-ipltd , mach. (8)

WASHER, No. 10 lock (8)

PLUG, 1/8" balance tube

SCREW w/PLATE, 268207 Rl
diaphragm

PLUG, 1/8" pipe

PLUG, 1/8" pipe (pressure test hole
plug)

PLA TE, diaphragm screw head

14

15 42333 D

17 36897 D

36896 D18

19 36 895 D

20

22 37 009 D

23 42 334 D

118 831

37 009 D

268 207 R1

'RINTED IN UNITID STATIS O' AMERICA 31



DESCRIPTION

FUEL SYSTEM

DESCRIPTION •REF. PART
.BQ.,___ NUMBER

FUEL PIPING AND CONNECTIONS
(Liquefied Petroleum Gas)
(For use w/Sleeved Engines)

7
6

5--~~~~~~~~~
4
3

128 067

2 371 100 R91

3 371 103 RI

4 371 104 RI

5 19983 RI

6 32468 H

7 86 224 H

8 68 134 D

9 19987 RI

10 19985RI

II 24847 H

12 118755

13 121 758

32

NIPPLE (3/4x 1-1/2" pipe)

REGULATOR ASSY, fuel (for compo­
ents see list of parts under details
of "Regulator")

LINE, regulator to carburetor
balance

LINE, regulator to carburetor idle

NUT, idle line (regulator end)

BODY, idle line (regulator end)

SPACER, fuel regulator (2)

ELBOW, 90° water inlet tube (in
regulator)

NUT, coupling water inlet tube (in
regulator) (2)

NUT, coupling balance line (2)

ELBOW, regulator to carburetor
balance line (2)

ELBOW, 3/8" tube x 1/4" pipe

NUT, 3/8" fuel filter tube (2)

REF.
NO.

PART
NUMBER

•

22 •
24

"A-56681

14 144 610 NIPPLE, 1/2 x 1-3/8" close pipe

15 68 134 D ELBOW, 90° water inlet

16 19987 Rl NUT, (in cylinde r head)

17 371 105 RI TUBE, regulator water inlet
(regulator to cylinder head)

18 219 199 PLUG, 1/2" sq. hd. pipe

19 138 105 TEE, 1/2" pipe water inlet tube (in
cylinder head)

20 19502 Rl ELBOW, 45° (in water pump)

21 142 269 BUSHING, 3/8 x 1/2" reducing pipe
(in water pump)

22 308 322 Rl BRACKET, fuel filter and voltage
regulator mounting

23 118 755 ELBOW, 3/8" tube x 1/4" pipe
(in filter)

24 346 818 R91 FILTER ASSEMBLY (for components
see list of parts under details of
"Fuel Filter")

•

•
'RINTED IN UNITID STATIS 0' AMIRICA



•

•

•

•

•

FUEL SYSTEM
REF. PART
_BQ_,______NUMBER

FUEL PIPING AND CONNECTIONS
(Liquefied Petroleum Gas)
(For use w/Steeved Engines)

DESCRIPTION

25 371 088 R92 CARBURETOR ASSY, (for components
see list of parts under details of
"Carburetor")

26 .371 102 Rl HOSE, fuel line

27 274 085 R91 CLAMP, fuel hose (2)

28 188 902 Rl NIPPLE (7/8 x 2-5/16") regulator end
fuel hose

29 119 099 ELBOW, 3/4" x 90° pipe

30 19987 Rl NUT, coupling water outlet (in
regulator)

31 31 336 D GASKET, carburetor (will work for
21 632 D)

32 371 106 R2 LINE, regulator water outlet
(regulator to water pump)

33 308 335 RII TUBE, w/two NUTS, 121758 fuel
filter to regulator

34 188 897 RI ELBOW, 7/8 x 1-3/4 x 1-3/8"

35 68 134D ELBOW, 90° water outlet tube
(in regulator)

266199RI COVER, fuel pump opening
SCREW, 5/16 x 1/2" hex hdcap(2)

76 950 R2 VALVE, spring retainer (6)

33 700 DA WIRE, choke control

'RINTED IN UNITEDSTATES0' AMERICA
33



FUll SYSTEM
REF.
NO. DESCRIPTION .1 .i.V

PART
NUMBER DESCRIPTION

FUEL PIPING AND CONNECTIONS
(Liquiiied Petroleum Gas)
(For use w/Sleeveless Engines)

606859 C9l CARBURETOR (Impco Model No. 100
1-1/2 x 2-5/16")

2

179 841
102 635
103 321

383 376 R1

BOLT, 3/8 x 1-1/4" hex hd , (2)
NUT, 3/8" (2)
WASHER, 3/8" lock (2)

3 673 362 C91 VAPORIZER, LPG fuel

GASKET, carburetor

4

5

6

7

8

9

9

9

10

11

12

13

192 078

37 167 D

678I58C1

37 165 D

39 854 D

444 136
or

444 244
or

444 542

42409 D

678I59CI

37 288 H

18 506 R1

NIPPLE, 1/2NPT x 3" (vaporizer
to carburetor)

ELBOW, balance tube (in carburetor)

TUBE, balance

NUT, balance tube (2)

CONNECTOR, balance tube
(in regulator)

TEE, automotive pipe (in vaporizer)

TEE, automotive pipe (in vaporizer)

TEE, automotive pipe (in vaporizer)

CONNECTOR, inlet tube (in tee)

TUBE, water inlet

NUT, inlet tube (2)

CONNECTOR, inlet tube (in
cylinder head)

REF.
NO.

PART
NUMBER

•.. !.
V

u
CE-102026

BUSHING, reducer (in tee)

VALVE, reducer (in tee)

ELBOW, outlet tube (in vaporizer)

TUBE, water outlet

NUT, outlet tube (2)

ELBOW, 45° outlet tube (in water
pump)

FILTER w/ELEMENT, 630422 Cl
and "0" RING, 21 056 R1, fuel
BOLT, 1/4 x 1" hex hd. (2)
NUT, 1/4" (2)
WASHER, 1/4" lock (2)

~ilii~V

14 119 928

141 615

40 876 D

BRACKET, fuel filter
BOLT, 5/8 x 3-3/4" hex hd. (2)
NUT, 5/8" (2)
WASHER, 5/8" lock (2)

TUBE w/two NUT, 121 758, filter to
regulator

NUT, 3/8" flared (2)

ELBOW, 1/4"NPT x 90° flared
tube (2)

PLUG, water pump and thermostat
housing (2) o

15

16

17 678 160 Cl

34

ELEMENT w/FILTER, 346 547 R91

"0" RING w/FILTER, 346547 R91

18 37288 H

19 58986 D

20 346547R91

18 655 R1
120 375
120 380

21 678 161 C1
20 299 RI
124 589
121 574

22 678 157 C91

23 121 758

24 118 755

445 673

630422 C1

21 056

PRINTED IN UNITED STATES OF AMERICA



•

•

•

•

•

FUEL SYSTEM

REF. PART
.BQ,___NUMBER

FUEL PIPING AND CONNECTIONS
(Natural Gas)
(For use w /Sleeveless Engines)

REF. PART
NO. NUMBER

DESCRIPTIONDESCRIPTION

6 CE-99939

606 859 C91 CARBURETOR (Impco Model No. 10(\1 4 37 165 D NUT, tube (2)
1-1/2 x 2-5/16"

5 39 854 D CONNECTOR, tube (2)
179 841 BOLT, 3/8 x 1-1/4" hex hd , (2)
102 635 NUT, 3/8" (2) 6 673 356 C91 VALVE, pressure
103 321 WASHER, 3/8" lock (2)

7 23 174 R1 REDUCER, 3/4 to 1/2"NPT (in valve)
2 383 376 R1 GASKET, carburetor

8 140 807 NIPPLE, 1/2NPT x 3"
3 678 162 C1 TUBE, balance

'.INTID IN UNITID ITATII O' AMI"ICA
35



REF.
NO.

FUEL SYSTEM
PART

NUMBER
REF.
NO.

PART
NUMBER DESCRIPTION uDESCRIPTION

FUEL PIPING AND CONNECTIONS
(Natural Gas) (For use w/ Sleeved Engines)

4

3

u

u
IPA.566BOA

119 100 ELBOW, l"x 90° pipe 13 12215 D STUD, carburetor (used w/CARBU-
RETOR, 371 088 R92) (2)2 127 874 NIPPLE, 1 x 1-1/2" pipe (2) NUT, 3/8" (2)
WASHER, 3/8" lock (2)3 35816 D REGULATOR ASSY. (Model "B"

Ensign 5069) fuel (for components 14 309 592 R91 CARBURETOR (Model 1-1/4" XG)
see list of parts under details of (Ensign XC 9174) (order CARBURE-
"Regulator") TOR, 371 088 R92)
SCREW, 5/16 x 3/4" hex hd cap(2)
WASHER, 5/16" lock (2) 14 371 088 R92 CARBURETOR w/BLEED SCREW,

268169 R1 (Model CBX-125-A-136) U4 36 521 D CONNECTOR, balance tube (American Bosch Arma Corp) (for
components see list of parts under5 19 983 R1 NUT, coupling balance tube "CARBURETOR") (will work for
CARBURETOR, 309 592 R91)6 36 521 D CONNECTOR, idle tube

15 268 169 R1 SCREW, bleed (used with CARBURE-7 19983 R1 NUT, coupling idle tube TOR, 371 088 R92)

8 308 326 R1 TUBE, idle 308 325 Rl BRACKET, fuel regulator support
SCREW, 5/16 x 3/4" hex hd cap

9 308 327 R1 TUBE, balance WASHER, 5/16" lock

10 NUT, coupling idle tube (furnished 530 681 R1 GASKET, carburetor (will work for
with CARBURETOR, 309 592 R91) 21 632 D)
(3)

76 950 R2 VALVE, spring retainer (6)11 TEE, (furnished with CARBURETOR,
309592 R91

12 ELBOW (furnished with CARBURE- t)TOR, 309592 R91)

13 277016Rl STUD, carburetor (used w/CARBU-
RETOR, 309 592 R91) (2)

36 PRINTED IN UNITED STATES OF AMERICA



FUEL SYSTEM

• REF. PART DESCRIPTION_N_O_.__N~U~M~B~E~R~ _ DESCRIPTION

FUEL PIPING AND CONNECTIONS - Continued
(Combination Natural Gas and Gasoline)
C-221 501 to 43020
C-263 501 to 53635

5 6 7 8

•
..----- ----- ---7,

I
(e__.l1
,,,

_____Lf:ll)

2

REF.
NO.

PART
NUMBER

15 274 085 R91

16 305 836 Rl

17 171817 Rl

11 177 V

36 997 V

321 005 Rl

321 006 RI

321 004 R91

64837 D

76 950 R2

CLAMP, hose (2)

HOSE, fuel inlet (regulator to
carburetor)

ELBOW, I x l x 1-3/8" x 90° hose
(at regulator)

GASKET, strainer cage

GASKET, cover plate

GASKET, fuel bowl

GASKET, air horn

PACKAGE, ca rbur et or field service
(includes Jets, Valves, Pins and
Miscellaneous Parts to service
CARBURETOR, 309 593 R91)

SEAL, dust

VALVE, spring retainer (6)

16• PA-J661J

14

119 100 ELBOW, I" x 90° pipe

2 127874 NIPPLE, 1 x 1-1/2" pipe

3 308331Rll BRACKET, fuel regulator mounting
SCREW, 5/16 x 3/4" hex hd cap(2)
WASHER, 5/16" lock (2)

4 35 816 D REGULATOR ASSY, (Model "B"
Ensign 5069) (for components see
list of parts under details of
"Regulator")
SCREW, 5/16 x 3/4" hex hd cap(2)• WASHER, 5/16" lock (2)

5 32468 H BODY, balance tube (2)

6 371 215 Rl NUT, coupling balance tube (2)

7 36 521 D BODY, (fuel regulator end)

8 371 215 Rl NUT, coupling idle

9 308 334 Rl TUBE, balance

10 308 333 Rl TUBE, idle

11 32468 H BODY, idle (carburetor end)

12 371 215 Rl NUT, coupling

13 309 593 R91 CARBURETOR ASSY (Model 1-1/4"• KGNI)
NUT, 3/8"NF (2)
WASHER, 3/8" lock (2)

14 171815Rl ELBOW, 3/4 x 1 x 1-3/8" x 90°
ho se (at carburetor)

PRINTED IN UNITEDSTATES0. AMERICA 37



FUEL SYSTEM
REF. PART DESCRIPTION
_N_O_. N~U~M~B~E~R~ __

FUEL FILTER
(Liquefied Petroleum Gas)
(For use w/Sleeved Engines)

u0/5
V©__ 6

A 64 147 D FIL TER ASSY, fuel (order 346818 R91)

B 346 818 R91 FILTER ASSY, fuel (will work for
64 147 D)

TOP, filler (order 346 818 R91)

2 64 399 D GASKET, filler top to filter bottom

3 64402 D STUD, filter (Filter A)

4 64400 DC ELEMENT w/GASKET, 64399 D and
GASKET, 64 401 D ASSY, filter

5 BOWL, filter (order 346 818 R91)

6 64401 D GASKET, filter bowl

7 64403 D NUT, filter stud (Filter A) U8 BOLT, filter bowl (order 346 818 R91)
(Filter B)

u
38 '1lINTED IN UNITID ITAT" O' AMIRICA



DESCRIPTION

COOLING SYSTEM
REF.
NO.

PART
NUMBER• REF. PART

~_NUMBER
DESCRIPTION

WATER PUMP, THERMOSTAT AND RELATED PARTS

•

• 69 676 Rl

2 69 675 Rl
181 309

103 319
3 69674 Rl

4 387931 Rl

5 73 296 R93

6 318 118 R21

7 438 159

8 71 351 R1

9 ST 680• 10 102 069 H

368501 R211

12 601816 C91
179 848
179 849

103 321

13 304 435 R1

13 368 502 R1
181 309
103 319

GASKET, water pump

PLATE, water pump
SCREW, 1/4 x 1/2" rd hd slt mach.
(cd or zn-pltd) (3)
WASHER, 1/4" lock (3)

GASKET, water pump plate

IMPELLER, water pump (together
with SEAL, 265 164 R91, will work
for332117R1)

SEAL, water pump

BODY w/three PLUG, 438 159 water
pump

PLUG, 1/2" sq hd CI pipe (3)

SLINGER, water pump

SHAFT and BEARING w/SLINGER,
71 351 R1, water pump

RETAINER, bearing

HUB, pulley

PUMP ASSEMBLY, water
SCREW, 3/8 x 2-1/4" hex hd cap
SCREW, 3/8 x 2-1/2" hex hd cap
(2)

WASHER, 3/8" lock (3)

PULLEY, water pump (*)

PULLEY, water pump (not *)
SCREW, 1/4NF x 1/2" hex hd cap
WASHER, 1/4" lock (4)

• 14 265 164 C91 RETAINER and SEAL ASSY, water
pump

15 169 193 R1 NIPPLE, water by-pass (2)

240 369 R91 CLAMP, hose (2)16

17 169192R1

18 108 120 R92

19 368 505 R1

20 368 504 R1
179 860
179 868
103 322

374 544 R94

ELBOW, water by-pass

THERMOSTAT, 167-172 degree
opening temperature

GASKET, water outlet

OUTLET, water
SCREW, 7/16x 1-1/4" hexhd cap
SCREW, 7/16 x 2-1/2" hex hd cap
WASHER, 7/16"lock (2)

PACKAGE, field service, water
pump
(Composed of -

1 GASKET 69 674 Rl
1 GASKET 69 676 Rl
1 IMPELLER 387 931 R1
1 RETAINER 102 069 H
1 RETAINER &

SEAL 265 164 C91
SEAL 73 296 R93
SHAFT &
BEARING ST 680

(*) - Used With Hydraulic Pump

39PRINTED IN UNITED STATESOF AMERICA



LUBRICATION SYSTEM
REF.
NO.

PART
NUMBER DESCRIPTION o

OIL PUMP

u

CE-99578

379 138 R91 PUMP ASSY w/screen OIL (will
work for OIL PUMP, 230421 R91)

179818 SCREW,5/l6xl"hexhdcap(2)
103320 WASHER, 5/16" lock (2) u
69 608 R3 GEAR, oil pump drive

2 112 011 PIN, 1/8 x 7/8" sq. end straight

3 103 905 KEY, 1/8 x 5/8" Woodruff No.5

5 230 409 R91

BODY, oil pump (Not Furnished
Separately)

SHAFT and GEAR ASSY, oil pump
drive

4

6 379 139 R91
179 817
103 320

69 607 Rl

COVER and SCREEN ASSY, oil pump
SCREW, 5/16 x 7/8" hex hd cap(4)
WASHER, 5/16" medium lock (4)

7 GASKET, oil pump cover u8 227713 Rl GEAR, pump body driven

9 35 647 H SHAFT, idler gear

40 PRINTED IN UNITED STATES OF AMERICA



DESCRIPTION

LUBRICATION SYSTEM
REF.
NO.

PART
NUMBER• REF. PART

~_NUMBER
DESCRIPTION

CRANKCASE OIL PAN AND OIL PUMP

:~~lJ 12 169 679 Rl
179 818

0-21
103 320

21%
13 69 607 Rl

lS-~ 3
14 35 631 H

~ 19 14-IIID

i~~ 13-c:::I'
12-~

14 277 713 Rl

15 35 647 H• 16 103 905

17 112011

18 312 157 R91

IPA-60'19...

230421 R91 PUMP ASSY, oil (less screen) (will
work for 367811 R91) (order
PUMP, 379 138 R91)
(Composed of -

§ 1 BODY
1 COVER 169 679 R1

GASKET 69 607 R1
1 GEAR 69 608 R1
1 GEAR 277 713 R1
1 KEY 103 905
1 PIN 112011
1 SHAFT 35647 H
1 SHAFT &

GEAR 230409 R91)
SCREW, 5/16 x 1" hex hd, cap (2)
WASHER, 5/16" lock (2)

•
179 818
103 320

2 69 608 R1

3 69606R11

3 230 409 R91

• 4 169 240 Rl

5 367 812 R91
103 386

6 369 984 R1

7 114869R1

8 367 575 R92

9 445 096

• 10 3405 H

11 179 816
103 320
103 340

GEAR, oil pump drive

SHAFT w/GEAR, oil pump drive
C-263 501 to 15879
C-261 501 to 14944

SHAFT w/GEAR, oil pump drive
C-263 15880 Up
C-261 14945 Up

"0" RING, 3/32 x 9/16 x 3/4" oil
pump screen

SCREEN, oil pump
PIN, 1/8 x 1-1/4" cotter
(phosphate coated)

GASKET, crankcase pan

REINFORCEMENT, crankcase oil
pan

C-263 501 to 14924
C- 221 501 to 14469

PAN ASSY w/GASKET, 3405 Hand
PLUG, 445 096 crankcase oil

PLUG, crankcase oil pan drain

GASKET, oil pan drain plug

SCREW, 5/16 x 3/4" hex hd cap (25)
WASHER, 5/16" lock (20)
WASHER, 11/32 x 11/16" x 16 gao
(5)

19 271 284

COVER, oil pump body
SCREW, 5/16 x 1" hex hd cap (4)
WASHER, 5/16" lock (4)

GASKET, oil pump cover

GEAR, pump body driven
C-263 501 to 15879
C-261 501 to 14944

GEAR, pump body driven
C-263 15880 Up
c-261 14495 Up

SHAFT, idler gear

KEY, oil pump drive gear (Woodruff
No.5)

PIN, 1/8 x 7/8" sq. end straight

SUPPOR TASSY, oil pump shaft (will
work for 278 375 R91)

C-221 501 to 43020
C-263 501 to 56635

{Composed of -
1 FITTING
1 HOUSING
1 PLATE
1 PLUG
1 PLUG
1 SHAFT

271 284
312 158 Rl
312162 Rl
172 557
369013 R91
312 159 Rl1

FITTING, lubrication (Alemite No.
1612B) (optional with 109 460)

C-221 501 to 43020
C-263 501 to 56635

FITTING, lubrication (Lincoln No.
5300) (optional with 271 284)

C-221 501 to 43020
C-263 501 to 56635

PLUG, distributor housing
C-221 501 to 43020
C-263 501 to 56635

PLATE, thrust
C-ZZ1 501 to 43020
C-263 501 to 56635

SHAFT w/GEAR and WATER, support
C-221 501 to 43020
C-263 501 to 56635

HOUSING, oil pump shaft support
C-221 501 to 43020
C- 263 501 to 56635

CLAMP, oil pump shaft support (used
with SUPPORT, 278375 R91) (2)
SCREW,5/16x7/8"hexhdcap(2)
WASHER, 5/16" lock (2)

GASKET, oil pump shaft support
(used with SUPPORT, 278375 R91)

PLUG, 1/4" stl. hd . pipe

PLUG, 1-3/16" x .083" housing
expansion

C-221 501 to 43020
c-263 501 to 56635

§ - Not Furnished Separately

PRINTED IN UNITED STATES OF AMERICA

19 109 460

20 369013 Rl

21 312 162 Rl

22 312 159 Rll

23 312 158 Rl

353 937 Rl

179 817
103 320

353 936 R2

143 992

172 577

41



REF. PART
NO. NUMBER DESCRIPTION

LUBRICATION SYSTEM
PART

NUMBER

OIL FILTER
(For use w/Sleeved Engines)
C-ZZI 501 to 43020
C-263 501 to 56635

g....·-3

I'
0"-" ---05

4

'...,__6

I~
@---c)

010

8

1415

l~
12 ~~b

,,...r0346 C

REF.
NO. DESCRIPTION

371 236 R9l FILTER ASSY, oil (consists of the
following parts)

304005 R9l TUBE wIPIN, 17141 Rlt SPRING,
304 009 Rl and VALVE, 304 008 Rl,
oil filte r cent er

2 17 141 Rl

3 304 008 Rl

4 304 009 Rl

5 304 012 Rl

6 103 364

7 303 998 Rl

8 3040l1Rl

9 304 010 Rl

10 304 854 Rl

11

12 61 261 VA

13 49946 HA

14 3405 H

15 61 263 VA

16 371 237 Rll

179 823

179 858
179 864
103 322

17 371 238 Rl

PIN, by-pass valve and spring
retainer (5/32 xl" Esna)

VALVE, oil filter by-pass

SPRING, oil filter by-pass valve

GASKET, center tube u

444 576

323 827 R9l

PIN, 1/16 x 1-1/4" cotter

CASE, oil filter

SPRING, oil filter element retaining

WASHER, oil filter element retaining
spring

GASKET, oil filter case (will work
for 193 527 Rl)

ELEMENT, oil filter (Not Furnished
Separately)(order PACKAGE,
323 827 R91)

VALVE, oil pressure relief uSPRING, oil pressure relief valve

GASKET, oil pre s sure relief valve
cap

CAP, oil pressure relief valve

BASE ASSEMBLY, oil filter
(Composed of -

§ 1 BASE
1 CAP 61 263 VA
1 GASKET 3 405 H
1 PLUG 444 576
1 SPRING 49 946 HA
1 VALVE 61261VA)

SCREW, 5/16 x 1-5/8" hex hd cap
(2)

SCREW, 7/16 x 1" hex hd . cap
SCREW, 7/16 x 1-3/4" hex hd cap
WASHER, 7/16" lock (2) uGASKET, oil filter base (not fur­

nished as part of 371 236 R91)

PL UG, 1/4" hex hd pipe drain

PACKAGE, field service filter
(consists of ELEMENT, 279994 R91
and GASKET, 304854 Rl)

§ - Not Furnished Separately

42 PRINTED IN UNITED STATESOF AMERICA



• REF. PART DESCRIPTION_N_O_.__N~U~M~B~E~R~ _

LUBRICATION SYSTEM

OIL FILTER (For Sleeveless Engines)
(Spin-On)
(C-221
(C-263 -

2•
CE-99579

534178R91 FILTER ASSEMBLY, oil
(Consists of the following parts)

398 080 R2 ELEMENT, spin- on oil filter

2 BASE w/INSERT, oil filter (Not
Furnished Separately)

179 822 SCREW, 5/16 x 1-1/2" hex hd.
cap (2)

179 860 SCREW, 7/16 x 1-1/4" hex hd ,

• cap (3)
179 862 SCREW, 7/16 x 1-1/2" Hex hd.cap
103 320 WASHER, 5/16" rne d, lock (2)

3 397 299 Rl PLUG,. oil filter base

4 534 180 Rl VALVE, pressure regulating

5 384 526 R2 SPRING, pressure regulating

6 303 322 Rl RING, spring snap

7 534 196 Rl GASKET, oil filter base

•

•
PRINTED IN UNITED STATES OF AMERICA 43



REF. PART
.EQ,___NUMBER

OIL FILTER
(For Sleeved Engines)
(C-2.2.1 4302.1 Up)
(C-2.63 56636 Up)

DESCRIPTION

LUBRICATION SYSTEM
PART

NUMBER

384 522 R92

384530 RII

2 384 532 Rl

3 384 529 Rl

4 384 526 R2.

5 384 535 Rl

6 384 533 R91

7

FIL TE R ASSY, oil
(Consists of the following parts)

TUBE, oil filte r center

GASKET, center tube

CASE, lubricating oil filter

SPRING, element hold-down

GROMMET, element retaining
washer

RETAINER ASSY, element (consists
of GROMMET, 384535 Rl,
SPRING, 384 536 Rl and WASHER)

ELEMENT, oil filter (Not Furnished
Separately) (order PACKAGE,
323 827 R91)

REF.
NO.

8 304 854 Rl

DESCRIPTION o
GASKET, oil filter case

RING, snap

SPRING, check valve

VALVE, lubricating oil filter base (3)

384 523 R12 BASE ASSY, oil filter (order FILTER
ASSY, 534 178 R91 and one base
GASKET, 534 196 Rl)
(Composed of -

§ 1 BASE
1 PLUG 397 2.99Rl
3 RING 303 322. Rl
1 SPRING 384 52.5 Rl
1 SPRING 384 526 R2
1 SPRING 384 52.7 Rl
3 VALVE 384528 R2

SCREW, 5/16 x 1-1/2" hex hd
cap (2)

SCREW, 7/16 x 1-1/4" hex hd
cap (3)

SCREW, 7/16 x 1-1/2" hex hd cap
WASHER, 5/16" lock (2)

PRINTED IN UNITED STATES OF AMERICA

9 303 322 Rl

10 384 525 Rl

PL UG, oil filter base (will work for
444 618)

SPRING, pressure regulating

SPRING, element by-pass ~•..i.V

11 384 52.8R2

GASKET, oil filter base

PACKAGE, field service filter
(Consists of ELEMENT, 279994R91
and GASKET, 304854 Rl)

u

44

§ - Not Furnished Separately

12

179 822

179 860

179 862
103 320

13 397 299 Rl

14 384 526 R2

15 384527 RI

16 384 537 R2

323827 R91



•

•

•

•

•

DESCRIPTION

MISCELLANEOUS
REF.
NO.

PART
NUMBER

REF. PART
.BQ_____ NUMBER

ASSORTED GASKET SETS
(Engine)

372 770 R95 GASKET SET, valve grinding includes
8 gaskets as follows -

530 681 R1 GASKET, ca rburetor

164418 R2 GASKET, cylinder head

400 878 Rl GASKET, intake and exhaust manifold

85 868 Rl GASKET, intake to exhaust manifold

369 983 R2 GASKET, valve cover

368 505 Rl

164 420 Rl

1l1024Rl
535 166 Rl
866 834 Rl

400 899 R92

369981 Rl

378 237 Rl

367 574 Rl

398 024 Rl

369 984 Rl

353 936 R2

42965 V

532 496 Rl

367 669 Rl

632 851 R1

371 238 R1

384 537 R2

534 196 Rl
304 854 R1

384 532 Rl

3405 H

3405 H

69 607 Rl

369 982 Rl

69 674 Rl

69 676 Rl

384 535 Rl

352221 Rl

GASKET, water outlet

GROMMET, valve cover (3)

SEAL, intake valve stem (6)
SEAL, intake valve stem (6)
DEFLECTOR, intake and exhaust
valve stem oil (12)

GASKET SET, engine includes 23
gaskets as follows -

GASKET, breather pipe

GASKET, crankcase front cover

GASKET, crankcase front cover

GASKET, crankcase front plate

GASKET, crankcase pan

GASKET, distributor

GASKET, filter drain plug

GASKET, fuel pump

GASKET, governor housing

GASKET, hydraulic pump flange

GASKET, oil filter base (for iron
base)

GASKET, oil filter base (for Alumi­
num base)

GASKET, -,il filter base
GASKET, oil filter case

GASKET, oil filter center tube

GASKET, oil pan drain plug

GASKET, oil pressure relief valve
cap

GASKET, oil pump cover (2)

GASKET, valve push rod cover

GASKET, water pump plate

GASKET, water pump

GROMMET, element retainer washer

"0" RING, oil pump screen seal

320 273 R91 PACKAGE, oil filter center tube
gasket

103 364 PIN, retaining spring washer
PIN, 1/16 x 1-1/4" cotter

DESCRIPTION

ASSORTED GASKET SETS - Continued
(Engine)

310 665 Rl PLUG, rear bearing cap (2)

352 221 R1 SEAL, oil pump screen "0" ring

535 166 Rl SEAL, intake valve stem
C-221 - 53646 Up (6)
C-263 - 95246 Up (6)

866 834 Rl SEAL, intake valve stem
C-221 - 501 to 53643 (6)
C-263 - 501 to 95245 (6)

866 834 Rl SEAL, exhaust valve stem (6)

The following identification and
instructional Product Graphics are
available for the UC-22l and UC-263
Engines:

PRODUCT GRAPHICS

PRINTED IN UNITED STATES OF AMERICA

2752477 RI

2 751 188 RI

1 001 071 R2

2 752 048 R1

2 751 259 R1

2754371 R1

2 751 533 R1

2 752 445 Rl

2753 190 R1

2 751 470 Rl

2 751 476 Rl

PRODUCT GRAPHIC, air cleaner
instructions

PRODUCT GRAPHIC, air cleaner
instructions

PRODUCT GRAPHIC, generator
warning

PRODUCT GRAPHIC, engine shut­
down

PRODUCT GRAPHIC, "International"
(2)

PRODUCT GRAPHIC, "1. H. C. of
Canada, Ltd. "

PRODUCT GRAPHIC, flo-matic

PRODUCT GRAPHIC, control switch
escutcheon

PRODUCT GRAPHIC, "Made in the
United States of America"

PRODUCT GRAPHIC, model symbol
"UC- 221" (2)

PRODUCT GRAPHIC, model symbol
"UC-263" (2)

45



ELECTRICAL SYSTEM

REF.
NO.

PART
NUMBER DESCRIPTION .i!ii[i~

V
DESCRIPTION

SPARK PLUGS, COIL, CABLES AND DISTRIBUTOR
(Battery Ignition)

'''A·TU33

66711 R92 CABLE, coil to distributor (High
tension) (For use with COIL,
Delco-Renny No. 1115098)

312 118 R11 BF<.AGKET, ignition coil (For use
with COIL, Delco-sRemy No. 1115098)

179814 SCREW, 5/16 x 5/8" hex-hd cap
(2)

103 320 WASHER, 5/16" lock (2)
115 308 WASHER, 11/32" copper (2)

SCREW, 7/16 x 1/2" hex-hd cap
(3) (Assembled in left front of
cylinder head)

2

3 395330 R92

179 814
103 320
179 816

4

5 404 392 Rl

6 69700 R91

7 312354 R91

8 266263 R91

9

9

9

9

COIL, w/CLAMP, 533977 Rl,
ignition

SCREW, 5/16 x 5/8" hex-hd cap
WASHER, 5/16" lock (2)
SCREW, 5/16 x 3/4" hex-hd cap

RESISTOR, ignition coil (Delco-Remy
No. 1957154) (Together with
SPACER, 31 987 D) (Will work for
resistor, Delco-Remy No. 1928016)

CABLE, coil to resistor

CABLE, coil to distributor primary

CABLE, spark plug (No. 1 and 6) (2)

CABLE, spark plug (No.2 and 5) (2)

SPARK PLUG (Champion D-18Y)
(Light or moderate service) (,~) (6)

SPARK PLUG (Prestolite 18-82)
(Light or moderate service) (,:,) (6)

SPARK PLUG (Prestolite 18-81)
(Intermediate service) (,~) (6)

SPARK PLUG (AC-85) (Normal
service) (*) (6)

REF.
NO.

PART
NUMBER

SPARK PLUGS, COIL, CABLES AND DISTRIBUTOR -
Continued
(Battery Ignition)

9

9

9

10 37 762 H

11 318056 R91

12

13 353 936 R2

14 353 937 Rl
179 817

103 320

533 977 Rl
177 056

187902 Rl

251 553 Rl

372 875 Rl

324 460 Rl

31 987 D

SPARK PLUG w/GASKET, 37762 H
(normal service) (Champion D-15Y)
(6) (0/0)

SPARK PLUG (Champion D-6)
(Heavy service) (,:,) (6)

SPARK PLUG (AC-C81) (Extreme
severe service) (,:,) (6)

GASKET, spark plug (6)

CABLE, spark plug (No. 3 and 4) (2) .,·I
DISTRIBUTOR ASSY (For components

see list of parts under details of
"Distributor")

GASKET, distributor

CLAMP, distributor (2)
SCREW, 5/16 x 7/8" hex-hd cap

(2)
WASHER, 5/16" lock (2)

CLAMP, ignition coil
SCREW, No. 10 x 1-1/2" slt-rd­

hd tap

INSULATOR, spark plug terminal (6)

NIPPLE, distributor cap terminal (7)
~i:i!iii~.,NIPPLE, ignition coil

RET AINER, spark plug wire (2)

SPACER (For use with resistor
Delco-Remy No. 1957154 only)

•·

·

(*) - For Use with Gasoline and
Combination Gas or Gasoline
Engines.

(0/0) - For Use with Natural Gas and
Liquified Petroleum Gas
Engines.

~i·}:I.
V

46 PRINTED IN UNITED STATES OF AMERICA



ELECTRICAL SYSTEM

• MEMORANDA

•

•

•

•
PRINTED IN UNITED STATES 0' AMERICA

47



ELECTRICAL SYSTEM

REF. PART DESCRIPTION
_N_O_.N,~U~M~B~E~R~ ___

SPARK PLUGS AND CABLES
(Magneto Ignition)
C-221 501 to 43020
C-263 501 to 56635

REF.
NO.

PART
NUMBER •DESCRIPTION

SPARK PLUG (Champion D-23)
(light or moderate service) (,:,) (6)

SPARK PLUG (AC-88S com.) (light
or moderate service) ('-') (6)

SPARK PLUG (Auto-Lite BT-IO)
(light or moderate service) (,~) (6)

SP.\RK PLUG (Champion D-16)
(intermediate service) ("') (6)

SPARK PLUG (Champion 8 com. )
(normal service) (':') (6)

SPARK PLUG (AC-85S) (normal
service) (,:') (6)

SPARK PLUG (Auto-Lite BT-8)
(normal service) (,:,) (6)

SPARK PLUG (Champion 5 com. )
(severe service) (,,) (6)

SPARK PLUG (AC-83S com.)
(severe service) (,~) (6)

SPARK PLUG (Auto-Lite BT-4)
(severe service) (;.,) (6)

SPARK PLUG (Champion 4 com. )
(extreme severe service) (,:,) (6)

SPARK PLUG (Ac-81S com.)
(extreme severe service) (,:,) (6)

SPARK PLUG (auto-Lite BT-3)
(extreme severe service) (,~) (6)

SPARK PLUG (B. G. Corp RB-485)
(long life) (%) (6)

SPARK PLUG (Champion D-6)
(long life) (%) (6)

SPARK PLUG (AC-C-81) (long Life)
(%) (6)

SPARK PLUG (Auto-Lite BT-3)
(long life) (%) (6)

2 37 762 H GASKET, spark plug (6)

48

•
3 310 964 R91 CABLE, magneto high tension

(cylinder No. 1)

4 310965 R91 CABLE, magneto high tension
(cylinder No. 2)

5 310 966 R91 CABLE, magneto high tension
(cylinder No. 3)

6 310 967 R91 CABLE, magneto high tension •(cylinder No.4)

7 310968 R91 CABLE, magneto high tension
(cylinder No. 5)

8 310969 R91 CABLE, magneto high tension
(cylinder No. 6)

9 308 579 Rl CLIP, spark plug cable (2)
SCREW, 5/16 x 5/8" hex hd cap
WASHER, 5/16" lock

•
(;.,) - For Use with Gasoline and

Combination Gas or Gasoline
Engines. •(%) - For Use with Natural Gas and
Liquefied Petroleum Gas Engine s.

PRINTED IN UNITED STATES OF AMERICA



ELECTRICAL SYSTEM
REF.
NO.• REF.

NO.
PART

NUMBER DESCRIPTION PART
NUMBER DESCRIPTION

•

•

•

•

DISTRIBUTOR

367 839 R92 DISrRIBUTOR ASSY (order
372 867 R92)

C-221 501 to 43020
C-263 501 to 56635

372 867 R92 DISTRIBUTOR ASSY (will work for
367 839 R92)

C-221 501 to 43020
C-263 501 to 56635

383 177 R91 DISTRIBUTOR ASSY
C-221 43021 Up

388592 R91 DISTRIBUTOR ASSY
C-263 56636 Up

368 062 R91 CAP, distributor

2 353 896 R91 ROTOR, distributor

13

3 353 90 I R2 SEAL, breaker cover felt

353 920 Rl

14

GUARD, governor weight
SCREW, No.8 x 3/16" sit. fil.
hd , mach. (2)

WASHER, No.8 lock (2)

353 917 R91 ARM, weight (2)

4 384830 RI GASKET, cover

15 356 192 R91 CAM

5 384831 RII COVER w/SEAL, 353901 R2 and
GASKET, 384830 RI, BREAKER

16 368 102 R91 SPRING, governor (set of two) (used
with DISTRIBUTOR, 367 839 R92)

6 353 903 R92 CONDENSER

16 373331 R91 SPRING, governor (set of two) (used
with DISTRIBUTOR, 372 867 R92)

7 353 905 RI CLAMP, condenser
SCREW, No.8 x 3/16" slt.fil.
hd , mach.

WASHER, No. 8 lock

16 373 963 R91 SPRING, governor (set of two) (used
with DISTRIBUTOR, 388 592 R91)

8 353 172 R91 POINT SET, breaker arm and
stationary (used with DISTRIBUTOR,
367 839 R92)

16 372 963 R91 SPRING, governor (set of two) (used
with DISTRIBUTOR, 383 177 R91)

8 372 951 R91 POINT SET, breaker arm and
stationary (used with DISTRIBUTOR,
372 867 R92, 383 177 R91 and
388592 R91)
SCREW, No.8 x 3/16" sit. pan
hd. mach.

21 394 D WASHER, stationary point
terminal

17 352 293 Rl SPACER, weight arm (4)

9 353 907 RI SCREW, terminal

18 368059 R91 SHAFT, distributor (used with
DISTRIBUTOR, 367 839 R92 and
372 867 R92)

10 353 906 RI INSULATOR, spring anchor te rrninal

18 388593 R91 SHAFT, distributor (used with
DISTRIBUTOR, 388 592 R91)

II 251 538 Rl WASHER, terminal insulating
NUT, No.8 type "F" (3)
WASHER, No.8 lock (3)

18 383 178 R91 SHAFT, distributor (used with
DISTRIBUTOR, 383 177 R91)

368 096 si SPRING, distributor cap (2)

12 352277 RII PLATE, breaker (used with
DISTRIBUTOR, 367 839 R92)

19

20 353 895 RI SUPPOR T, distributor cap spring (2)
SCREW, No.8 x 3/8" sIt. rd.
hd , mach. (2)

WASHER, No.8 lock (2)

12 372 868 RII PLATE, breaker (used with
DISTRIBUTOR, 372 867 R92,
383 177 R91 and 388 592 R91)
SCREW, No.8 x 3/8" rd. hd.
slt , mach.

WASHER, No.8 lock

21 369 013 RI PL UG, distributor hous ing (not used
with TACHOURMETER ATTACH­
MENT)

22 368 054 Rl

368 053 RI COLLAR, distributor shaft

WASHER, distributor thrust lower

23

24 354 552 Rl PIN, distributor shaft collar

25

26

368 057 R91 OIL SEAL, distributor shaft

368 055 RI WASHER, distributor thrust upper

27 368051 Rll HOUSING w/WASHER, 368055 RI,
and OIL SEAL, 368 057 R91,
distributor

125947 PLUG, 1/8" sit hdl s , pipe

355 460 Rl FEL T, cam oil hole

21 372 D TUBE, of distributor grease

49PRINTED IN UNITED STATES OF AMERICA



DESCRIPTION

ELECTRICAL SYSTEM
DESCRIPTIONREF.

NO.
PART

NUMBER
REF.
NO.

PART
NUMBER

CRANKING MOTOR ASSEMBLY
(Delco-Remy)

• .4-78339

A 107 350

B 107 308

C 1 108438

120 377
120 622
120 614
179 841

103 321

120 382

121 841
120 217

453 468

2 1 923 935

3 9413474

50

MOTOR ASSY, cranking (For use
with sleeved engines) (Order
CRANKING MOTOR, 1 108438)

MOTOR ASSY, cranking (For use
with sleeveles s engines)

MOTOR ASSY, cranking (For use
with sleeved engines) (Will work
for CRANKING MOTOR, 1 107 350)

NUT, 3/8"
NUT, #8
NUT, #10NF
SCREW, 3/8 x 1-1/4" hex-hd

cap (3)
WASHER, 3/8" lock (cd or zn­

pltd) (3)
WASHER, 3/8" lock (cd or zn­

pltd)
WASHER, #8 lock (cd or zn-pltd)
WASHER, #10 lock (cd or zrr­

pltd)

SCREW, #10NF x 7/16" slt , rd. hd. (2)

WASHER, cover attaching screw (2)

SCREW, field lead attaching

u

or
71

4 453 433 NUT, #10NF ("R" terminal) (2)

5 456 319 WASHER, #10 internal lock

6 1 946 143 WASHER, lock

7 134 566 NUT, 3/8" (2)

10 1 963 525 COVER, switch

11 1 966 034 INSULATOR, cover

12 1 853 342 SPRING contact return

13 1 935 645 CONTACT ("R" terminal)

14 1 950 069 STUD ("R" terminal) #lONF

15 1 956 226 CONTACT w/PUSH ROD

16 1 955 499 STUD, 3/8" terminal

17 Not Furnished Separately

18 1 949 538 CLIP ("S" terminal)

19 1 950 069 STUD, ("S" terminal)

Always Give Cranking Motor Number
When Ordering Parts.

u

u
PRINTED IN UNITED STATES OF AMERICA



DESCRIPTION

ELECTRICAL SYSTEM
PART

NUMBER• DESCRIPTION
REF.
NO.

46 1 968 396

REF.
NO.

PART
NUMBER

CRANKING MOTOR ASSY - Continued
(Delco-Remy)

•

•

•

•

21 453 433

1 946 143

1 904 419

NUT, #10NF ("S" terminal) (2)

WASHER, lock

NUT, 3/8" (2)

WASHER, 3/8" lock

STUD, 3/8" terminal

SCREW, 1/4 x 1/2" slt-rd-hd (2)

WASHER, 1/4" lock (2)

SWITCH ASSEMBLY

SPRING, plunger return

PLUNGER, solenoid switch

LEVER, shift

PIN, shift lever

STUD, shift lever

HOUSINGwlBUSHING, 1 862383,
drive (For Cranking Motor Assy,
"A")

BUSHING, drive end (For Cranking
Motor Assy. "A")

HOUSINGwlBUSHING, 1 839345 drive
(For Cranking Motor Assy, "B")

BUSHING, drive end (For Cranking
Motor Assy "B")

HOUSINGwlBUSHING, 1 862 383,
drive (For Cranking Motor Assy,
"C")
BUSHING, drive end (For

Cranking Motor Assy "C")

NUT, shift lever stud

WASHER, shift lever stud (For
Cranking Motor Assy "A" and "B")

WASHER, shift lever stud (For
Cranking Motor Assy "C")

COLLAR, drive end spacing

RING, pinion stop retainer (Drive end)

COLLAR, pinion stop (Drive end)

PIN, dowel (Drive end)

DRIVE ASSY, motor

ARMATURE

WASHER, commutator end spacing
(Part of Cranking Motor Assy "A"
and "C")

WASHER, commutator end spacing
(Part of Cranking Motor Assy "B")

INSULATION, field coil (4)

SCREW, pole shoe (For Cranking
Motor Assy "A" and "B") (4)

47

48

1 931 129

1 935 131

SCREW, pole shoe (For cranking
motor assy "C") (4)

SHOE, pole shoe (4)

COIL, field shunt (For use w]
Cranking Motor Assy "A" and "C")

COIL, field (3 coils) (Part of Crank­
ing Motor Assy "A" and "C")

COIL, field (3 coils) (Part of Crank­
ing Motor Assy "B")

WASHER, lock (center bearing
attaching) (2)

SCREW, center bearing attaching (2)

SCREW, brush holder support
attac hing (4)

PIN, support attaching (Part of
Cranking Motor Assy "A") (2)

PIN, support attaching (Part of
Cranking Motor Assy "B" and "C")
(2)

22

23

24 9 421 425

1 960 244

132 255

49 1 935 128

SUPPOR T (Not furnished separately)

LEAD, brush ground (For Cranking
Motor Assy "A" and "B") (2)

LEAD, brush ground (For Cranking
Motor Assy "C") (2)

WASHER, #10 lock (4)

NUT, #10 (4)

KIT, brush holder support (2)

BOLT, thru (2)

SPRING, brush (2)

HOLDER, brush insulated (2)

HOLDER, brush ground (2)

BRUSH

SCREW, brush attaching (For Crank­
ing Motor Assy "A" and "B") (4)

SCREW, brush attaching (For Crank­
ing Motor Assy "C") (2)

FRAME, commutator end

GROMMET, lead (In field frame)

RING, snap

COLLAR, motor drive (Not
furnished separately)

SPRING, motor drive

GEAR (Not furnished separately)

BUSHING, oilless

Always Give Cranking Motor Number
When Ordering Parts.

25

26

27 9 421 423

28 1 114356

29 958 679

30 1 941 113

1 951 567

455 106

31

32

33 1 932 197

1 966 91434

1 862 383

34 1 962 932

1 839 345

34 1 969 568

1 862 383

35 926 640

36 953 479

36 9 421 424

37 838 568

38 928 022

928 02139

40 809 593

41 952 410

43 950 307

44 1 914 842

44 818 265

45 927 853

913 96046

49 967 968

50 1 962 276

51 132 900

52 274 738

53 1 938 058

53 1 966 923

54

55 1 926 605

55 1 960 864

56 453 435

57 120 361

58 928 015

1 939 970

926 622

926 618

59

60

61

62

63

64

940 477

906 945

1 967747

64 443 527

65 928 966

1 966 391

1 904 436

66

67

68

69 801 198

70

71 1 873 796

PIINTED IN UNITEDSTATIS OF AMEIICA 51



REF.
NO.

PART
NUMBER DESCRIPTION

ELECTRICAL SYSTEM
REF.
NO.

PART
NUMBER

CRANKING MOTOR ASSEMBLY - Continued
(Delco-Remy)

1 962 606 BUSHING, center bearing (For
Cranking Motor Assy "B")

820 148 BUSHING, center bearing (For
Cranking Motor Assy "C")

962 602 PLATE, center bearing (For
Cranking Motor Assy "B")

820 149 PLATE, center bearing (For
Cranking Motor Assy "A" and "C")

821 453 WASHER (between center bearing
and motor drive)

1 916 439 WICK (drive end) (For Cranking
Motor ABsy "A!' and "C"}

9427815 SCREW, field lead attaching to switch
(For Cranking Motor Assy "C")

9 427 882 PIPE, plug (Drive end) (For Crank­
ing Motor Assy "C")

Always Give Cranking Motor Number
When Ordering Parts.

GENERATOR. VOLTAGE REGULATOR AND
CONNECTIONS (For un w/Sleeved Engines)

r-
10 t

11
'PA-521..,.

GENERATOR ASSY (Delco-Remy No.
1102034) (12 volt) (for components
see list of parts under details of
"Generator") (':')

2 312 514 Rl BRACE, generator adjusting ('-')
SCREW, 7/16 x 1-1/8" hex hdcap
WASHER, 7/16" lock

2 312 068 Rl
61 252 H

STRAP, generator adjusting (not *)
SPACER, generator adjusting
SCREW, 7/16 x 3/4" hex hd cap
WASHER, 7/16" lock

DESCRIPTION •GENERATOR, VOLTAGE REGULATOR AND
CONNECTIONS - Continued
(For use w/Sleeved Engines)

3

4

6

7 315 722 Rl

REGULA TOR, voltage (Delco-Remy
No. 1118999) (12 volt) (for compo­
nents see list of parts under details
of "Voltage Regulator")
NUT, 1/4"NF (2)
SCREW, 1/4"NF x 3/4" hex hd
cap (2)

WASHER, 1/4" lock (2)

FAN, generator (Delco-Remy No.
1944437)

PULLEY, generator (Delco-Remy
No. 1946716) •

7 312 069 R2
277 006 Rl

BRACKET, regulator (*)
SCREW, 1/2 x 1-3/8" hex hd
cap (2)

WASHER, 1/2" lock (2)

BRACKET, voltage regulator (Not *)
SPACER, voltage regulator
SCREW, 1/2 x 1-1/4" hex hd cap
SCREW, 5/8 x 3/4" hex hd cap
WASHER, 1/2" lock
WASHER, 5/8" lock

BRACKET, generator (not '-')
SCREW, 5/16 x I" hex hd cap (2)
WASHER, 5/16" lock (2)

BRACKET, rear generator (*)
SCREW,5/16xl"hexhdcap
WASHER, 5/16" lock •.

8 367661 Rl

8 318 024 R2

9 316250 Rl

9 312515 Rl

10

11

318434 R91

263 515 R91

265 191 R91

BELT, water pump and generator
fan (Not '~)

BELT, fan (,:,)

WASHER, generator drive shaft lock

NUT, generator drive shaft

ATTACHMENT, generator and regu­
lator (For use with hydraulic pump)
(%)
(Consists of -

1 BRACKET
1 BRACE
1 BRACKET
1 CLIP
1 FAN
1 FAN

(Delco-Remy No. 1944437)
GENERATOR
(Delco-Remy No. 1102034)

HARNESS 265 191 R91
PULLEY
(Delco-Rerny No. 1946716)

REGULATOR
(Delco-Remy No. 1118999)

315722 Rl
312 514 Rl
318024 R2
263 515 Rl
312515 R91 •

CLIP, harness

HARNESS, generator to regulator

(-') - Used On Units Equipped with
Hydraulic Pump.

(0/0) - Attachment no longer available.
Service parts will be furnished. •

52 PRINTED IN UNITED STATESOF AMERICA



ELECTRICAL SYSTEM

• REF. PART
1!Q,____NUMBER

ALTERNATOR, VOLTAGE REGULATOR AND
RELATED PARTS
(For Sleeveless engines w/Hydraulic Pump)

DESCRIPTION REF.
NO.

PART
NUMBER DESCRIPTION

ALTERNATOR, VOLTAGE REGULATOR AND
RELATED PARTS
(For Sleeveless Engines w/o Hydraulic Pump)

CE-99691

2

~

~ 3

® 0 8

, 11 9

13 \:S
4, i

~•
CE-999'"

ALTERNATOR ASSY (12 volt-32 amp ALTERNATOR ASSY (12 volt 32 amp
negative ground) (for components negative ground) (for components
see list of parts under details of see list of parts under details of
"Alternator") "Alternator")• 186 282 BOLT, 3/8 x 3" hex hd. 186 314 BOLT, 3/8 x 4-1/4" hex hd.

102 635 NUT, 3/8" 144 419 H NUT, 3/8" Esna stop
103 321 WASHER, 3/8" lock

2 680 957 Cl BRACE, alternator adjusting
2 384 995 Rl BRACKET, alternator 179 819 BOLT, 5/16 x 1-1/8" hex hd ,

179 824 BOLT, 5/16 x 1-3/4" hex hd. 179 860 BOLT, 7/16 x 1-1/4" hex hd ,
179 845 BOLT, 3/8 x 1-3/4" hex hd , 61 252 H SPACER (at water outlet)
384 996 Rl SPACER, alternator 280 185 Rl SPACER, brace (at alternator)
103 320 WASHER, 5/16" lock 103 320 WASHER, 5/16" lock
103 321 WASHER, 3/8" lock 103 322 WASHER, 7/16" lock

3 REGULATOR, voltage (12 volt) (for 3 REGULATOR, voltage (12 volt)
components see list of parts under (for components see list of parts
details of "Voltage Regulator") under details of "Voltage Regulator")

180 020 BOLT, 1/4 x 3/4" hex hd. (2)
120 375 NUT, 1/4" (2) 4 277 006 Rl SPACER, bracket
174 916 WASHER, 1/4" lock (2)

5 312069 R2 BRACKET, voltage regulator mtg.
4 315 722 R2 BRACKET, voltage regulator mtg. 179 883 BOLT, 1/2 x 1-1/4" hex hd.• 179 884 BOLT, 1/2 x 1-3/8" hex hd , (2) 271 552 BOLT, 5/8 x 3/4" hex hd ,

103 323 WASHER, 1/2" lock (2) 103 323 WASHER, 1/2" lock
103 325 WASHER, 5/8" lock

5 385674 Rl BELT, alternator
6 275 301 C2 BELT, fan

6 221 425 Rl FAN, alternator
7 384 992 Rl SPACER, bracket mounting

7 PULLEY, alternator (Delco-Remy
No. 1961261) 8 384 993 Rl SPACER, alternator mounting

8 WASHER, alternator drive shaft lock 9 384991 Rl BRACKET, alternator
179 821 BOLT, 5/16 x 1-3/8" hex hd.

9 NUT, alternator drive shaft 103 320 WASHER, 5/16" lock

10 384 997 R1 BRACE, alternator adjusting 10 221 425 R1 FAN, alternator
199 860 BOLT, 7/16 x 1-1/4" Hex hd ,
179 819 BOLT, 5/16 x 1-1/8" hex hd. 11 PULLEY, alternator
61 252 H SPACER, (at water outlet)
103 320 WASHER, 5/16" lock 12 WASHER, alternator drive shaft lock

• 11 280 185 Rl SPACER, brace 13 NUT, alternator drive shaft
179 858 BOLT, 7/16 x 1" hex hd ,
103 322 WASHER, 7/16" lock

263 515 R91 CLIP, cable (on upper regulator
mounting bolt)

PIINTED IN UNITED STATIS 0' AMEIICA 53



DESCRIPTION

ELECTRICAL SYSTEM
REF.
NO.

PART
NUMBER

REF. PART
~_NUMBER

ALTERNATOR
(Delco-Remy)
(For use w/Sleeveless Engines)

DESCRIPTION u

1 100 805

1 959 833

2 7 451 763

3 1 961 323

4 1 959 455

5 1 960 750

6 1 959 828
1 959 389
1 959 523
132 768

9419392
815 540

7 1 964 682

8 1 964 117

9

10 9419392

11 1 957 501

13 1 959 381

14 1 959 532

15 1 958 565

16

17 9419392

18 1 964 353

21 20

----\\
15 141918 1716 13

;9 30 31@II
CE-11424 A

o
TERMThlAL, diode junction (package)
(3)

TERMThlAL battery (package)

DIODE, negative (package) (3)

FRAME w/negative DIODE, BEAR-
ING, RETAThlER and CONDENSER

BOLT, thru (4)

PLATE, drive end ball bearing
retainer
SCREW, attaching (3)

COLLAR, drive end inside spacer u

ALTERNATOR ASSY (includes Ref.
Nos. 1 thru 31)

TERMThlAL, ground (package)

BEARING, slip ring end roller

RETAThlER w/FELT, slip ring end

CONDENSER

SPRThlG, condenser retaining

HEAT SThlKw/positive DIODE
ThlSULATOR, heat sink screw
INSULATOR, heat sink washer
SCREW, heat sink
WASHER, heat sink lock
WASHER, heat sink

HOLDER, brush (includes Ref. 9)

SPRING, brush (2)

BRUSH, (order HOLDER 1 964 682)

WASHER, brush holder screw lock(2)

SCREW, brush holder attaching (2)

STATOR w/CLIPS

CLIP, stator terminal (3)

ROTOR ASSY

NUT, hex No. 8NC (3)

WASHER, lock No. 8 spring (3)

DIODE, positive (package) (3)

19 1 959834

20 1 959 832

21 964 354

969 329

GASKET, bearing retainer plate

BEARING, drive end ball

FRAME, drive end

COLLAR, drive end outside spacer

WASHER, drive end shaft

NUT, drive end shaft

FLINGER, grease

u
54

Always Give Alternator Number
When Ord~ring Parts.

22

23 1 956 975

24 1 955 494

1 965 104

25 1 963 139

26 1 912 008

27 908019

28 970 525

29 1 959 991

30 1 941 978

31 1 915 172

32 800 832

PRINTED IN UNITED STATES O' AMERICA



•

•

•

•

•

PART
NUMBER DESCRIPTION

ELECTRICAL SYSTEM
REF.
NO.

PART
NUMBER

REF.
NO.

GENERATOR
(Part of ATTACHMENT, 318434 R9l)
(Delco-Remy) (12 Volt) (Used with Hydraulic Pump)
(For use w/Sleeved Engines)

1102034 GENERA TOR ASSY (12 volt)
NUT, 5/16"
SCREW, 5/16 x 3/4" hex hd cap
SCREW, 5/16 x 1" hex hd cap
SCREW, 5/16 x 1-1/4" hex hd cap
WASHER, 5/16" lock (3)
WASHER, 11/32 x 11/16" x 16 gao
(2)

125 609 OILER, commutator end

2 1 925 204 FRAME, commutator end

3 904 751 BEARING, commutator end ball

4 1 929 959

5 923 295

1 904 377

6 944 373

RING, commutator end bearing

BRUSH (2)
SCREW, No.6 x 1/4" rd. hd cap
WASHER, lock

7 916 324

ARM, brush (2)

SPRING, brush (2)

WASHER, space (2)

HOLDER, ground brush (package)

8 1 857 412

9 925 378

10 858 749 STUD, "F" terminal

11 1 885 090 BUSHING, insulating ("F" terminal)

55

12 1 858 753

13 1 904 661

14

15 1 881 409

16 I 922 701

17

18

19 1 939 902
I 843 646

20 1 912 073

21

22 809 763

23 125 609

24

25 1 910 404

26 806 915

27 804 000

28 124 545

29 I 858 603

30 809 593

31 809 961

32 819 104

33 954 378

34 809 945

35 1 912 008

36 911 263
914 580
962 276

37 1 940 161

38 200 382

39

40 1 923 284

41 1 921 362

42 925 379

43 809 062

PRINTED IN UNITED STATES OF AMERICA

DESCRIPTION

WASHER, insulating ("F" terminal)

WASHER, terminal stud lock (4)

NUT, No. 12 (4)

WASHER, flat (2)

COIL, field

WASHER, 1/4" lock

SCREW, 1/4 x 3/8" fil hd slt cap

SHOE, pole (2)
SCREW, pole shoe (2)

INSULATOR, field coil

WASHER, 5/16" heavy lock (2)

BOLT, thru

OILER, drive end

NOT USED

FRAME, drive end

NUT, drive end hex

WASHER, drive end nut lock

KEY, Woodruff, 1/8 x 5/8"

COLLAR, spacing

PIN, drive end dowel

WASHER, drive end felt

PLATE, drive end felt retainer

BEARING, drive end ball

WASHER, drive end inner space

GASKET, bearing retainer

PLATE, bearing retainer, drive end
SCREW, retainer plate
WASHER, lock

ARMATURE

CLIP, terminal to brush

CASE (Not Furnished Separately)

STUD ("A" terminal)

BUSHING, insulating ("A")

HOLDER, insulated brush (package)

PIN, commutator end dowel

Always Give Generator Number
When Ordering Parts.



DESCRIPTION

ELECTRICAL SYSTEM
REF. PART
NO. NUMBER

REF. PART
.EQ,___NUMBER

GENERATOR
(Delco-Remy) (Not used with Hydraulic Pump)
(For use wISleeved Engines)

i~lil.
f ,!]
I
8 87------"---r--

I

•...
•I
8 ,

eIID(I.....
6)1:0 (1--ao
t
I
81

A 100 305 GENERA TOR ASSY (12 volt) (order
Delco-RemyNo.1100374)

B 100 374 GENERATOR ASSY (12 volt) (will
work for Delco-Remy No. 1100305)
NUT, 5/16"
SCREW, 5/16 x 1" hex hd cap
SCREW, 5/16 x 9/16" hex hd cap
SCREW, 5/16 x 1-1/8" hex hd cap
WASHER, 11132 x 11/16 x 16 gao
WASHER, 5/16" lock (3)

FRAME wIOILER, 125609, PIN
and 809 062, commutator end
(Unit B)

FRAME wlOILER, 1 880 635, PIN,
809 062, and WICK, 804 080
(commutator end) (Unit A)

1 1 939 857

1 927 451

2 132 688

3 904 37.7

4 1 923 295

5 916 324

5 I 908 829

6 1 878 183

7 1 904 368

7 1 857 412

8 1 922 288

9 1 881 409

10 121 743

11 1 921 860

56

SCREW, brush lead attaching (2)

WASHER, brush lead attaching lock
(2)

BRUSH wlLEAD (2)

SPRING, brush ( 2 for Unit A)

SPRING, brush (2 for Unit B)

ARM, brush (2)

WASHER, brush arm space (2 for
Unit A)

WASHER, brush arm space (2 for
Unit B)

HOLDER, ground brush

WASHER, terminal stud plain (2)

NUT, No. 12 terminal (4)

STUD, "F" terminal Always Give Generator Number
When Ordering Parts.

DESCRIPTION

i--18
Cii>--17

18--W

88

18--4

12 I 885090

13 1 858 753

14 I 904661

15 923 625

15 953879

16 225 577

17 120 380

18 1 843 646

19 914 618

914 49120

21 815018

22

23 I 880 641

24 124 545

25

26

26

806 915

911 324

26 806 915

26 911 324

PRINTED IN UNITED STATES OF AMERICA

11
i

:Mimt@
v•II
I,
M

u
CJ
t
I
18

WA-4JI77A

BUSHING, "F" terminal insulating

WASHER, field te rminal stud in
insulating u

WASHER, terminal stud lock (4)

COIL wICLIP, 200382, field
(Unit A)

COIL w/CLIP, 200 382, field
(Unit B)

SCREW, field frame gound (Unit B)

WASHER, field frame gound lock
(Unit B)

SCREW, pole shoe (2)

SHOE, pole (2)

INSULATOR, field coil (2) (.)
BOLT, thur (2)

WASHER, 5/16" thru bolt, lock

OILER (drive end)

KEY, 1/8 x 5/8" (drive end)
(Woodruff No.5)

WASHER, 5/16" thru bolt lock

NUT, shaft(drive end)(Unit A)

NUT, shaft(drive

NUT, shaft (drive end) (Unit A) uNUT, shaft (drive end) (Unit B)



•

•

•

•

•

ELECTRICAL SYSTEM
REF. PART
~_NUMBER DESCRIPTION

GENERATOR - Continued
(Delco-Remy) (Not used with Hydraulic Pump)
(For use w/Sleeved Engines)

27 804 000 WASHER, shaft nut lock (drive end)
(Unit A)

27 888439 WASHER, shaft nut lock (drive end)
(Unit B)

28 1 910 404 FRAME w/OILER, 1 880641
(drive end) (Unit A)

28 1 871 693 FRAME w/OILER, 1 880641
(drive end) (Unit B)

29 809 593 PIN, dowel (drive end)

30 1 880 781 WASHER, retainer plate lock (3)

31 1 904 370 SCREW, retainer plate (3)

32 200 382 CLIP, terminal (to brush)

33 1 921 362 BUSIDNG, "A" terminal insulating

34 921 369 STUD, "A" terminal

35 1 922 289 HOLDER, insulated brush

36 880 635 OILER (commutator end) (Unit A)

36 125 609 OILER (commutator end) (Unit B)

37 1 946 903 ARMATURE (Unit B)

37 817 807 ARMATURE (Unit A)

38 1 911 263 PLATE, retainer (drive end)

39 809 945 WASHER, inside space (drive end)

40 954 378 BEARING, ball (drive end)

41 819 104 PLATE, felt retainer (drive end)

42 809 961 WASHER, felt (drive end)

43 1 858 603 COLLAR, space (drive end)

44 1 912 008 GASKET, bearing retainer

904 751 BEARING, ball (commutator end)
(Unit B)

1 927 448 CUP, felt retainer (commutator end)
(Unit A)

1 948 326 PLUG, bearing well (commutator end)
(Unit B)

809 062 PIN, dowel (commutator end)

1 929 959 RING, bearing clamp (commutator
end) (Unit B)

1 927 447 WASHER, felt (commutator end)
(Unit A)

804 080 WICK, oil (commutator end)(Unit A)

823 551 WICK, oil (drive end)

Always Give Generator Number
When Ordering Parts.

PRINTED IN UNITED STATES OF AMERICA 57



ELECTRICAL SYSTEM
REF. PART
.BQ.,___ NUMBER

VOLTAGE REGULATOR
(Delco-Remy)
(For use with Negative Grounded Battery)
(For Use w/Generator)

DESCRIPTION REF.
NO.

PART
NUMBER DESCRIPTION

1 118 999

1 927 980

2 1 953 902

3 1 939 646

4

5 1 878 493

6 1 912 176

7

8 1 910 174

9

10

11 1 912 159

12 1 944 590

13

14 1 878 505

15 1 935031

16 1 924 764

17 1 878 516

18 1 927 982

~l!.•
V

REGULA TOR, voltage
NUT, 1/4"NF (2)
SCREW, 1/4NF x 1/2" hex hd
cap (2)

WASHER, 1/4" lock (2)

COVER

19 864 099

20 1 922 599

SCREW, terminal (3)

INSULATOR, regulator contact
attaching screw (2)

21 1 878 507 WASHER, insulator regulator con­
tact attaching screw (2)

GASKET, cover 22 1 868 137 CLAMP, terminal (3)

ARMATURE, relay

NOT USED

CONTACT and SUPPORT, voltage
regulator

SPRING, regulator armature (2)

NOT USED

RESISTOR, "F" terminal to ground

NOT USED ~. >~
VNOT USED

SCREW, adjusting relay armature

SCREW, regulator armature
adjusting (2)

NOT USED

WASHER, regulator contact
attaching screw lock (2)

WASHER, cover screw lock (2)

SCREW, relay armature attaching (2)

SCREW, regulator contact attaching
(2)

SCREW, cover (2)

Always Give Voltage Regulator
Number When Ordering Parts

58 PRINTED IN UNITED STATES OF AMERICA



ELECTRICAL SYSTEM

• REF. PART
.BQ,___NUMBER

VOLTAGE REGULATOR
(Delco-Remy)
(For use with Alternator)

•

DESCRIPTION

5 6

JPA-70307

1 119513 REGULATOR w/SHOCK BRACKET,
voltage
(Composed of -• 1 PACKAGE 1 962 629

1 REGULATORl 119507
3 SCREW 454 669
3 WASHER 9 421 423

SCREW, 1/4 x 3/4" hex hd cap(2)
WASHER, 1/4" lock (2)
NUT, 1/4" (2)

1 119507 REGULA TOR ASSY, voltage
(Consists of Ref. Nos. 1 thru 6)
(furnished as part of REGULATOR,
1 119513)

1 943 386 SCREW, cover attaching (2)

2 1 958 151 COVER, regulator

3 1 958 148 SCREW, adjusting

4 1 958 137 SPRING, adjusting screw• 5 1 941 431 RESISTOR

6 1 960 347 RESISTOR

1 962 629 PACKAGE, shock bracket

454 669 SCREW, terminal (3)

9 421 423 WASHER, terminal screw lock (3)

•
PRINTED IN UNITED STATES OF AMIRICA 59



ELECTRICAL SYSTEM
REF. PART
~_NUMBER

VOLTAGE REGULATOR
(Delco Remy)
(For use with Positive Grounded Battery)
(For use with Generator)

DESCRIPTION REF.
NO.

PART
NUMBER DESCRIPTION ~f!;ii~

V

1 118 779

1 927982

2 922 996

3 1 927 980

4 1 927 981

5 1 868 137

6 864 099

7 I 878516

8 I 912 159

12

/
/
/
I

1&

REGULATOR, voltage 9 I 878 507
NUT, 1/4"NF (2)
SCREW, 1/4NF x 1/2" hex hd cap
(2) 10 878 505

WASHER, 1/4" lock (2)

SCREW, cover attaching (2) 11 1878517

WASHER, insulating cover attaching 12 I 878 780
screw (2) 454 431

I 904 377
COVER

GASKET, cover 13 912 176

CLAMP, terminal (4) 14 1 922 408

SCREW, terminal (4) 15 922 599

SCREW, regulator contact attaching
(2) 16 927 975

SCREW, adjusting relay armature 17 910 174

IPA-33775

WASHER, insulating regulator con­
tact attaching screw (2)

WASHER, regulator contact attaching
screw lock

CONTACT and SUPPORT, regulator •ARMATURE, relay
SCREW, relay armature (2)
WASHER, relay armature attach­
ing screw lock (2)

SPRING, regulator armature

SCREW, regulator armature adjusting

INSULATOR, regulator contact
attaching screw

LEAD, ground

RESISTOR, "F" terminal to ground

.,,:;.....
60

Always Give Voltage Regulator
Number When Ordering Parts.

PRINTED IN UNITED STATES OF AMERICA



•

•

•

•

•

ELECTRICAL SYSTEM
REF. PART
NO. NUMBER

REF.
NO.

PART
NUMBER DESCRIPTIONDESCRIPTION

ELECTRIC WIRING
(Battery Ignition) (For units equipped with
Instrument Panel Attachment 305191 R9l
or Automatic Shut-Off Atta<hment 305 198 R9l)
(For Sleeved Engines)

For automatic
shut-off panel

24 'I'A-664.4A

For electric fuel pump

CABLE, ignition switch to resistor
(orange) (order 305 192 R9l) (+)

4 CABLE, minus (-) on ammeter to "B"
on solenoid (positive ground) or plus
(+) on ammeter to "B" on solenoid
(negative ground) (red) (order
305192 R9l) (+) (~)

CABLE, "C" on relay to resistor
(orange) (order 305 192 R9l) (40)

2 366 317 R93 SWITCH, starting (+){~)
NUT, No. 10NF (2)
SCREW, No. 10NF x 7/16" slt rd.
hd , (2)

WASHER, No. 10 lock (2)

5 62801 DC SWITCH, ignition (+)

6 CABLE, ignition switch to "L" on
volltage regulator (yellow) (Order
305 192 R9l) (+)

3 CABLE, minus (-) on ammeter to
starting switch (positive ground)
or plus (+) on ammeter to starting
switch (negative ground) (red)
(order 305 192 R9l) (+) (40) (*) - Part of Automatic Safety Shut­

Off Attachment, 305198 R9l

(+) - Part of Instrument Panel
Attachment, 305 191 R92

PRINTED IN UNITED STATES OF AMERICA 61



DESCRIPTION

ELECTRICAL SYSTEM

DESCRIPTION
REF. PART
..=.N::.::O:..:_.--,NUMBER

REF.
NO.

PART
NUMBER

ELECTRIC WIRING - Continued
(Battery Ignition) (For units equipped with
Instrument Panel Attachment 305 191 R91
or Automatic Shut-Off Attachment 305 198 R91)
(For Sleeved Engines)

6

7

CABLE, "B" on relay to "L" on
voltage regulator (yellow) (order
305192 R91) (f)

CABLE, starting switch to "S" on
solenoid (green) (order 305192R91)
(+) (f)

702 283 C91 AMMETER (+) (f)8

9

10

CABLE, positive (+) on ammeter to
"B" on voltage regulator (positive
ground) or minus (-) on ammete r
to "B" on voltage regulator (nega-
tive ground) (blue) (order 305 192R91)
(+) (f)

11

CABLE, "R" on solenoid to resistor
(brown) (order 305 I9Z R91) (+) (*)

305 192 R91 HARNESS, cable (f)

12

13

COIL, ignition (also illustrated with
"Spark Plugs, Coil Cable sand
Distributor")

404392 Rl CABLE, minus (-) on coil to resistor
(positive ground) or plus (+) on coil
to resistor (negative ground) (also
listed with "Spark Plugs, Coil,
Cables and Distributor")

14 RESISTOR (also listed with "Spark
Plugs", Coil Cables and Distributor")

368 267 R91 CABLE, plus (+) on coil to distributor
(positive ground) or minus (-) on coil
to distributor (negative ground) (also
listed with "Spark Plugs, Coil,
Cables and Distributor")

15

16

17

18

19

20

21 264 164 R91

22

23

24

DISTRIBUTOR, assembly (for com­
ponents see list of parts under
details of "Distributor")

MOTOR, cranking (for components
see list of parts under details of
"Cranking Motor")

CABLE, battery to ground (not
furnished with power unit) (see
"Battery and Cables")

CABLE, battery to cranking motor
(not furnished with power unit)
(see"Battery and Cables")

BATTERY (12 volt) - dry charged
(not furnished with power unit)
(see Battery and Cables")

CLIP, cable (+) (:f:) (3)

REGULATOR, voltage (for compo­
nents see list of parts under detail s
of "Voltage Regulator")

CABLE, generator "A" to "Gen" on
voltage regulator (red w/black
tracer) (order 264 637 R93)

CABLE, generator "F" to "F" on
voltage regulator (black wIred tracer)
(order 264 637 R93)

25 265 191 R91 HARNESS, generator to regulator
cable (*)

25 264 637 R93 HARNESS, generator to regulator
cable (not *)

26 GENERATOR (for components see
list of parts under details of
"Generator")

27 263 515 R91

265 470 R91 RELAY (:f:)

CLIP, generator cable •.28

29 CABLE, "S" on relay to stop switch
(furnished as part of SWITCH,
265471 R91)

SWITCH, stop (*)30 265 471 R91

31 CABLE, stop switch to oil pressure
indicator (furnished as part of
268 542 R91)

32 CABLE, stop switch to water temp­
erature gauge (furnished as part of
256 502 R91)

268 542 R91 INDICATOR w/WIRE, oil pressure (f)

256502 R91 INDICATOR w/WIRE, water temp­
erature (*)

370 535 Rl CLIP, coil to distributor cable •
33

34

35

36 362 120 Rl CLIP, cranking motor harness

37 CABL_!;;"ignition switch to fuel pump
(black) (**)

38 CONNECTOR (furnished as part of
ignition switch to fuel pump cable)
(**)

39 CABLE, fuel pump to connector
(furnished as part of fuel pump)(**)

40 PUMP, fuel (for components see list
of parts under details of "Electric
Fuel Pump") (**)

~bUiill...
(+) - P~~~ ~f9~n~t~ent Panel Attachment,

(.) - Part of Automatic Safety Shut-Off
Attachment, 305 198 R91

(*) - Used on Units Equipped with
Hydraulic Pump

(**) - Part of Electric Fuel Pump
Attachment, 316 151 R91

.I~!il...
62



•

•

•

•

•

ELECTRICAL SYSTEM
REF.
NO.

PART
NUMBER

REF.
NO.

PART
NUMBER DESCRIPTIONDESCRIPTION

ELECTRIC WIRING
(Magneto Ignition) (For units equipped with
Instrument Panel Attachments 312 062 R91 and
312063 R91 or Automatic Shut-Off Attachments
312059 R91 and 312 060 R91 (For Sleeved Engines)
C-221 501 to 43020
C-263 501 to 56635

AulOmatic shut·off panel

<," /

Mag~o only

CABLE, ignition switch to magneto
(orange) (order 312 061 R91) (+)

6 310 962 R91 MAGNETO (American Bosch
MRD-6A302) high tension(medium
duty-tungsten points) (for compo­
nent s see list of parts under details
of "Magneto")

2

CABLE, stop switch to magneto
(orange) (order 312061 R91) (*)

366 317 R93 SWITCH, starting (+) (*) 310 963 R91 MAJNETO (American Bosch
M F-6A302) (high tension) (heavy
du y - tungsten points) (for com­
ponents see list of pa rts under
details of "Magneto")

6

3 CABLE, minus (-) on ammeter to
starting switch (positive ground)
or positive (+) on ammeter to
starting switch (negative ground)
(red) (order 312061 R91) (+) (*)

4 CABLE, minus (-) on ammeter to
"B" on solenoid (positive ground) or
positive (+) on ammeter to "B" on
solenoid (negative ground) (red)
(order 312 061 R91) (+) (*) (*) _ Part of Automatic Safety Shut­

off Attachments, 312 059 R91
and 312 060 R91

(+) _ Part of Instrument Panel
Attachments 132 062 R9l and
312063 R91.

5 54207 DB SWITCH, magneto (*)

PRINTED IN UNITED STATIS 0' AMERICA
63



DESCRIPTION

ELECTRICAL SYSTEM
PART

NUMBER
REF. PART
..EQ,___NUMBER

ELECTRIC WIRING - Continued
(Magneto Ignition) (For units equipped with
Inst rurn ent Panel Attachments 312062 R91 and
312063 R91 or Automatic Shut-Off Attachments
312059 R91 and 312 060 R91 (For Sleeved Engines)
C-221 501 to 43020
C-263 501 to 56635

6 313 698 R91 MAGNETO (American Bosch
MRF-6A332) (high tension) (heavy
duty-platinum points) (for compo­
nents see list of parts under details
of "magneto")

7 CABLE, starting switch to "S" on
solenoid (green) (order 312 061 R91)
(+) (*)

702 283 C91 AMMETER (+) (*)8

9 CABLE, positive (+) on ammeter to
"B" on voltage regulator (positive
ground) (or negative (-) on ammeter
to "B" on voltage regulator (negative
ground) (blue) (order 312 061 R91)
(+) (*)

10 312 061 R91 HARNESS, cable (used with Electric
Starting) (+) (,~)

11 MOTOR, cranking (for components
see list of parts under details of
"Cranking Motor")

12 CABLE, battery to ground (not
furnished with power unit) (see
"Battery and Cables")

CABLE, battery to cranking motor
(not furnished with power unit)
(see "Battery and Cables")

13

14 BATTERY (12 volt) - dry charged
(not furnished with power unit)
(see "Battery and Cables")

15 264 164 R91 CLIP, cable (+) (*) (3)

16 REGULATOR, voltage (for compo­
nents see list of parts under details
of "Voltage Regulator")

17 CABLE, generator "A" to "GEN" on
voltage regulator (red wlblack
tracer) (order 264 637 R93)

18 CABLE, generator "F" to "F" on
voltage regulator (black wI red
tracer) (order 264637 R93)

19 264 637 R93 HARNESS, generator to regulator cable
cable

20 GENERATOR (for components see
list of parts under details of
"Gen e r-ato r "]

CLIP, gene rator cable21 263 515 R91

265471 R91 SWITCH, stop (*)22

23 CABLE, stop switch to oil pressure
indicator (furnished as part of
313 067 R91)

24 CABLE, stop switch to heat indicator
(furnished as part of 265 468 R91)

INDICATOR w/WIRE, oil pressure
gauge (*)

25 313 067 R91

REF.
NO. DESCRIPTION •
26 265 468 R91 INDICATOR w/WIRE, heat gauge (*)

CLIP, cable harness

CABLE, ignition switch to magneto
(not used with electric starting)

ARM, idler pulley adjusting (also
listed and illustrated with "Fan
Belt, Idler Pulley and Arm")
SCREW, 3/8 x 1" hex hd cap
WASHER, 13/32 x 13/16 x 1/16"ga.
WASHER, 3/8" lock

BEARING, idler pulley shaft (also
listed and illustrated with "Fan
Belt, Idler Pulley and Arm")

•
27 362 120 Rl

62862 D

BELT, water pump and generator
fan (also listed and illustrated with
"Fan Belt, Idler Pulley and Arm")

CABLE, magneto high tension
(cylinder No. l)(also listed and
illustrated with "Spark Plugs and
Cables")

CABLE, magneto high tension
(cylinder No. 2)(also listed and
illustrated with "Spark Plugs and
Cables") •

28

312055 Rl

ST 633

305 177 Rl

310 964 R91

310 965 R91

310 966 R91

310 967 R91

310 968 R91

310 969 R91

308 579 Rl

109 461

138 322 H

CABLE, magneto high tension
(cylinder No.3) (also listed and
illustrated with "Spa rk Plugs and
Cables")

CABLE, magneto high tension
(cylinder No.4) (also listed and
illustrated with "Spark Plugs and
Cables")

CABLE, magneto high tension
(cylinder No.5) (also listed and
illustrated with "Spark Plugs and
Cables")

CABLE, magneto high tension
(cylinder No.6) (also listed and
illustrated with "Spark Plugs and
Cables") •

CLIP, spark plug cable (also listed
and illustrated with "Spark Plugs
and Cables") (2)
SCREW, 5/16 x 5/8" hex hd cap
WASHER, 5/16" lock

FITTING, 1/8" lubrication (Lincoln
5000) (optional with 138 322 H)

FITTING, 118" lubrication (Alemite
1610BL) (optional with 109461)

(+) - Part of Instrument Panel
Attachments 132 062 R91 and
312063R91 •

64

(*) - Part of Automatic Safety Shut­
off Attachments, 312 059 R91
and 132 060 R91

PRINTED IN UNITED STATES 0' AMERICA



ELECTRICAL SYSTEM
PART

NUMBER
REF.
NO.

REF. PART
NO. NUMBER---

DESCRIPTION• DESCRIPTION

ELECTRIC WIRING - Continued
(Magneto Ignition) (For units equipped with
Instrument Panel Attachments 312 062 R9l and
312063 R9l or Automatic Shut-Off Attachments
312059 R91 and 312 060 R91 (For Sleeved Engines)
C-221 501 to 43020
C-263 501 to 56635

353 936 R2 GASKET, oil pump shaft support
(also listed and illustrated with
"Crankcase Oil Pan and Oil Pump")

312051 R91 GAUGE, oil level

PULLEY, idler (also listed and
illustrated with "Fan Belt, Idler
Pulley and Arm")

312 054 Rl

• PLUG, 1/4" slt. hd pipe (also listed
and illustrated with "Crankcase
Oil Pan and Oil Pump")

143 992

133 502 Rl RING, snap (also listed and illustrated
with "Fan Belt, Idler Pulley and
Arm") (2)

312056 Rl SUPPORT, idler pulley adjusting arm
(also listed and illustrated with
"Fan Belt, Idler Pulley and Arm")
WASHER, 13/32 x 13/16 x 1/16"ga.
(2)

312 157 R91 SUPPORT, oil pump shaft (also
listed and illustrated with "Crank­
case Oil Pan and Oil Pump")• TUBE, oil filler312052 Rl

SCREW, 5/16 x 1" hex hd cap (at front
WASHER, 5/16" lock cover)

•

•
65PRINTED IN UNITEDSTATES0. AMERICA



REF.
NO. DESCRIPTION

ELECTRICAL SYSTEM

DESCRIPTION
PART

NUMBER

ELECTRIC WIRING
(Battery Ignition)
For units with instruments and. instrument panel
(safety gauges) (For Sleeved Engines)

REF.
NO.

PART
NUMBER

REGULAR SYSTEM

12

9 !I2 11 14

\ +
12VOLT

BATTERY

702 283 Cl AMMETER (part of instrument and
instrument panel)

2 CABLE, plus (+) on ammeter to "B"
on solenoid (order 349 128 R91)

3 CABLE, "R" on solenoid to resistor
(order 349 129 R91)

4 CABLE, "S" on solenoid to "SOL"
on ignition and starter switch
(order 349 128 R91)

5 SOLENOID (furnished as part of
"Cranking Motor")

6 CONNECTOR, cranking motor to
"M" on solenoid (furnished as part
of "Cranking Motor")

7 MOTOR ASSY, cranking (for compo­
nents see list of parts under details
of "Cranking Motor")

8 CABLE, cranking motor to battery
(not furnished with power unit)
(see "Battery and Cables")

9 BATTERY (12 volt) (not furnished
with power unit) (See"Battery and
Cables")

10 CABLE, battery to ground (not
furnished withpower unit) (See
'Battery and Cables")

••..

.h~...
20

I
A

22 F
_.L_

---21 ~-
CfA-'3241

11 DISTRIBUTOR ASSY (for components
see list of parts under details of
"Distributor")

12

13

CABLE, minus on coil to distributor

RESISTOR, ignition coil (also listed
and illustrated with "Spark Plugs,
Coil, Cables and Distributor")

14 CABLE, resistor to "IGN" on ignition
and starter switch (order 349 129 R9l)

COIL w/CLAMP, ignition (also listed
and illustrated with "Spark Plugs,
Coil, Cables and Distributor") •.15

16 370 594 R91 CABLE, plus (+) on coil to resistor
(also listed and illustrated with
"Spark Plugs, Coil, Cables and
Distributor")

17 CABLE, "B" on regulator to minus
(-) on ammeter (order 349 130 R9l)

18 CABLE, "L" on regulator to "BAT"
on ignition and starter switch
(order 349 130 R9l)

19 CABLE, "G" on regulator to "A" on
generator (order 264 637 R93)

GENERATOR ASSY (for components
see list of parts under details of
"Gene rator")

.b:!HA
V20

66 PRINTED IN UNITEDSTATESOF AMERICA



ELECTRICAL SYSTEM

• REF.
NO.

PART
NUMBER

DESCRIPTION

ELECTRIC WIRING - Continued
(Battery Ignition)
(For units with instruments and instrument panel
(Safety gauges) (For Sleeved Engines)

21

22

23 337 354 R3

24• 25 327 144 R91

26

27 338 595 R9l

27

28

349 128 R9l• 349 129 R9l

349 130 R9l

264637 R93

•

•

CABLE, "F" on regulator to "F" on
generator (order 264 637 R93)

REGULATOR, voltage (12 volt) (for
components see list of parts under
details of "Voltage Regulator")

PANEL, instrument (part of instru­
ment and instrument panel)

NOT USED

SWITCH, ignition and starter (part of
instrument and instrument panel)

CABLE, tachourmeter to "ACC" on
ignition and starter switch (fur­
nished as part of hourmeter or
tachourment)

TACHOURMETER (part of ATTACH­
MENT, 349134 R92)

HOURMETER, electric (part of
ATTACHMENT, 349 136 R9l)

CABLE, tachourmeter to ground
(furnished as part of hourmeter or
tachourmete r)

HARNESS, cranking motor cable
(part of instrument and instrument
panel)

HARNESS, ignition cable (part of
instrument and instrument panel)

HARNESS, regulator cable (part of
instrument and instrument panel)

HARNESS, generator to regulator

'.INTID IN UNITID .TATII O' AMIIIICA
67



REF. PART
-=-N_:.::O:_:..~NUMBER

ELECTRICAL SYSTEM
REF.
NO.

PART
NUMBER DESCRIPTION •DESCRIPTION

ELECTRIC WIRING
(Battery Ignition)
For units with instruments and instrument panel
(Safety gauges)(For Sleeved Engine s)

SAFETY SHUT ·OFf SYSTEM

15

/
12VOLT
BATTERY ~I~.'.WI'

•CfA.83242 B ,

347 604 R91 INDICATOR, safety oil pre ssure 9 SOLENOID(furnished as part of
(see instruments and instrument "Cranking Motor")
panel)

10 MOTOR ASSY, cranking (for cornpo-2 42915 D BLOCK, junction (see instruments nents see list of parts under details
and instrument panel) of "Cranking Motor")

2 42 9l7D BLOCK wIBLOCK, 42915 D and 11 CABLE, cranking motor to battery
BRACKET, 42 916 D, junction (not furnished with power unit)(see
(optional with 352 110 R91) (see "Battery and Cables")
instruments and instrument panel)

12 BATTERY (12 volt) (not furnished2 352 110 R91 BLOCK wIBLOCK, 42915 D and with power unit)(see "Battery and
BRACKET, 42916 D, junction Cables")
(optional with 42 917 D) (see instru-
ments and instrument panel) 13 CABLE, battery to ground (not •120 622 NUT, No. 8NF (cd or zn-pltd) furnished with power unit) (see102 635 NUT, 3/8" "Battery and Cables")179 833 SCREW, 3/8 x 1/2" hex hd cap

138 530 WASHER, No. 8 into tooth lock 14 DISTRIBUTOR ASSY (for components103 321 WASHER, 3/8" lock see list of parts under details of
"Distributor")3 CABLE, "BI! on regulator to minus

(-) on ammeter (order 349 130 R91) 15 CABLE, minus on coil to distributor
4 702 283 Cl AMMETER (see instruments and 16 RESISTOR, ignition coil (also listed

instrument panel) and illustrated with "Spark Plugs,5 CABLE, plus (+) on ammeter to "B" Coil, Cables and Distributor")
on solenoid (order 349 128 R91)

17 CABLE, resistor to "IGN" on ignition6 CABLE, "R" on solenoid to resistor and starter switch (order 349129 R9l)
(order 349129 R91)

18 COIL wICLAMP, ignition (also listed
7 CABLE, "5" on solenoid to "SOL" on and illustrated with "Spark Plugs,

ignition and starter switch (order Coil, Cables and Distributor") •349128 R91) ,
19 370 594 R91 CABLE, plus (+) on coil to resistor

8 CONNECTOR, cranking motor to "M" (also listed and illustrated with
on solenoid (furnished as part of "Spark Plugs, Coil, Cables and
"Cranking Motor") Distributor")

68 PRINTED IN UNITED STATESOF AMERICA



ELECTRICAL SYSTEM
PART

NUMBER
REF.
NO.

PART
NUMBER

REF.
NO.

DESCRIPTIONDESCRIPTION

ELECTRIC WIRING - Continued
(Batte ry Ignition)
For units with instruments and instrument panel
(Safety Gauges) (For Sleeved Engine s)

CABLE, tachourmeter to junction
block (furnished as part of hour­
meter or tachourmeter)

43GENERATOR ASSY (for components
see list of parts under details of
"Gene ra.to r"}

20

21

22

23• 24

25 337 354 R3

26 327 144 R91

27 63713 DA

BRACKET, junction block (part of
instrument and instrument panel)
NUT, No. 10
SCREW, No. 10 x 1/2" slt , hd.
mach.

WASHER, No. 10 lock

42916 DCABLE, "F" on regulator to "F" on
generator (order 264 637 R93)

CABLE, "G" on regulator to "A" on
generator (order 264 637 R93)

REGULATOR, voltage (12 volt) (for
components see list of parts under
details of "Voltage Regulator")

HARNESS, generator to regulator264 637 R93

349 128 R91 HARNESS, cranking motor cable
(part of instrument and instrument
panel)

CABLE, "L" on regulator to "BAT"
on ignition and starter switch (order
349130 R91)

HARNESS, ignition cable (part of
instrument and instrument panel)

349 129 R91
PANEL, instrument (part of instru­
ment and instrument panel)

HARNESS, regulator cable (part of
instrument and instrument panel)

349 130 R91
SWITCH, ignition and starter (part of
instrument and instrument panel)

CABLE, "BAT" on relay to "IGN" on
ignition and starte r switch (part of
instrument and instrument panel)

CABLE, ground670 382 C9128

NOT USED29• NOT USED30

RELAY, automatic shut-off (part of
instrument and instrument panel)

678 132 C9131

CABLE, safety control toggle switch
to' "Switch" on relay (part of
instrument and instrument panel)

32 274 747 R91

33 702 544 Cl

34

35 274 747 R91

36

37 253 818 R91

37 603 884 C9l

38

39

40

41

42

42

INDICATOR, safety heat (part of
instrument and instrument panel)

CABLE, heat indicator to relay
(order 702 544 Cl)

CABLE, safety control toggle switch
to junction block (part ofinstrument
and instrument panel)

• CABLE, safety oil pressure indicator
to junction block (order 347 604 R91)

SWITCH, safety control toggle
(optional with 603 884 C91) (part of
instrument and instrument panel)

SWITCH, safety control toggle
(optional with 253 818 R91) (part of
instrument and instrument panel)

NOT USED

NOT USED

NOT USED

CABLE, tachourmeter to ground
(furnished as part of hourmeter or
tachourmeter)• TACHOURMETER (part of ATTACH­
MENT, 349 134 R92)

HOURMETER, electric (part of
ATTACHMENT, 349 136 R91)

69'RINTED IN UNITEDSTATES0' AMERICA



ELECTRICAL SYSTEM
REF.
NO.

PART
NUMBER DESCRIPTION REF.

NO. DESCRIPTION
PART

NUMBER
ELECTRIC WIRING
(Batte ry Ignition)
(For units with instruments and instrument panel)
(Regular Gauges) (For Sleeveless Engines)

21

23

CE-1020nA

2

3 621 657 C91
132 705
131 044
103 091

4

5

6

7

8 53023 DA

9

11

u
15

i
_____ ~i

24

I
25

----,,
In 26
~LI, '"."1_, r---............

27

u

33
CABLE, houz-rnet e r to ground
(furnished as part of Hourmeter)

10 DISTRIBUTOR ASSY (for components
see list of parts under details of
"Distributor")

CABLE, hourmeter (furnished as
part of Hourmeter) 11 368267 R91 CABLE, minus (-) on rail to dis-

tributor (also listed and illustrated
with "Spark Plugs, Coil, Cables and
Distributor I')

HOURMETER, electric
SCREW, No.6 x 1/2" rd. hd, (3)
WASHER, No. 6 lock (3)
NUT, No.6 (3) 12 CABLE, resistor to "IGN" on ignition

and starter switch (part of HARNESS,
349 129 R91)CABLE, hourmeter to cable for

"ACe'l on ignition and starter switch
(Furnished as part of hourmeter) 13 COIL w/CLAMP, ignition (also listed

and illustrated with "Spark Plugs,
Coil, Cables and Distributor")CABLE, plus (+) on ammeter to "B"

on solenoid (part of HARNESS,
349128R91) 14 CABLE, plus (+) terminal on coil to

re sistor (als 0 listed and illustrated
with "Spark Plugs, Coil, Cables
and Distributor")

CABLE, "R" on solenoid to resistor
(part of HARNESS, 349 129 R91)

SOLENOID (furnished as part of
"Cranking Motor")

15 CABLE, voltage regulator No.3
terminal to plus (+) terminal on
ammeter (part of HARNESS,
601 269 csz)CABLE, battery to cranking motor

(not furnished with power unit)(see
"Battery and Cables") 16 RESISTOR, ignition coil (Delco-Remy

No. 1957154) (also listed and illus­
trated with "Sprak Plugs, Coil,
Cables, and Distributor")

BATTERY { 12 volt) {not furnished
with power unit) (see "Battery and
Cables")

70 "" .. TID I" UNITID ITATII O' AMIIIICA



DESCRIPTION

ELECTRICAL SYSTEM
DESCRIPTION• REF.

NO.
PART

NUMBER
REF.
NO.

PART
NUMBER

ELECTRIC WIRING - Continued
(Battery Ignition)
(For units with instruments and instrument panel)
(Regular Gauges) (For Sleeveless Engines)

17 30 668 DB

120 394
178 551

18

19• 20 702283 Cl

21 678 253 Cl

22

23 327 144 R91

24 337 354 R3

• 336419R91
127 651

120 217

25 267 806 R91

26 631 259 R91

179 793
103 319
109 084

27

• 28

CABLE, battery to ground (not
furnished with power unit) (see
"Battery and Cables")
WASHER, 13/32"
WASHER, 3/8" int-ext lock

MOTOR ASSY, cranking (for compo­
nents see list of parts under details
of "Cranking Motor")

CABLE, cranking motor to "M"
terminal on solenoid (furnished as
part of "Cranking Motor")

AMMETER (part of instruments and
instrument panel)

CABLE, minus (-) on ammeter to
"BAT" terminal on ignition and
starter switch

CABLE, "S" terminal on solenoid to
"SOL" terminal on ignition and
starter switch (part of HARNESS,
349 128 R91)

SWITCH, ignition and starter (part
of instrument and instrument panel)

PANEL, instrument (part of instru­
ments and instrument panel)
MOUNT, vibration (4)
SCREW, No. 10 x 3/4" hex hd
cap (4)

WASHER, No. 10 lock

CABLE, fuel pump to "ACC" terminal
on starting and ignition switch

PUMP, electric fuel (also listed and
illustrated with "Electric Fuel
Transfer Pump")
SCREW, 1/4 x 5/8" hex hd cap(2)
WASHER, 1/4" lock (2)
NUT, 1/4" (2)

CABLE, No.2 terminal on voltage
regulator to "IGN" terminal on
ignition switch (part of HARNESS,
601 269 C92

CABLE, ammeter minus (-) terminal
to "BAT" terminal on alternator
(part of HARNESS, 601 269 C92)

29 702337 C91 ALTERNATOR (for components see
list of parts under details of
"Alte rnator")

30

31

32

• 33

34 271 066 R92

CABLE, "F" terminal on regulator
to "F" terminal on alternator
(part of HARNESS, 601 269 C92)

CABLE, dummy lead (black) (part
of HARNESS, 601 269 C92)

CABLE, alternator "GRD" terminal
to voltage mtg. bolt (part of
HARNESS, 60I 269 C92)

REGULATOR ASSY, voltage (12 volt)
(for components see list of parts
under details of "Voltage Regulator")

CABLE, hourmeter to "ACC"
on starting switch

349 128 R91 HARNESS, cranking motor cable
(part of instruments and instrument
panel) (Consists of Ref. Nos. 5,22)

349 129 R91 HARNESS, ignition cable (part of
instruments and instrument panel)
(Consists of Ref. Nos. 6,12)

601 269 C92 HARNESS, alternator cable
(Polarized Connector) (part of
instruments and instrument panel)
[Cons iat s of Ref. Nos. 15,27, 28,
30, 31, 32)

71PRINTED IN UNITED STATESOF AMERICA



ELECTRICAL SYSTEM
REF.
NO.

PART
NUMBER DESCRIPTION REF.

NO.
PART

NUMBER DESCRIPTION

ELECTRIC WIRING - Continued
(Battery Ignition)
For units with instruments and instrument panel
(Safety Gauges) (For Sleeveless Engines)

~l ;:a
V

~!!';ii.

"
347604 R9l INDICATOR, oil pressure-safety 8 CABLE, cranking motor to "M"(part of instruments and instrument terminal on solenoid (furnished aspanel) part of "Cranking Motor")

2 42 917 D BLOCK, junction (optional with 9 SOLENOID (furnished as part of352 110 R9l) (part of instruments "Cranking Motor")and instrument panel)

10 MOTOR ASSY, cranking {for compo-2 352 110 R9l BLOCK, junction w/BRACKET, nents see list of parts under details42916 D (optional with 42917 D) of "Cranking Motor")part of instruments and instrument
panel) 11 53023 DA CABLE, battery to cranking motor179 833 SCREW, 3/8 x 1/2" hex hd cap (not furnished with power unit) (see103 321 WASHER, 3/8" lock "Battery and Cables ")102 635 NUT, 3/8"

138 530 WASHER, No. B int-tooth lock 12 BATTERY (12 volt) (not furnished120 622 NUT, No. 8NF cad or zn-pltd hex with power unit) (see "Battery and
Cables")3 CABLE, ammeter minus (-) terminal

to "BAT" terminal on alternator 13 30 668 DB CABLE, battery to ground {not fur-(part of HARNESS, 601 269 C92) nished with power unit) {See "Bat-
AMMETER (part of instruments and tery and Cables")4 702283 c i

120 394 WASHER, 13/32"instrument panel)
178 551 WASHER, 3/8" int-ext lock

5 CABLE, plus (+) terminal on ammeter 14 DISTRIBUTOR ASSY {for componentsto "B" terminal on solenoid (part of
see list of parts under details ofHARNESS, 349 128 R9l)
"Distributor")

6 CABLE "R" on solenoid to resistor
15 368 267 R9l CABLE, minus (-) terminal on coil(part ~f HARNESS, 349 129 R91)

to distributor (also listed and
CABLE, "S" terminal on solenoid illustrated with "Spark Plugs,7
to "SOL" terminal on ignition and Coil, Cables and Distributor")
starter switch (part of HARNESS
349 128 R9l)

~!··;:aV

~..
V

72 PRINTED IN UNITED STATES Of AMERICA



•

•

•

•

•

DESCRIPTION

ELECTRICAL SYSTEM
REF.
NO.

PART
NUMBER DESCRIPTION

34

35 253818 R91

OR

603 844 C91

REF.
NO.

PART
NUMBER

ELECTRIC WIRING - Continued
(Battery Ignition)
{For units with instruments and instrument panel
(Safety Gauges) (For Sleeveless Engines)

16

17

18

19

RESISTOR, ignition coil (Delco-Remy
No. 1957154){also listed and illustra­
ted with "Spark Plugs, Coil, Cable s
and Distributor")

CABLE, resistor to coil magneto
on ignition relay switch (Part
of HARNESS, 349 129 Rl)

COIL w/CLAMP, ignition (also listed
and illustrated with "Spark Plugs,
Coil, Cables and Distributor")

CABLE, plus (+) terminal on coil
to re sistor (also listed and illustra­
ted with "Spark Plugs, Coil, Cables,
and Distributors")

20 702337 C91 ALTERNATOR (for components see
list of parts under details of
"Alternator")

21

22

23

24

25

26

27 631 259 R9l
179 793
103319
109 084

267 806 R9l

CABLE, "F" terminal on regulator
to"F" terminal on alternator (part
of HARNESS 601 269 C92)

CABLE, alternator "GRD" terminal
to voltage regulator mtg. bolts
(part of HARNESS, 601 269 C92)

REGULATOR ASSY, voltage (12 volt)
(for components see list of parts
under details of "Voltage Regulator")

CABLE, dummy lead (black) (part
of HARNESS,601 269 C92)

CABLE, voltage regulator No. 3
terminal to plus (+) terminal on
ammeter (part of HARNESS,
601 269 C92)

CABLE, NO.2 terminal on voltage
regulator to coil magneto terminal
on relay switch (part of HARNESS,
601269 C92)

PUMP, electric fuel
SCREW, 1/4 x 5/8" hex hd cap (2)
WASHER, 1/4" lock (2)
NUT, 1/4" (2)

CABLE, fuel pump to "ACC" terminal
on starting and ignition switch

PANEL, instrument (part of instru­
ments and instrument panel)
MOUNT, vibration (4)
SCREW, No. 10 x /34" hex hd
cap (4)

WASHER, No. 10 lock (4)

CABLE, "BAT" terminal on relay
switch to "IGN" terminal on starter
and ignition switch.

CABLE, plus (+) terminal on heat
indicator to "S" terminal on relay
switch (order 702 544 Cl)

INDICATOR, heat safety

CABLE, safety control toggle switch
to junction block

35

36 678253 Cl

CABLE, safety oil pressure indicator
to junction block (order 347604 R9l)

SWITCH, safety control toggle
(optional with 253 818 R9l)

SWITCH, safety control toggle
(Part of Instrument and Ins tru­
ment Panel)

CABLE, minus (-) terminal on
ammeter to "BAT" terminal on
ignition and starter switch

SWITCH, ignition and starter (part
of instruments and instrument panel)

CABLE, hourmeter to "ACC"cable for
ignition and starter switch (fur­
nished as part of Hourmeter)

HOURMETER, electric
SCREW, No.6 x 1/2" rd hd (3)
WASHER, No.6 lock (3)
NUT, No.6 (3)

CABLE, hourmeter to ground (order
HOURMETER, 621 657 C9l)

NOT USED

NOT USED

NOT USED

SWITCH, relay (part of instruments
and instrument panel)

CABLE, hourmeter to "ACC" on
starting switch

HARNESS, cranking motor cable
(part of instruments and instrument
panel) (Consists of Ref. Nos. 5,7)

349 129 R9l HARNESS, ignition cable (part of
instruments and instrument panel)
(Consists of Ref. Nos. 6, 17)

601 269 C92 HARNESS, alternator cable
(polarized Connector) (part of
instruments and instrument panel)
(Consists of Ref. Nos. 3, 21, 22,
24, 25, 26)

PRINTED IN UNITED STATES OF AMERICA

37 327 144 R9l

28

29 337 354 R3

38

39 621 657 C9l
132 705
131 044
103 091

336 419 R91
127 651

30

120 217

637 130 A

40

41

42

43

44 678132 C91

73

31

32

33

702544 Cl

274 747 R91

45 271 066 R92

349 128 R91



ELECTRICAL SYSTEM

MAGNETO
(Bosch) (High Tension)
C-221 501 to 43020
C-263 501 to 56635

10

(
~2 Itwr-L
-0~,~t+f'~t-1

Ii 17 18 19 20 22 23 19 18 17 16 I
1
Ir------------------------

,: /\~~\.
55 .56 5758 5758 65

51

68

'PA-66J34

74 PRINTED IN UNITED STATES OF AMERICA



ELECTRICAL SYSTEM
REF. PART REF. PART DESCRIPTION• NO. NUMBER

DESCRIPTION NO. NUMBER

MAGNETO - Continued
(Bosch) (High Tension)
C-221 501 to 43020
c-263 501 to 56635

310 962 R91 MAGNETO, high tension (Bosch 43 BEARING (NFS)
MRD-6A-302)(medium duty-
tungsten points) 44 WASHER (NFS)
SCREW, 3/8 x 1-/38" hex hd cap
SCREW, 3/8 x 1-1/4" hex hd cap 45 GEAR (NFS)
WASHER, 3/8" lock (2)

127 507 H WASHER, magneto screw (2) 46 ROTOR (NFS)

3 SEAL (NFS) 48 *SCREWand LOCKWASHER

4 *GASKET 49 *GEAR (NFS)

• 5 PIN (NFS) 51 '~GASKET

6 PIN (NFS) 52 *BRUSH w/SPRING

7 SCREW (NFS) 53 STUD (NFS)

8 COVER (NFS) 54 SPRING (NFS)

9 *GASKET 55 DISTRIBUTOR, plate assembly
(includes Ref. Nos. 53,54 and 56

10 SCREW (NFS) to 62 (NFS)

11 COIL, includes Ref. No. 12 and 14 56 WASHER (NFS)
(NFS)

57 WASHER (NFS)
12 SPRING (NFS)

58 NUT (NFS)
14 CABLE (NFS)

59 *GASKET
16 * WASHER• 60 WINDOW (NFS)
17 *STRIP

61 WASHER (NFS)
18 BEARING (NFS)

62 SCREW (NFS)
19 *WASHER

64 *SCREW
20 *WASHER

65 *SCREW and lock WASHER
21 KEY (NFS)

66 CLIP (NFS)
22 ROTOR (NFS)

67 NIPPLE (NFS)
23 *WASHER (.012" thick)

68 IMPULSE COUPLING ASSY - Includes
23 *WASHER (.007" thick) Ref. Nos. 69 to 79 (NFS)

23 *WASHER (.004" thick) 69 NUT (NFS)

• 23 *WASHER (.002" thick) 70 WASHER (NFS)

25 * SCREW and lock WASHER 71 HOUSING (NFS)

26 *CONDENSER 72 BALL (NFS)

27 PLATE (NFS) 73 SPRING (NFS)

31 WICK (NFS) 74 WICK (NFS)

34 *BRJI,CKET ASSEMBLY - includes 75 CAM (NFS)
Ref. No. 38 and 39

76 WEIGHT (NFS)
35 CLIP (NFS)

77 HUB (NFS)
36 *SCREWand lock WASHER

78 SCREW and WASHER (NFS)
37 *WASHER

79 PLATE (NFS)
38 *WASHER *PACKAGE, magneto field service• 317 835 R91
39 *RING

* _ Furnished As Part Of Magneto
41 *RING Field Service Package 317 835 R91

42 WASHER (NFS) NFS - Not Furnished Separately

'IUNTeD IN UNITED STATIS O' AMERICA
75



ELECTRICAL SYSTEM
REF. PART
NO. NUMBER

MAGNETO
(Bosch) (High Tension)
C-221 501 to 43020
C-263 501 to 56635

DESCRIPTION REF. PART
NO. NUMBER oDESCRIPTION

u
89

Q
IPA-56141

16 u313 698 R91 MAGNETO, high tension (Bosch
MRF-6A-332) (heavy duty-platinum
points) 17

BEARING (NFS)

WASHER (NFS)

KEY (NFS)

ROTOR (NFS)

KEY (NFS)

310 963 R91 MAGNETO, high tension (Bosch
MRF-6A-302) (heavy duty-tungsten
points)
SCREW, 3/8 x 1-3/8" hex hd cap
SCREW 3/8 x 1-1/4" hex hd cap
WASHER, 3/8" lock (2)
WASHER, magneto screw (2)127 507 H

2

3

4

5

6

7

8

9

10

11

12

13

14

15

15

76

18

19

20

21 ':' WASHER (.012" thick)

':' WASHER (.007" thick)

,~WASHER (.004" thick)

':' SCREW and lock WASHER 21

COVER (NFS)

SCREW (NFS)

SCREW (NFS)

HOUSING (NFS)

SCREW (NFS)

PIN (NFS)

INSULATION (NFS)

COIL (NFS)

CABLE (NFS)

TERMINAL (NFS)

,~WASHER

21

21 ':' WASHER (.002" thick)

22 ':' WASHER u23 SCREW (NFS)

WASHER (NFS)

INSULATION (NFS)

24

25

26

27

SCREW and lock WASHER (NFS)

CONDUCTOR (NFS)

GEAR AND ROTOR (NFS)

ROTOR (NFS)

BEARING (NFS)

SPACER (NFS)

28

29

30

~,SEAL 31

u':' STRIP (.009 thick)

,~STRIP (.008 thick)

~, - Furnished as Part of Magneto
Field Service Package 317834R91

NFS - Not Furnished Separately

PRINTED IN UNITED STATES OF AMERICA



ELECTRICAL SYSTEM• REF. PART DESCRIPTION
REF. PART

DESCRIPTIONNO. NUMBER NO. NUMBER

MAGNETO - Continued
(Bosch) (High Tension)
C- 221 501 to 43020
C-263 501 to 56635

32 BRACKET (NFS) 71 ~,GASKET

33 SCREW and lock WASHER (NFS) 72 CAP (NFS)

34 CLIP (NFS) 73 * WASHER

35 * CONDENSER 74 * WASHER

36 SCREW and lock WASHER (NFS) 75 SCREW (NFS)

37 GEAR (NFS) 76 * SCREW• 38 WASHER (NFS) 77 WASHER (NFS)

39 SCREW and lock WASHER (NFS) 78 IMPULSE COUPLING ASSY-include s

40 WASHER (NFS)
Ref. Nos. 79 to 89 (NFS)

79 NUT (NFS)
41 HOOK (NFS)

80 WASHER (NFS)
42 WICK (NFS)

81 HOUSING (NFS)
43 SCREW and lock WASHER (NFS)

82 BALL (NFS)
44 WASHER (NFS)

83 SPRING (NFS)
45 BREAKER PLATE (NFS)

84 WICK (NFS)
46 * BRACKET

85 CAM (NFS)
47 SCREW and lock WASHER (NFS)• 86 WEIGHT (NFS)
48 WASHER (NFS)

87 HUB (NFS)
49 WASHER (NFS)

88 SCREW and WASHER (NFS)
50 NUT (NFS)

89 PLATE (NFS)
51 * LEVER PLATE (NFS)

PLATE (NFS)
52 * WASHER

'-,GASKET
53 WASHER (NFS)

317834 R91 .:' PACKAGE, magneto field service
54 PIN (NFS)

~,BRUSH
~, - Furnished as Part of Magneto

55 Field Service Package 317 834R91

56 CAM (NFS) NFS - Not Furnished Separately

57 WASHER (NFS)• BATTER Y AID CABLES
58 SCREW w/lock WASHER (NFS)

BATTERY, dry charged (12 volt)
59 .~BRUSH w/SPRING (Auto-Lite 12H-70-3)

60 * GASKET 356 062 R91 BOLT, batte ry terminal (X)

61 PLATE 30 668 DB CABLE, battery to cranking motor

62 * WASHER
(positive grounded battery)

63 ,~WASHER 53 023 DA CABLE, battery to cranking motor
(negative grounded battery)

64 * SCREW 263 518 R91 CABLE, battery to ground (positive

65 WASHER grounded battery)

66 GASKET (NFS) 30 668 DB CABLE, battery to ground (negative
grounded battery)

• 67 WINDOW (NFS) WASHER, 13/32 x 13/16 x No. 16
gao

68 RING (NFS) WASHER, 3/8" internal-external
tooth lock

69 TERMrnAL (NFS)

70 NIPPLE (NFS) (X) - As Required

PRINTED IN UNITED STATES OF AMERICA 77



ATTACHMENTS
REF. PART
NO. NUMBER

DESCRIPTION
REF.
NO.

PART
NUMBER DESCRIPTION

AIR CLEANER
(Donaldson) (Oil Bath Type)

~2

3~

--~

A
B

305 180 R91 ATTACHMENT, air cleaner (+)
349 144 R91 ATTACHMENT, air cleaner (+)

7 31 790 DA BRACKET, air hose support
NUT, 3/8"
SCREW, 3/8 x I" hex hd cap
WASHER, 3/8" lock

55 804 DX

55 804 DX

2 353018R92

3 265331 RI

4 318 140 Rl

5 305 181 R13
5 349 138 R91

6 274088 R91

78

BRACKET, air cleaner (2 for
Attachment A)
NUT, 5/16" (2)
NUT, 3/8" (4)
SCREW, 5/16 x 1-1/4" sit fil
hd mach. (2)

SCREW, 3/8 x 7/8" hex hd cap
SCREW, 3/8 x 1-1/8" hex hd cap
WASHER, 5/16" lock (2)
WASHER, 3/8" lock (4)
WASHER, 13/32 x 13/16" x 1/16"

ANGLE, air hose support8 305 886 Rl

9 305 885 Rl

10

10 357 659 R92

10 305 626 R91

11 54269 D

12 355444 R92

PIPE, air

BODY, (Not Furnished Separately)

CLEANER w/BODY, CLAMP,
54 269 D, CUP, 355444 R92,
ASSY, air (7") (Attach. A)

CLEANER w/BODY, CLAMP,
54269 D, CUP, 355444 R92, ASSY,
air (7") (Attach. B)

~..i.
V

BRACKET, air cleaner (2 for
Attachment B)
NUT, 3/8" (4)
SCREW, 3/8 x 7/8" hex hd cap(2)
SCREW 3/8 x 1-1/8" hex hd cap(2)
WASHER, 3/8" lock (4)

CLAMP, oil cup retaining

CUP, oil

CAP, air intake
(+) - Attachment No Longer Available

Service Parts Only Will be
Furnished

CAP, vent tube

BRACE, air cleaner support
(Attachment A)

SUPPORT, air cleaner (Attach, A)
SUPPORT, air cleaner (Attach. B)

CLAMP, air pipe hose (2)

PRINTED IN UNITED STATES OF AMERICA



ATTACHMENTS
REF.
NO.

PART
NUMBER• REF.

NO. DESCRIPTIONPART
NUMBER

AIR CLEANER AND CONNECTIONS
(United Specialties) (Dry Type)

•
2

I

•
349 137 R91 ATTACHMENT, air cleaner and

connections (+)

313625 R91 CAP, weather

2 338 887 R91 CLEANER, air

3 313 965 R91 RETAINER, air cleaner element

4 317702 R91 ELEMENT, air cleaner

• 5 BODY, air cleaner (Not Furnished
Separately)

6 274 088 R91 CLAMP, air pipe (2)

7 347 598 R1 PIPE, air

8 112 030 H CLAMP, air pipe support
102 635 NUT, 3/8"
179 840 SCREW, 3/8 x 1-1/8" hex hd cap
103 321 WASHER, 3/8" lock

9 349 143 R1 SUPPORT, air pipe
SCREW, 3/8 x 3-1/4" hex hd cap

10 347 599 R1 SLEEVE, air pipe hose

11 122316 R91 CLAMP, dust unl oade r

12 324 194 Rl UNLOADER, dust• 13 349138R91 SUPPORT, air cleaner

14 349 141 R1 BRACE, air cleaner support
SCREW, 3/8 x 3-1/4" hex hd cap

DESCRIPTION

6
10 /6~

'P"·7,313 c

15 349 142 R1 BRACKET, air cleaner
102 635 NUT, 3/8" (4)
179 839 SCREW, 3/8 x 1" hex hd cap (4)
103 321 WASHER, 3/8" lock (4)

16 341 373 R91 BRACKET, air cleaner mtg. (2)
102 635 NUT, 3/8" (4)
179 837 SCREW, 3/8 x /34" hexhd cap (4)
103 321 WASHER, 3/8" lock (4)

17 603 824 Cl GASKET, end cap seal

(+) - Attachment no longer
Available. Service Parts Only
Will be Furnished

PRINTED IN UNITED STATES OF AMERICA 79



REF.
NO.

PART
NUMBER DESCRIPTION

ATTACHMENTS
REF.
NO.

PART
NUMBER

AUTOMATIC SAFETY SHUT-OFF
(Murphy Panel) (Not used on units equipped with Instruments
and Panel Attachments 305 191 R91, 312062 R91 and
312063 R91)

~

A 305 198 R91 ATTACHMENT, automatic safety
shut-off (Murphy panel) (Battery
ignition) (+)

312059 R9l ATTACHMENT, automatic safety
shut-off (Murphy panel) (Magneto
ignition) (For units not equipped
with Cranking Motor and Generator)
(+)

B

C 312060 R9l ATTACHMENT, automatic safety
shut-off (Murphy panel) (Magneto
ignition) (for units not equipped
with Cranking Motor and Generator)
(+)

304 585 Rll BRACKET, instrument panel mtg (2)
NUT, 3/8" (2)
SCREW, 3/8 x 3/4" hexhd cap (4)
WASHER, 3/8" lock (4)

2 304 586 Rl

3 278 597 R2

4 702 283 C9l

5 432 577

6 304 587 Rl

7 369 987 Rl

80

HOUSING, instrument panel

PANEL, instrument
SCREW, 1/4 x 1/2" sIt rd hd (4)
WASHER, 1/4" lock (4)

AMMETER (also listed with
"Electric Starting") (Units A and B)

PLUG, instrument panel button ( 2 for
Units A and B) ( 3 for Units C)

TUBE, oil pressure indicator

NUT, tube (nylon) (2)

9

\

11 12
+ I
~

16...........0

8 67 869 D

9 268 542 R9l

9 313 067 R91

10 265 470 R91

11 26242 D

12 254 275 Rl

13 256 502 R91

13 265 468 R9l

14 366317 R93

15 265471 R9l

DESCRIPTION •
\o •10

~
14 ;15
\~

13 (!
\ o •'PA.52'.f6

ELBOW, oil pressure indicator tube
(in gauge)

GAUGE, oil pressure (also listed with
"Electric Starting") (Unit A)

GAUGE, oil pressure (also listed
with "Electric Starting") (Units B
and C)

RELAY, (also listed with "Electric
Starting") •FELT, heat indicator cable clip

CLIP, heat indicator cable
SCREW, 3/8 x 3/4" hex hd cap
WASHER, 3/8" lock

INDICATOR, heat (also listed with
"Electric Starting") (Unit A)

INDICATOR, heat (also listed with
"Electric Starting") (Units B and C)

SWITCH, starting (also listed with
"Electric Starting")

SWITCH, stop (also listed with
"Electric Starting" •(+) - Attachment No Longer Available

Service Parts Only Will be
Furnished

PRINTED IN UNITED STATES OF AMERICA



•

•

•

•

•

DESCRIPTION

ATTACHMENTS

DESCRIPTION
REF.
NO.

PART
NUMBER

REF.
NO.

PART
NUMBER

AUTOMATIC SAFETY SHUT-OFF - Continued
(Murphy Panel) (Not used on units equipped with
instruments and panel attachments 305 191 R92,
312062 R91 and 312 063 R91)

16 346 598 Rl

62862 D

29 90 I D

264 164 R91

362 120 Rl

305 192 R91

312 061 R91

ADAPTER, heat indicator

CABLE, ignition switch to magneto
(Unit C)

CONNECTOR, oil pressure indicator
tube (in crankcase)

CLIP, cable harness (illustrated with
"Electric Starting") (3 for Units A
and B) (Unit C)

CLIP, cable harness (lliustrated with
"Electric Starting") (Units B and C)

HARNESS, cable (illustrated with
"Electric Starting") (Unit A)

HARNESS, cable (illustrated with
"Electric Starting") (Unit B)

SUPPORTS

A 305296 R91 ATTACHMENT, front support (0/0)

B 305297 R91 ATTACHMENT, rear support (0/0)

304546 RI2 SUPPORT, front (Unit A)
NUT, 5/8" (4)
SCREW, 5/8 x 3-3/4" hex hd
cap (4)

WASHER, 5/8" lock (4)

2 304 543 Rll SUPPOR T, rear (Unit B)
SCREW, 1/2 xl" hexhd cap (8)
WASHER, 1/2" lock (8)

(0/0)- - Attachment no longer available.
Service parts will be furnished.

81PRINTED IN UNITED STATES O' AMERICA



REF.
NO.

PART
NUMBER DESCRIPTION

ATTACHMENTS

DESCRIPTION

ENGINE CONTROLS
(For engines with Mechanical Governor)

A 607 473 C91 ATTACHMENT, engine controls (for
units equipped with Natural Gas,
LPG and Combination Gas and
gasoline engines and IH mechanical
governor) (*)

B 312 064 R9l ATTACHMENT, engine controls (for
units equipped with Natural Gas,
LPG and combination gas and
gasoline engines and Novi mechani-
cal governor) (*)

C 323 826 R9l ATTACHMENT, engine controls (for
units equipped with gasoline engines
and Novi mechanical governor) (~.)

D 323 862 R9l ATTACHMENT, engine controls (for
units equipped with gasoline engines
and I. H. mechanical governor)
(*)

349 148 Rl BRACKET, governor control cable
SCREW, 3/8 x 7/8" hex hd cap (2)
WASHER, 3/8" lock (2)

2 305 114 R92 CABLE, governor control (Attach-
ments A and D)

2 313 069 R93 CABLE, governor control (Attach-
ments B and C)

3 332 077 Rl COUPLING, governor control cable
(Attachments A and D)
NUT, 1/4"NF

4 312428 R91 WIRE, choke control (Attachments
A and B)

4 312 199 R91 WIRE, choke control (Attachments
C and D)

5 349 147 Rl BRACKET, choke control wire

109 415 BALL JOINT, governor control
cable (Attachments Band C)
NUT, 1/4"NF (2)
WASHER, 1/4" lock

35758 D CLIP, governor control cable
(mount on center oil pan bolt)
(Attachments B and C)
NUT, 1/4"NF
SCREW, 1/4"NF x 1/2"hex hd cap
WASHER, 1/4" lock
WASHER, 11/32 x 11/16 x 1/16"

REF.
NO.

PART
NUMBER .II">il'V

EXHAUST MUFFLER AND RAIN CAP
(Nelson Muffler Co. )

~...i:.
V

~-3
,,.A.56612A ~

332516 R91 ATTACHMENT, exhaust rain cap
(*)

276 250 R91 ATTACHMENT, exhaust muffler
(,~)

281 424 R91 CAP, exhaust rain (not used with
units equipped with exhaust muffler)

2 313 847 R9l MUFFLER, exhaust (T6965) (Part of
ATTACHMENT, 276250 R9l)

3 31 790 DA CLAMP, exhaust muffler (part of

102 634
ATTACHMENT, 276250 R9l)
NUT, 3/8"

179 841 SCREW, 3/8 x 1-1/4" hex hd cap
103 321 WASHER, 3/8" lock

~i I.
V

(*) - Attachment No Longer Available
Service Parts Will be Furnished

.GI.W.V

82 ,.RINTED IN UNITED STATESOf AMERICA



•

•

•

•

•

REF.
NO.

PART
NUMBER DESCRIPTION

ATTACHMENTS
REF.
NO.

PART
NUMBER

EXPANSION TANK AND CONNECTIONS

DESCRIPTION

""'--12
r'-:aJ..c-'--l-f---13

2

312181 R91 ATTACHMENT, expansion tank and
connections (For use with flo-matic
valve attachment and engine support
attachment) (%)

317 654 R91 CAP, tank filler

316 029 R93 TANK w/PLUG, 103 874, water
expansion

102634 NUT, 5/16" (4)
179824 SCREW, 5/16 x 1-3/4" hex hd

cap (4)
103 320 WASHER, 5/16" lock
103 874 PLUG, 1/2" pipe

346 611 R1 HOSE, 3"ID x 2-1/2" long inlet and
outlet tube connectro (*) (2)

279 029 R91 CLAMP, hose (4)

I-~··--··--I
L.._ .._ ..__ ~_ ..__ .J

1
9 316 059 Rl

10 31 729 D

11 316 037 Rll

12 316 036 R1
102 634
179 824

103 320
103 340

13 316 060 R1
102 634
179 818
103 320

332 182 R1

332 183 Rl

279 026 R91

_.._-~__-_l
PI-I0496A

TUBE, water return

VALVE, drain

TUBE, water inlet

SUPPORT, tube (2)
NUT, 5/16" (4)
SCREW, 5/16 x 1-3/4" hex hd
cap (4)

WASHER, 5/16" lock (4)
WASHER, 11/32 x 11/16" x No.
16 gao (4)

SUPPORT, water return tube (2)
NUT, 5/16" (4)
SCREW, 5/16 x 1" hex hd cap (4)
WASHER, 5/16" lock (4)

ELBOW, engine water outlet

ELBOW, engine water inlet

CLAMP, hose (3)

(%) - Attachment no longer available .
Service Parts will be furnished.

* - Make from Bulk Stock. Bulk
Stock Furnished In 3 Foot Lengths.
Part No. Is for 1 Foot of Hose
Only.

3

4 VALVE, flo-matic (Not Furnished
as part of "Expansion Tank and
Connections Attachments") (for
components see list of parts under
details of "Flo-Matic Valve")

TUBE, water outlet

SUPPOR T, expansion tank (2)
NUT, 3/8" (8)
SCREW, 3/8 x 1" Hex hd cap (8)
WASHER, 3/8" lock (8)
WASHER, 7/16" lock (8)

ELBOW, by-pass valve body (2)
CLAMP, hose (5)

PRINTED IN UNITED STATES O' AMERICA 83

5

6

316 040 Rll

316 035 R1
102 635
179 839
103 321
128 145

316 058 R2
279 029 R91

316 039 Rl
102 634
103 320
103 340

"u" BOLT, water tube (2)
NUT, 5/16" (6)
WASHER, 5/16" lock (4)
WASHER, 11/32 x 11/16" x No.
16 gao (4)

7

8



ATTACHMENTS

FLO-MATIe VALVE

u

84 PRINTED IN UNITED STATES OF AMERICA



ATTACHMENTS

• REF.
NO.

PART
NUMBER

REF.
NO.

PART
NUMBERDESCRIPTION

FLO-MATIC VALVE - Continued

332 184 R91 ATTACHMENT, flo-matic valve
(*)

31 323 847 Rl
102 634
179 822
179 820

103 3202

316253 R2 INLET, flo-matic valve

31 729 D VALVE, 3/8" vent

3 171819 Rl NIPPLE, 5/8 x 3/8" hose (2)

274 085 R91 CLAMP, hose (4)

323 850 Rl
102 634
179 817
103 320

32

4

5 ELBOW, 5/8 x 3/8" x 90° hose
(short) 323 849 R92

171807Rl

• ELBOW, 90° x 5/8" rubber hose (2)

ELBOW, 5/8 x 3/8" x 90° hose (long)

6 169 192 Rl

7 120 879 Rl

346 637 R91
181 311
103 319

CONTROL, vernatherm
SCREW, 1/4 x 5/8" hex hd cap(2)
WASHER, 1/4" lock (2)

8

9 102776H

107 761

316063 Rll ROD w/CLEVIS, overtravel

PIN, rod end

10 PIN, 1/16 x 3/4" cotter

II

12 103 373 PIN, 3/32 x 3/4" cotter (2)

13 61 635 D SPRING, return

14 316 065 Rl CLIP, return spring• 300415 Rl15 SPRING, overt ravel

103 33916 WASHER, 9/32 x 5/8" x 16 gao (2)

17 317554 R91 LEVER ASSY, throttle shaft (3)

18 268296 R91 COLLAR w/SCREW, 36756 D,
throttle shaft (3)

19 36 756 D SCREW, set (4)

20 332488 R91 STOP w/two SCREW, II 189 V,
throttle shaft

II 189 V SCREW, throttle stop adjusting (2)

21 316 046 R42 BODY ASSY, flo-matic valve
(composed of -

§ I BODY
4 BUSHING 347 001 Rl

§ 2 DISC
2 SHAFT 612 179 ci
4 SCREW
4 WASHER•

22 347001 Rl BUSHING, throttle shaft (4)

23 321 881 R91 SEAL, water (4)

24 DISC, throttle (Not Furnished
Separately)

25 612 179 c i SHAFT, flo-matic valve (2)

26 224 536 SCREW, No.6 x 7/16" sit. fil hd (4)
III 041 WASHER, No.6 lock (4)

27 445 686 PLUG, 3/8" sq hd pipe

• 28 316049 Rl LINK, throttle shaft lever

29 103 373 PIN, 3/32 x 3/4" cotter (2)
103 339 WASHER, 9/32 x 5/8" x 16 gao (2)

30 316 048 Rl GASKET, flo-matic valve

PRINTED IN UNITED STATES 0' AMERICA

DESCRIPTION

SUPPORT, flo-matic valve (2)
NUT, 5/16" (4)
SCREW, 5/16 x 1-1/2"hexhd cap
SCREW, 5/16 x 1-1/4" hex hd
cap (3)

WASHER, 5/16" lock (4)

BRACKET, return spring
NUT, 5/16"
SCREW, 5/16 x 7/8" hex hd cap
WASHER, 5/16" lock

VALVE ASSY, flo-matic
(Composed of -

I BODY
I BRACKET
2 CLAMP
I CLIP
3 COLLAR
I CONTROL
I ELBOW
I ELBOW
3 LEVER
I LINK
2 NIPPLE
I PIN
4 PIN
I PIN
I PLUG
I ROD
I SCREW
4 SEAL
I SPRING
I SPRING
I STOP

316046 R42
323 850 Rl
274 085 R91
316065 Rl
268 296 R91
346 637 R91
169 192 Rl
171807Rl
317554 R91
316 049 Rl
171 819 Rl
102 776 H
103 373
107 761
445 686
316063 Rl1
36 756 D

321881 R91
61 635 D

300415 Rl
332488 R91)

§ - Not Furnished Separately

("') - Attachment no longer available.
Service parts will be furnished.

85



ATTACHMENTS
REF.
NO.

PART
NUMBER DESCRIPTION

FAN

REF.
NO.

PART
NUMBER DESCRIPTION

Suction Fan St andar d Suction Fan Tropical

A Service parts for suction fan (stan­
dard cooling - 1800 to 2400 rpm)

304 576 R91 ATTACHMENT, suction fan (tropical
increased cooling - 1800 to 2400
rpm) (order 320 165 R91)

304549 R93 ATTACHMENT, blower fan (18-1/2"
dia. 6 blade w/1.00" spacer)
(*)

B

C

D 316 168 R91 ATTACHMENT, blower fan (18" dia.
6 blade w /1. 00" spacer) (for use
with 48 H. P. flexible coupling
ATTACHMENT, 318004 R91)
(*)

E 316 170 R91 ATTACHMENT, suction fan (18" dia .
6 blade w/I. 62" spacer)(for use with
48 H. p. flexible coupling ATTACH­
MENTS, 318004 R91) (*)

F 320 165 R91 ATTACHMENT, suction fan (18-1/2"
dia. 6 blade w /1. 38" spacer) (will
work for 304 576 R91) (*)

G 320166 R91 ATTACHMENT, suction fan (18-1/2"
dia. 6 blade w /1. 62" spacer) (for
use with auxiliary drive pulley
ATTACHMENT, 318001 R91,
318002 R91, 318 003 R91 and
flexible coupling ATTACHMENT,
318005 R91) (*)

H 323768 R91 ATTACHMENT, blower fan (18-1/2"
dia, 6 blade w /1. 31" spacer) (for
use with auxiliary drive pulley
ATTACHMENTS, 318001 R91,
318002 R91 or 318 003 R9l)
(")

86898 R91 FAN, suction (standard) (I8-l/2" dia.
4 blades) (optional with 82 796 R91)
(Unit A)

2

82796 R91 FAN, suction (standard) (18-1/2" dia.
4 blades) (optional with 86 898 R91)
(Unit A)
SCREW, 1/4 x 2-1/8" Hex hd
cap (4)

WASHER, 1/4" lock (4)

267450 R91 FAN, suction (tropical) (18-1/2" dia.
5 blades) (optional with 371633 R91)
(Unit B)

Blower Fan Suction Fan
IPA-S6U71 u

2 371 633 R9l FAN, suction (tropical) (18-1/2" di a ,
5 blades) (optional with 267 450 R91)
(Unit B)
SCREW, 1/4 x 2-1/8" hex hd cap
(4)

WASHER, 1/4" lock (4)

306355 R91 FAN, blower (18-1/2" dia. 6 blades)
(Units C and H)

317720 R91 FAN, blower (18" dia. 6 blades)
(Unit D)
SCREW, 1/4NF x 1-5/8" Hex hd
cap (4 for Unit D)

SCREW, 1/4NF x 2" hex hd cap
(4 for Unit H)

SCREW, 1/4NF x 2-1/4" Hex hd
cap (4 for Unit C)

WASHER, 1/4" lock (4)

317719 R91 FAN, suction (18" dia , 6 blades)
(Unit E)
SCREW, 1/4 x 2-1/4" hex hd cap
(4)

WASHER, 1/4" lock (4)

321 565 R91 FAN, suction (18 -1/2" dia. 6 blades)
(Units F and G)
SCREW, 1/4NF x 2-1/4" hex hd
cap (4 for Unit F)

SCREW, 1/4NF x 2-1/2" hex hd
cap (4 for Unit G)

WASHER, 1/4" lock (4)

316 169 Rl SPACER, fan (1. 00") (Units C and D)

574 100 Rl SPACER, fan (1. 31") (Unit H)

304 575 Rl SPACER, fan (1. 38") (Units B and F)

318008 Rl SPACER, fan (1. 62") (Units E and G)

3

3

4

4

(*) - Attachment no longer available.
Service parts will be furnished.

86 PRINTED IN UNITED STATESOF AMERICA



• REF.
NO.

PART
NUMBER DESCRIPTION

ATTACHMENTS
REF.
NO.

PART
NUMBER

FAN BELT IDLER
(Not used with Generator)

•
312 959 R91 ATTACHMENT, fan belt idler (see

NOTES 1 and 3)

312 056 Rl SUPPORT, idler pulley adjusting arm
WASHER, 13/32 x 13/16 x 1/16"
gao (2)

2 312055 Rl ARM, idle r pulley adjusting• SCREW, 3/8 x 1" hex hd cap
SCREW, 5/16 x 1" hex hd cap
WASHER, 13/32 x 13/16 x 1/16"
gao

WASHER, 3/8" lock
WASHER, 5/16" lock

3 133 502 Rl RING, snap

4 ST 633 BEARING, idler pulley shaft

5 312 054 Rl PULLEY, idle r

6 305 177 Rl BELT, water pump and gene rator fan

•

• NOTE 1 - Factory Application -
Order On Machine Order
Form.

NOTE 3 - Field Application - Order
Through Regular Service
Parts Channels.

ENGINE SUPPORT
(Box Type Base)

DESCRIPTION

SUPPOR T, front
NUT, 1/2" (2)
NUT, 5/8" (4)
SCREW, 5/8 x 4-1/2" hex hdcap
(4)

SCREW, 1/2 x 1-3/4" hex hd cap
(2)

WASHER, 1/2" lock (2)
WASHER, 5/8" lock (4)

332190 R91 ATTACHMENT, engine support (for
use with expansion tank and con­
nections) (not used on gasoline and
gasoline high altitude engines equip­
ped with hydraulic pump) ("!o)

PRINTED IN UNITED STATES 0' AMERICA

2

320 015 R93 BASE, box type

332191 Rll
102637
102 639
271 572

179 887

103 323
103 325

3 332 180 Rl
220 081
271 612

103 326

4 304543 Rll
179 881
103 323

SPACER, rear support (2)
NUT, 3/4" (2)
SCREW, 3/4 x 2-1/4" hex hd
cap (2)

WASHER, 3/4" lock (2)

SUPPOR T, rear
SCREW, 1/2 xl" hexhd cap (8)
WASHER, 1/2" lock (8)

("!o) - Attachment no longer available.
Service parts will be furnished.

87



ATTACHMENTS
REF. PART DESCRIPTION
_N_O_. N~U~M~B~E~R~ ___

HOOD SIDE DOOR

268277 R9l ATTACHMENT, hood side doors
(see NOTES land 3)

678 252 C] DOOR, hood side (2)

2 268 230 Rll
] 02 635
] 79 837
]03 32]

SHEET, hood side (2)
NUT, 3/8" (8)
SCREW, 3/8 x 3/4" hex hd cap(8)
WASHER, 3/8" lock

3 353443 R9l LATCH, hood side door (4)
]]3277 RIVET, 3/16 x 5/16" f-hd. (8)

NOTE 1 - Factory Application -
Order On Machine Order
Form.

NOTE 3 - Field Application - Order
Through Regular Service
Part s Channels.

REF.
NO.

PART
NUMBER DESCRIPTION

HOURMETER

o
A 305202 R91 ATTACHMENT, hourmeter (for units

equipped with dash) (+)

305203 R91 ATTACHMENT, hourmeter (for units
not equipped with dash) (+)

349 136 R91 ATTACHMENT, hourmeter (for use
with instrument and panel ATTACH­
MENTS, 349 132 R91 and 349 133 R91)
(+)

621 657 C91 HOURMETER,
SCREW, No.6 x 5/16" slt rd. hd
mach. (3)

WASHER, No.6 lock (3)

u,,

B

C

2 264674 R91 DAMPER, hourmeter vibration
(Attachments A and B)
SCREW, No.6 x 1/2" slt rd hd
mach (3)

WASHER, No. 6 lock (3)

3 305201 Rl PLATE, hourmeter mtg. (Attachment
B)
NUT, 3/8"
SCREW, 3/8 x I" hex hd cap
WASHER, 3/8" lock

4 305199 R91 CABLE, hourmeter to ignition
switch (Attachments A and B) u4 271 066 R92 CABLE, hourmeter (Attachment C)

5 267 807 R91 CABLE, hourmeter to ground screw
3/8" internal tooth loc
WASHER, 3/8" internal-tooth
lock (Attachments A and B)

(+) Attachments No Longer Avail­
able. Service Parts Only Will
Be Furnished.

oI,

88 PRINTED IN UNITED STATES OF AMERICA



• REF.
NO.

PART
NUMBER DESCRIPTION

ATTACHMENTS

DESCRIPTION

TACHOMETER AND TACHOURMETER

•
'PA·52225B

A 306 686 R91 ATTACHMENT, tachometer• (mechanical) (for units equipped
with dash) (order 349 134 R92) (+)

B 306 687 R91 ATTACHMENT, tachometer
(mechanical) (for units not equipped
with dash) (order 349 134 R92) (+)

C 349 134 R92 ATTACHMENT, tachourmeter
(mechanical) (combination tachour-
meter and service meter with
correction factor dial) (for use with
Novi mechanical governor and in-
strument and instrument panel
ATTACHMENTS, 349 132 R92 and
349 133 R93) (see NOTES 1 and 3)

368 245 R12 GEAR, tachometer or tachourmeter
drive

• 2 368 246 Rl HOUSING, tachometer or tachour-
meter connection

3 63364 H ADAPTER, box type (1. 440 ratio)

4 306 394 R91 CABLE, tachometer or tachourmeter
drive (optional with 306398 R91)

4 306 398 R91 CABLE, tachometer or tachourmeter
(optional with 306 394 R91)

5 73 163 H CLIP, tachometer or tachourmeter
drive cable

109 084 NUT, 1/4"
179 791 SCREW, 1/4 x 1/2" hex hd cap
103 319 WASHER, 1/4" lock

6 56 787 Rl EXTENSION, tachometer or tachourme
meter drive cable clip• 7 328 637 Rl BRACKET, tachometer mounting
plate (attachment B)
NUT, 3/8" (2)
SCREW, 3/8 x 1" hex hd cap (2)
WASHER, 3/8" lock (2)

REF.
NO.

PART
NUMBER

10

J
(;J 11

8 281 801 Rll PLATE w/three GROMMET,
281802 R91, tachometer mtg.
(Attachments A and B)
NUT, No.8 (3)
SCREW, No. 8 xl" slt rd. hd
mach. (3)

WASHER, No. 8 lock (3)
WASHER, 11/64 x 13/32" x 18 gao
(6)

10 281 802 R91 GROMMET, tachometer mtg. (3 for
attachments A and B)
RIVET, 1/8 x 1/4" rd. hd solid (6)

11 338 595 R91 TACHOURMETER

263 297 R2 CLAMP, tachometer or tachourmeter
103 088 NUT, No. 10 (2)
106 497 WASHER, No. 10 lock (2)

(+) - Attachment No Longer Avail­
able. Service Parts Only Will
Be Furnished.

NOTE 1 - Factory Application -
Order On Machine Order
Form.

NOTE 3 - Field Application - Order
Through Regular Service
Parts Channels.

89PRINTED IN UNITED STATESOf AMERICA

--_ ......



REF.
NO.

PART
NUMBER DESCRIPTION

ATTACHMENTS
REF.
NO.

PART
NUMBER

INSTRUMENTS AND PANEL
(Not used with units equipped with Automatic
Safety Shut-Off) (For Sleeved Engines)

DESCRIPTION •..

A 305 191 R92 ATTACHMENT, instruments and
panel (Battery Igntion) (for units
not equipped with Hydraulic Pump)
(+)

B 312062 R91 ATTACHMENT, instruments and
panel (Magneto Ignition) (for units
equipped with cranking motor and
generator) (+)

312063 R91 ATTACHMENT, instruments and
panel (Magneto Ignition) (for units
not equipped with cranking motor
and generator) (+)

C

D Service parts for instruments and
panel (Battery Ignition) (for units
equipped with Hydraulic Pump)

304585 Ril BRACKET, instrument panel mtg.(2)
NUT, 3/8" (2)
SCREW, 3/8 x 3/4" hex hd cap (4)
WASHER, 3/8" lock (4)

2 304 586 RI HOUSING, instrument panel

3 278 597 R2 PANEL, instrument
SCREW, 1/4 x 1/2" rd hd (4)
WASHER, 1/4" lock (4)

3
I

4 269 103 R91

5 432 577

6 304 587 RI

7 369 987 RI

8 67 869 D

9 62801 DC

9 54207 DB

10 702027 CI

10 313 177 R91

5
\o

~il.lrlli•..
IPA-52145 A

AMMETER (also listed with "Elec­
tric Starting") (Units A, B and D)

PLUG, instrument panel button (2
for Units A, B and D) (3 for Unit C)

TUBE, oil pressure indicator

TUBE, oil pressure indicator

ELBOW, oil pressure indicator tube
(in gauge)

SWITCH, ignition (also listed with
"Electric Starting") (Units A and D)

SWITCH, ignition (magneto) (also
listed with "Electric Starting")
(Units B and C)

GAUGE, oil pressure (Units A, B
and C)

INDICATOR, oil pre s sure (Unit D) •• ,

90

(+) - Attachment No Longer Avail­
able Service Parts Only Will
Be Furnished

PRINTED IN UNITED STATES OF AMERICA



ATTACHMENTS

• REF. PART
.BQ,_____NUMBER

INSTRUMENT AND PANEL - Continued
(Not used with units equipped with Automatic
Safety Shut-Off) (For Sleeved Engine s)

DESCRIPTION

11 59 109 0 SPACER, ignition switch

12 262420 FELT, heat indicator cable clip
(Units B, C and D)

13 254 275 Rl CLIP, heat indicator cable (Units B,
C and 0)
NUT, 3/8"
SCREW 3/8 X 3/4" hex hd cap
WASHER, 3/8" lock

14 273 602 R9l INDICATOR, heat (Units A, B and C)• 14 702219 c i INDICATOR, heat (Unit 0)

15 366 317 R93 SWITCH, starting (also listed with
"Electric Starting")
NUT, No. 10NF sq.
SCREW, No. 10NF x 7/16" rd. hd.
sltd. mach.

WASHER, No. 10 lock (2)

628620 CABLE, ignition switch to magneto
(also listed with "Electric Starting")

264 164 R9l CLIP, cable harness (also listed with

264 164 R9l CLIP, cable harness (also listed with
"Electric Starting") (2)

299010 CONNECTOR, oil pressure indicator

• tube (in crankcase)

305l92R9l HARNESS, cable (Illustrated with
"Electric Starting") (Unit A)

312 061 R9l HARNESS, cable (Illustrated with
"Electric Starting") (Unit B)

316 160 R9l HARNESS, cable (Unit 0)

•

•
PRINTED IN UNITED STATES 0' AMERICA 91



ATTACHMENTS
REF. PART
NO. NUMBER

REF. PART
NO. NUMBER DESCRIPTION oDESCRIPTION

INSTRUMENTS, INSTRUMENT PANEL AND
INSTRUMENT PANEL MOUNTING

oef·~··
\ 0 Q

17

® 0

0
Cl

0

14
o 15 !

16 \

),-
o

I~

/ u
CE-96313

o
9Z PRINTED IN UNITED STATES OF AMERICA



.:
ATTACHMENTS

PART
NUMBER

REF.
NO.

PART
NUMBER

REF.
NO.• DESCRIPTIONDESCRIPTION

INSTRUMENTS, INSTRUMENT PANEL AND
INSTRUMENT PANEL MOUNTING - Continued

ELBOW, 1/4" x 90° oil pressure
hose (C)

11875319Service parts for instruments and
instrument pane 1 (regular gauges)
(for use on units equipped with
instrument panel mounting, tachour­
meter or hourmeter)

A

CABLE. ground (B)670 382 C91

42915 D

20

BLOCK. junction (B) (0/0)
Service parts for instruments and

instrument panel (safety gauges)
(for use on units equipped with
instrument panel mounting, tachour­
meter or hourmeter)

B BLOCK w/BLOCK. 42915 D and
BRACKET, 42916 D. junction
(optional with 352 110 R91) (%)
(B) UC-221 - 2879 and below
(B) UC-263 - 4563 and below

BLOCK w/BLOCK. 42915 D and
BRACKET 42 916 D, junction
(optional with 42 917 D) (%)
(B) UC-221 - 2879 and below
(B) UC-263 - 4563 and below

NUT, No.8 NF (CD or ZN-PLTD)
NUT. 3/8"
SCREW. 3/8 x 1/2" hex-hd cap
WASHER, No.8 int-tooth lock
WASHER. 3/8" lock

42 917 D

Service parts for instrument panel
mounting (for use with sleeved en­
gines) equipped with instruments
and instrument panel

C 352110 R91• Service parts for instruments and
instrument panel (for use w/sleeve­
less engines) (used on units equip­
ped w/alternator instruments and
instrument panel)

D 102 622
102 635
179 833
138 530
103 321

FRAME. instrument panel (C)
NUT. 3/8" (4)
SCREW, 3/8 x 3/4" hes-hd cap (4)
WASHER, 3/8" lock (4)

337113 Rll
102 635
179837
103 321

2 337 354 R3

3 370940 Rll

4 702 283 C91

5 432 577

6 432 582

7 702 220 C91

8 702 544 Cl

9 347601 Rl

10 327 144 R91

11 347 604 R91

12 702 027 Cl

13 9 409 923

14 336419 R91

15 120 217

16 127 651

BRACKET, junction block (B) (%)
NUT. No. 10
SCREW. No. 10 x 1/2" slt-hd

mach.
WASHER, No. 10 lock

42 916 D
110 633
110 500

106 797PANEL. instrument (A and B)

CABLE, relay to ignition switch (B)
(%)

63713 DACOVER, tachometer opening (A and
B) (not used with Tachourmeter
attachment)• CABLE. safety control to junction

block (%)
(B) UC-221 - 2879 and below
(B) UC-263 - 4563 and below

274 747 R91
AMMETER (A and B)

PLUG, 2-3/32" button (A and B)

PLUG. 2-1/4" button (A and B) CABLE. relay to safety control
switch (%)
(B) UC-221 - 2879 and below
(B) UC-263 - 4563 and below

274747 R91

INDICATOR, heat (A) (Will work for
346 597 R91)

CLIP. regulator cable (3) (D)
CLIP, capillary tube (D)
CLIP, cranking motor cable harness
CLIP. cranking motor cable harness

(D)
CLIP. ignition cable (C)

264 164 Rl
327071 Rl
263 308 Rl
362 120 Rl

INDICATOR, safety heat (B) (Will
work for 347 602 R91)

ADAPTER, heat indicator (C) (for
use w/heat INDICATOR, 346 597 R91
and 347 602 R91) 370 535 Rl

GROMMET, oil press hose (D)187 954SWITCH. ignition and starting
(A and B)

HARNESS, cranking motor cable (C)
(*) and (D)

HARNESS. ignition cable (C) (,,)
HARNESS, alternate cable (part of D)
HARNESS, regulator cable (C) (,,)

349 128 R91• GAUGE, safety oil pressure (%)
(B) UC-221 - 2880 and up
(B) UC-263 - 4564 and up

349 129 R91
601 269 csz
349 130 R91

GAUGE. engine oil pressure (A)
PRODUCT GRAPHIC, safety control

switch escutcheon
(B) UC-221 - 2879 and below
(B) UC-263 - 4563 and below

2752445 Rl
ELBOW. 1/8" x 90° (A and B)

MOUNT. vibration (4 for A and B)

RELAY, ignition coutout (for use
w/ Battery Ignition only) (%)

678 132 C91WASHER, No. 10 lock (4forAandB)

SCREW, No. 10 x 3/4" rd-hd-mach
(4 for A and B) SWITCH, safety control toggle

(optional with 603 884 C91) (%)
(B) UC-221 - 2879 and below
(B) UC-263 - 4563 and below

253 818 R91

BRACKET, instrument panel (2 for C)
NUT, 3/8" (4)
SCREW, 3/8 x 3/4" hex-hd cap (4)
WASHER. 3/8" lock

17 337112R2
102635
179 837• 103 321

18 346 592 ~91

SWITCH. safety control toggle (Op­
tional with 253 818R91) (%)
(B) UC-221 - 2879 and below
(B) UC-263 - 4563 and below

(%) - Also listed and illustrated with "Electric
Wiring (Safety Gauges)"

(*) _ Also listed and illustrated with "Electric
Wiring (Regular Gauges}!'

603 884 C91

HOSE w/two FITTING. oil pressure
indicator (HOSE, 19"ID x 17" long
including FITTINGS) (C)

93PRINTED IN UNITED STATES O' AMERICA



ATTACHMENTS
REF.
NO.

PART
NUMBER DESCRIPTION REF.

NO.
PART

NUMBER DESCRIPTION ~.I IVPOWER TAKE-OFF
(Rockford)
(UC-22l Regular Duty) (Uc-263 Light Duty)

18

8
I
I

8A 8
\
\
\

10 111 16 18 17 18
\ \ \ A I ~\ \ \ I' , I'» "'~~!1/)/tg., .

11 13 l' "

III

30
I
I
I

119,,
b

l1li
I
I

I
113

'I'1-1230C

273017 R9l ATTACHMENT, power take-off,
319503 R91 w/BEARING,
305 861 R91 (UC-22l regular duty)
(UC-263 light duty) (with 10" single
plate over-center drive ring type
clutch) (,~)

WASHER, lock

7 268 869 Rl LOCK, adjusting

8 347871 Rl NUT, adjusting

8A 347 872 Rl PLA TE, adjusting ring

9 266 704 Rl SPRING, s~parator (3)

10 268 865 R91 SPRING, lever
273231 Rl

2 273 230 RI

3 273 233 RI

4 255 663 R1

5 266 682 RI

6 268 958 R91

94

NUT, hex

BODY, clutch

RING, driving (*) - Attachment no longer available.
Service parts will be furnished.

FACING, clutch

PLATE w/LOCK. 268 869 RI.
prellU1'I

"'"NTII 'N UN"II "Atil ., AMIIIICA



ATTACHMENTS

• REF. PART DESCRIPTION
REF. PART DESCRIPTION

NO. NUMBER NO. NUMBER

POWER TAKE-OFF - Continued
(Rockford)
(UC-221 Regular Duty) (UC-263 Light Duty)

11 266 697 R1 PIN, "levis (6) 338 543 R91 BEARmG, clutch pilot (option with
305861 R91) I

12 266 698 R1 RmG, retaining (6) 273 255 FITTING, lubrication (2)

13 268 866 Rl LEVER (3) 258 370 R1 NUT, 5/16"NF elastic stop

14 266 694 Rl PIN, clevis (3) 319531 R1 LOCK, positive

15 266 696 R1 LINK, connecting (6) 319503 R91 POWER TAKE-OFF w/lO" over-

• 16 255 395 R1 RING, retaining (3)
center clutch assembly (will work
for 273 015 R91)

17 273 235 R1 SLEEVE, release
(Composed of -

1 CLUTCH 273 232 R91

18 273 236 R91 BEARING, w/two NUT, 258 370 R1 2 CONE 29215 H

and PLUG, 103 883, release 2 CUP 29214 H
3 FITTING 109 461

19 273 232 R91 CLUTCH ASSY, 10" 2 FITTING 273 255

(Composed of -
1 GASKET 266 656 R1

1 BODY 273 233 R1 1 HOUSING 273 238 R1

1 FACING 266 682 R1 2 KEY 124 553

3 LEVER 268 866 R1 1 KEY 266 668 R1

1 LOCK 319531 R1 1 KEY 266 678 R1

6 LINK 266 696 R1 1 LEVER 266 666 R91

1 NUT 347 871 R1 1 NUT 273231 Rl

3 pm 266 694 R1 1 PLATE 266 661 R1

6 pm 266 697 R1 1 PLATE 321 481 R1

1 PLATE 268 958 R91 1 RETAINER 266 660 R1

1 PLATE 347 872 R1
1 SHAFT 266 662 R1

3 RING 255 395 R1
1 SHAFT 319536 R1

• 1 RING 255 663 Rl
1 TUBE 266 667 R91

6 RING 266 698 Rl
1 WASHER 273 230 R1

1 SCREW 19559 Rl
1 YOKE 266 665 R91

1 SLEEVE w/
BEARING 273 234 R91 SCREW, 3/8 x 1-1/8" hex hd.cap

3 SPRING 266 704 R91 (12)

1 SPRING 268865 R91) SCREW, 3/8 x 1-1/2" hex hd , cap
(8)

20 321 481 Rl PLATE, instruction WASHER, 3/8" lock (20)

21 266 656 Rl GASKET, cover 103 883 PLUG, 1/8" sit hd pipe

22 273 238 R1 HOUSING, clutch SCREW, 1/4 x 3/8" rd hd mach (2)

23 29215 H CONE, tapered roller bearing (2) SCREW, 1/4 x 3/8" fil hd.

23 29214 H CUP, tapered roller bearing (2) SCREW, 3/8 x 1-1/4" hex hd cap (2)

24 109 461 FITTING, 1/8" plug pipe (3) SCREW, 5/16 x 1/2" hex hd cap

• 25 266 667 R91 TUBE, flexible SCREW, 1/2 x 1-3/4" hex hd cap

26 NUT, 5/8"NF SCREW, 5/16NF x 1-3/4" hex hd

27 319536 Rl SHAFT, drive
cap (2)

103 883 PLUG, 1/8" pipe SCREW, 5/16 x 1/4" f-pt. set

28 266 668 R1 KEY 19559Rl SCREW, 1/4 x 3/8" hex hd cap

29 266678Rl KEY 273 234 R91 SLEEVE, 273 235 Rl, w/release

30 266 660 Rl RETAINER, bearing
BEARING, 273 236 R91

WASHER, 5/16" lock

31 266 661 R1 PLATE, lock

266 665 R91

WASHER, 3/8" lock (2)

32 YOKE, clutch WASHER, 1/2" lock

33 266 662 R1 SHAFT, yoke

• No. 15) (2)
WASHER, 1/4" (Shakeproof)

34 124 553 KEY, (Woodruff,

35 266 666 R91 LEVER, shifting

305861 R91 BEARING, clutch pilot (optional with
338 543 R91)

PRINTED IN UNITED STATES0. AMERICA
95



ATTACHMENTS

SHAFTEXTENDEDF WITHR TAKE-OFPOWE
(Rockford)

/
,/

33
34--_

) i,

96 AMERICAPRINTED IN UNITED STATES 0'



•

•

•

•

•

ATTACHMENTS

REF. PART DESCRIPTION
~_N~U~M~B~E.!:R'--_-II- ---------

POWER TAKE-OFF H EXTENDED SHAFT
_ Continued (Rockfor

304535 R91 TTACHMENT, pwer take-off wI
extended shaft (11-1/2" overcenter
drive ring type clutch) (*)

(Composed of -
I BEARING
I BLOCK
I BRACKET
I POWER

TAKE-OFF
SPACER
SHIM
SHIM
SHIM

266 681 RI

2 273212RI

3 273 214 RI

4 267 065 RI

5 338 903 RI

6 268861 R9

7 319531 R

8 347871 R

8A 347 872 R

9 266 704

10 268 865

11 266 697

12 266 698

13 268 866

14 266 694

15 266 696

16 255 395

17 273 217

17 273 21 91

18 273 21 R91

19 273 21 R91

NUT, drive shaft

WASHER, drive shaft lock

BODY, clutch

RING, driving

FACING, clutch

305 861 R91
304485 R91
304 573 RII

319519 R91
265 636 RI
304 539 RI
304 540 RI
304 541 RI

PLATE w/LOCK, 319531 RI,
pressure

LOCK, positive

NUT, adjusting

PLATE, adjusting ring

SPRING, separator (3)

273 214 Rl
338 903 Rl
268 866 RI
266 696 RI
347 871 RI
266694 R1
266697 R1
268 861 R91
347872 R1
255 395 R1
266 698 R1
267 065 RI

273 216 R91
266 704 RI
268 865 R91

REF.
NO.

PART
NUMBER

SPRING, lever

PIN, clevis

RING, retaining (6)

LEVER (3)

PIN, clevis (3)

LINK, connecting (6)

RING, retaining (3)

SLEEVE, release

DESCRIPTION

20 321 481 RI PLA TE, instruction

21 266 656 Rl GASKET, cover

22 273 240 RI HOUSING, clutch

23 13396 DC CONE, tapered roller bearing (2)

23 13 390 D CUP, tapered roller bearing (2)

24 109 461 FITTING, lubrication (3)

25 266 667 R91 TUBE, flexible

26 NUT, 5/8"NF

27 273 209 RI SHAFT, drive

28 268 864 RI KEY, 3/8 x 3/8 x 3-1/2"

29 268 863 RI KEY, 5/8 x 5/8 x 11-1/2'"

30 273 211 RI KEY, 3/8 x 3/8 x 2-1/4"

31 266 660 RI RETAINER, bearing

32 266 661 RI PLATE, lock

33 273 210 R91 YOKE, clutch

34 266 663 RI SHAFT, yoke

35 124 553 KEY (2)

36 266 666 R91 LEVER, shifting

37 304485 R91 BLOCK w/BEARING, 305 166 R91
and FITTING, 109461, outboard
bearing pillow (optional with
304486 R91)

37 304 486 R91 BLOCK w/BEARING, 305 167 R91,
outboard bearing pillow (optional
with 304485 R91)
NUT, 1/2" (2)
SCREW, 1/2 x 2" hex hd cap (2)
WASHER, 1/2" lock (2)
WASHER, 17/32 x 1-11/16" x 13
gao (2)

38 305 166 R91 BEARING w/locking COLLAR

38 305 167 R91 BEARING w/locking COLLAR

39 304 539 RI SHIM, outboard bearing (heavy)

40 304 540 RI SHIM, outboard bearing (med. ) (2)

41 304 541 RI SroM, outboard bearing (light) (x)

42 304 537 Rll BRACKET, outboard bearing

t~305 861 R91 BE~RING, clutch pilot (optional
i

I
with 338543 R91)

f,,
i (*l - Attachment 1no onger '1

Service parts w il l b avalable.
1 e furmshed.

SLEEVE, 273217 RI w/BEARING
273 218 R91)

BEARING w/two NUT, 19503 RI and
one PLUG, 103 883, release

CLUTCH ASSY. (11-1/2")
(composed of -

I BODY
I FACING
3 LEVER
6 LINK
I NUT
3 PIN
6 PIN
I PLATE
I PLATE
3 RING
6 RING
I RING
I SLEEVE w/

BEARING
3 SPRING
1 SPRING

'RINTED IN UNITID ITA1U -If'- _ ..,m...

x-Four or More As Required



ATTACHMENTSREF. PART
DESCRIPTION •NO. NUMBER

POWERTAKE-OFF WITHEXTENDEDSHAFT
- Continued (Rockford)

338 543 R91 BEARING, clutch pilot (optional
with 305 861 R91)

273 355 FITTING, hydraulic lubricator (1/4"
drive type) (2)

19 503 Rl NUT, 5/16"NF elastic stop (2)
319519 R91 POWERTAKE-OFF w/extended

SHAFTASSY. (will work for
304493 R91)
(Composed of

1 CLUTCH 273 215 R91
2 CONE 13 396 DC •2 CUP 13 390 D
3 FITTING 109 461
2 FITTING 273 355
I GASKET 266 656 Rl
I HOUSING 273Uo Rl
1 KEY 268 863 Rl
2 KEY 124 553
I KEY 268 864 Rl
1 KEY 273211 Rl
1 LEVER 266 666 R91
1 NUT 266 681 Rl
1 PLATE 321 481 Rl
1 PLATE 266 661 Rl
1 RETAINER 266 660 Rl
I SHAFT 273 209 Rl
I SHAFT 266 663 Rl
I TUBE 266 667 R91
I WASHER 273 212 Rl
1 YOKE 273 210 R91 •SCREW, 3/8 x 1-1/8" hex hd

cap (12)
SCREW, 3/8 x 1-1/2" hex hd
cap (8)

WASHER, 3/8" lock (20)
103 103 883 PLUG, 1/8" sIt hd sIt pipe

(release bearing)

SCREW, 5/16NF x 2" hex hd cap
(release bearing) (2)

SCREW, 3/8 x 1-1/4" hex hd cap
(clutch yoke) (2)

SCREW, 1/4 x 3/8" fil hd mach
(pressure plate)

SCREW, 5/16 x 1/4" fl pt set •(clutch housing)

SCREW, 1/4 x 3/8" rd hd mach
(instruction plate) (2)

SCREW, 5/16 x 1/2" hex hd cap
(lock plate)

SCREW, 3/8 x 1-1/2" hex hd cap
(shifting lever)

265636 RI SPACER, clutch pilot bearing

SHER 3/8" lock (clutch yoke) (3)WA ,

WASHER, 1/4" (Shakeproof)
(pressure plate)

•5/16" lock (Lock plate)WASHER,

I

,aINTED IN UNITED STATIS 0' AMlalCA



• REF. PART
NO. NUMBER

DESCRIPTION

ATTACHMENTS

POWER TAKE-OFF
(Rockford)
(UC-263 Regular Duty)

18

REF.
NO.

PART
NUMBER

DESCRIPTION

8 8A 8 10 11 111 18 17 18
. \ \ \ \ A I ~

\ \" \ \ '\ I "

1

•
7
I
\,
\,. ,,
\

~•
30
I
I
I

28
I
I

~

• I
13

•
273019 R92 ATTACRMENT, rower take-off,

319524 R91, w BEARING, 305
305 861 R91 and SPACER, 265
265·636 R1 (UC-263 Regular duty)
(with 11-1/2" single plate over-
center drive ring type clutch
operating at 2200 RPM or below)
(*)

266 681 R1 NUT, 2-3/16-12 hex

2 273 212 R1 WASHER, lock• 3 273 214 R1 BODY, clutch

4 267 065 R1 RING, driving

5 338 903 Ro1 FACING, clutch

22
/
I

'''·7230C

6 268 861 R91 PLATE w/LOCK, 319531 R1
pressure

7 319531 R1 LOCK, positive

8 347871 Rl NUT, anjuarmg

8A 347 872 R1 PLA TE, adjusting ring

9 266 704 R1 SPRING, separator (3)

(*) - Attachment no longer available
Service parts will be furnished

"IINTI' IN UNITI. ITATII ., AMllleA



REF. PART
NO. NUMBER

ATTACHMENTS
DESCRIPTION REF.

NO.
PART

NUMBER
POWER TAKE-OFF - Continued
(Rockford)
(UC-263 Regular Duty)

10 268 865 R91 SPRING, lever
19503 RI

1I 266 697 RI PIN, clevis (6)
319524 R91

12 266 698 RI RING, retaining (6)

13 268 866 RI LEVER (3)

14 266 694 RI PIN, clevis (3)

IS 266 696 RI LINK, connecting (6)
16 255 395 RI RING, retaining (3)

17 273 217 RI SLEEVE, release

18 273 218 R91 BEARING, wltwo NUT, 258 370 RI
and PLUG, 103883, release

19 273 215 R91 CLUTCH ASSY (11-1/2")
(Composed of -

I BODY 273 214 RI
I FACING 338 903 RI
3 LEVER 268 866 RI
6 LINK 266 696 RI
I NUT 347 871 RI
3 PIN 266 694 RI
6 PIN 266 697 RI
I PLATE 268 861 R91
I PLATE 347 872 RI
3 RING 255 395 RI
6 RING 266 698 RI 103 883
I RING 267 065 RI
I SLEEVE w]

BEARING 273216 R91
3 SPRING 266 704 RI
I SPRING 268 865 R91

20 321 481 RI

21 266 656 RI

22 273 240 RI

23 13 396 DC

~3 13 390 D

~4 109 461

'5 266 667 R91

:6

7 319946 RI

267 060 RI

273 2J J RJ

266 660 RI

266 661 RI

273 210 R91

266 663 RI

124 553

266 666 R91

305 B61 R.91

338 543 R91

PLA TE, instruction

GASKET, cover

HOUSING, clutch

CONE, tapered roller bearing (2)

CUP, tapered roller bearing (2)

FITTING, 1/8" pipe plug
273 216 R91

DESCRIPTION •

TUBE, flexible 265 636 RI

NUT, 5/16"NF elastic stop (2)

POWER TAKE-OFF, w/ll-1/2"
over-center clutch assembly (will
work for 273 016 R91)
(Composed of -

I CLUTCH 273 215 R91
2 CONE 13 396 DC
2 CUP 13 390 D
3 FITTING 109461
I GASKET 266 656 RI
I HOUSING 273 240 RI
2 KEY 124 553
I KEY 267 060 RI
I KEY 273211 RI
I LEVER 266 666 R91
I NUT 266 681 RI
I PLATE 266 661 RI
I PLATE 321 481 RI
I RETAINER 266 660 RI
I SHAFT 266 663 RI
I SHAFT 319946 RI
I TUBE 266 667 R91
I WASHER 273 212 RI
I YOKE 273210 Rql

SCREW, 3/8 x 1-1/8" hex hd cap
(12)

SCREW, 3/8 x 1-1/2" hex hd cap
(8)

WASHER, 3/8" lock (20)

•

NUT, 5/8"NF

SHAFT, drive

KEY (PT-780)

KEY, 1/2 x 1-718"

RETAINER, bearing

PLATE, lock

YOKE, clutch

SHAFT, voke

KEY, (Woodruff No. 15) (2)

LEVER, shifting

REA RING, cZutch pilot (optional with
338 543 R91)

BEARING, clutch pilot (optional with
305 861 R91)

PLUG, 1/8" sit hd pipe (steel)

SCREW, 1/4 x 3/8" rd. hd mach. (2)

SCREW, 1/4 x 3/8" HI hd

SCREW, 3/8 x 1-1/4" hex hd cap (2)

SCREW, 5/16 x 1/2" hex hd cap

SCREW, 1/2 x 1-3/4" hex hd cap

SCREW, 5/16NF x 2" hex hd cap (2)

SCREW, 5/16 x 5/16"f-pt. set

SLEEVE, 273217 RI, wlrelease
BEARING, 273 218 R91, release

•
SPACER, clutch pilot bearing

WASHER, 5/16" lock

WASHER, 3/8" lock (2) •WASHER, 1/2" lock

WASHER, 1/4" (Shakeproof)

•
..RINTEDIN UNITEDSTATIS 0' AMERICA



ATTACHMENTS
REF.
NO.

PART
NUMBER DESCRIPTION

~..~, REF. PART
~_NUMBER

POWER TAKE-OFF
(Rockford) (UC-22l Light Duty)

DESCRIPTION

11

.."F",
WASHER, lock

7 266 690 Rl LOCK, adjusting

8 347 766 Rl NUT, adjusting (together with
PLATE, 347767 Rl) (will work
for 266 689 Rl)

8A 347 767 Rl PLATE, adjusting ring (together
with NUT, 347766 Rl) (will work
for 266 689 Rl)

9 266 687 Rl SPRING, separator (3)

273020 R9l ATTACHMENT, power take-off
319500 R9l, w/BEARING, ST 301
(with 8" single plate over-center
drive ring type clutch) (UC-22l
light duty) (used with flywheel
ATTACHMENT, 312729 R9l)
(*)

258 671 Rl

2 258 670 Rl

3 269 110 Rl

" 4 266 699 Rl

5 266 686 Rl

6 266 688 Rl

NUT, hex

BODY, clutch

RING, driving

FACING, clutch (*) _ Attachment no longer available.
Service parts will be furnished.

PLATE

PRINTED IN UNITED STATESO' AMERICA 101



ATTACHMENTS
REF. PART
....:.N.:_o:O:_:_.-----,NUMBER DESCRIPTION REF.

NO .
PART

NUMBER DESCRIPTION •
LEVER, shifting

BEARING, clutch pilot

POWER TAKE-OFF w/8" over­
center clutch assembly (will work
for 265 814 R92)
(Composed of -

I CLUTCH 266 683 R92
2 CONE 62 923 R91
2 CUP ST 977
3 FITTING 271 409
2 FITTING 145 692
1 GASKET 266 656 RI
1 HOUSING 266 654 R2
2 KEY 124 553
1 KEY 266 669 RI
1 KEY 266 678 R1
1 LEVER 266 666 R91
1 NUT 258671 RI
1 PLATE 266661 Rl
1 PLATE 321 481 RI
1 RETAINER 266 659 RI
I SHAFT 266 662 RI
1 SHAFT 319 534 RI
1 TUBE 266 667 R91
1 WASHER 258670 RI
1 YOKE 266 665 R91)

SCREW, 3/8 x 1-1/8" hex hd cap
(12)

SCREW, 3/8 x 1-3/8" hex hd cap
(6)

WASHER, 3/8' lock (18)

PLUG, 1/8" sltd hd pipe

SCREW, 1/4 x 3/8" rd. hd mach (2)

SCREW, 1/4 x 3/8" fil hd

SCREW, 3/8 x 1-1/4" hex hd cap (2)

SCREW, 5/16 x 1/2" hexhd cap

SCREW, 1/2 x 1-3/4" hex hd cap

SCREW, 5/16 x 1/4" f-pt set

266 691 R91 SLEEVE, 266 700 Rl, w/release
BEARING, 266 701 Rl

POWER TAKE-OFF - Continued
(Rockford) (UC-221 Light Duty)

10 269 109 R91 SPRING, lever 35 266 666 R91

II 266 697 Rl PIN, clevis (6) ST 30 I

12 266 698 Rl RING, retaining (6) 319 500 R91

13 268 866 RI LEVER (3)

14 266 694 RI PIN, clevis (3)

15 266 696 RI LINK, connecting (6)

16 255 395 Rl RING, retaining (3)

17 266 700 RI SLEEVE, release

18 266701 R91 BEARING w/two NUT, 19 503 RI
release

19503 RI NUT, 5/16"NF elastic stop (2)
SCREW, 5/16NF x 1-3/4" hex hd
cap (2)

19 266683 R92 CLUTCH ASSEMBLY, 8"
(Composed of -

I BODY 269 110 Rl
I FACING 266 686 Rl
3 LEVER 268 866 Rl
6 LINK 266 696 RI
I LOCK 266 690 RI
1 NUT 347 766 Rl
3 PIN 266 694 RI
6 PIN 266 697 RI
1 PLATE 266 688 RI
I PLATE 347 767 Rl 103 883
3 RING 255 395 RI
1 RING 266 699 RI
6 RING 266 698 RI
I SLEEVE w/

BEARING 266 691 R91
3 SPRING 266 687 RI
1 SPRING 269 109 R91)

20 321 481 RI PLA TE, instruction

21 266 656 RI

266 654 R2 HOUSING, clutch

GASKET, cover

22

23 62 923 R91 CONE, tapered roller bearing (2)

23 ST 977 CUP, tapered roller bearing (2)

24 271 409 FITTING, 1/8" plug pipe (3)

25 266 667 R91 TUBE, flexible

NUT, 5/8"NF26

27 319534 RI SHAFT, drive
103 881 PLUG, 1/8" pipe

28 266 669 Rl KEY

29 266678 RI KEY (1/4 x 1/4 x 2")

30 266 659 Rl RETAINER, bearing

31 266661 Rl PLATE, lock

32 266 665 R91 YOKE, clutch

33 266662 RI

124 553 KEY (Woodruff, No. 15) (2)

SHAFT, yoke

34

WASHER, 5/16" lock

WASHER, 3/8" lock (2)

WASHER, 1/2" lock

WASHER, 1/4" (Shake proof)

101 '''INTIP '" UNiTt. "Aft. O. AMI"IIA



•

•

•

•

•

REF. PART
~_NUMBER

POWER TAKE-OFF
(Twin Disc)

DESCRIPTION

ATTACHMENTS
DESCRIPTION

A 266818 R92 ATTACHMENT, power take-off
wI standard shaft (11-1/2" single
plate overcenter drive ring type
clutch) (for light duty and sideload
applications w IPTO speeds of
2200 rpm or below) (see NOTES
1 and 3)

B 304536 R91 ATTACHMENT, power take-off
wlextended shaft (11-1/2" over­
center drive ring type clutch) (+)

C 345 345 R91 ATTACHMENT, high speed power
take - off w111- 1/2" single plate
over-center drive ring clutch,
2-1/4" dia. shaft wlsealed for
life cartridge type pilot bearing -
P. T. O. shaft has no rifle drill (for
heavy duty clutch and side load
applications w/P. T.O. speeds
above 2200 rpm)(UC-263) (+)

D 345346 R91 ATTACHMENT, high speed power
take - off s111- 1/2" single plate
overcenter drive ring clutch, 2-1/4"
dia. shaft wlsealed for life car­
tridge type pilot bearing - P. T. O.
shaft has no rifle drill (for heavy
duty clutch and side load applications
«t», T. O. speeds above 2200 rpm]
(includes safety shut-off) (+)

E 273018 R91 ATTACHMENT, power take-off
321054 R91 wlbearing, 305861 R91
(UC-221 regular duty) (UC263 light
duty) (with 10" single plate over­
center drive ring type clutch)(see
NOTES 1 and 3)

F 273021 R91 ATTACHMENT, power take-off,
321 052 R91 w/BEARING, ST-30l
(with 8" single plate overcenter
drive ring type clutch) (UC-221
light duty) (Used with flywheel
attachment 312 759 R91) (+)

305 861 R9l BEARING, clutch pilot (optional with
338 543 R9l) (Attachments A thru E)

338 543 R91 BEARING, clutch pilot (optional with
305861 R91) (Attachments A thru E)

ST 301 BEARING, clutch pilot (Attachment F)

308610 R9l BLOCK w/BEARING, 305 167 R9l,
outboard bearing pillow (optional
with 304 486 R91) (Attachment B)

304486 R91 BLOCK w/BEARING, 305 167 R91,
outboard bearing pillow (optional
with 308 610 R91) (Attachment B)

NUT, 1/2" (2)
SCREW, 1/2 x 2" hex-hd cap (2)
WASHER, 1/2" lock (2)
WASHER, 17/32 x 1-11/16" x

13 gao (2)

102 637
179 889
103 323
103 343

REF.
NO.

PART
NUMBER

304537 Rll BRACKET, outboard bearing
(Attachment B)

345 347 R91 CABLE, temperature switch to
junction block (Attachment D)

366 460 Rl CLIP, cable (mount on power take-
off bolts) (2 for Attachment D)

60610 D KEY, belt pulley short (Attach. B)

60 614 D KEY, belt pulley long (Attachment B)

321 054 R9l POWER TAKE-OFF w/STANDARD
SIDFT ASSY (will work for
265 817 R91) (Attachment E) (*)

321 052 R9l POWER TAKE-OFF-w/STANDARD
shaft assy (will work for 2658l6R91)
(Attachment F) (*)

321 056 R91 POWER TAKE-OFF w/extended
shaft Assy (Attachment B) (*)

321057 R91 POWER TAKE-OFF w/standard
shaft Assy (Attachment A) (*)

346882 R91 POWER TAKE-OFF wI standard shaft
Assy (Attachments C and D) (*)

179840 SCREW,3/8xl-1/8"hexhdcap
(12)

179843 SCREW, 3/8 x 1-1/2" hex hd cap
(8)

103321 WASHER, 3/8" lock (20)

304 539 Rl SIDM, outboard bearing heavy
(Attachment B)

304 540 Rl SIDM, outboard bearing medium
(2 for Attachment B)

304 541 Rl SHIM, outboard bearing light (4
or more for Attachment B)

265 636 Rl SPACER, clutch bearing

183 350 R91 SWITCH, temperature (250°)
(Attachment D)

(+) - Attachment No Longer Avail­
able Service Parts will Be
Furnished

(*) - Order Detail Service Parts
From Nearest Twin-Disc
Distributor.

NOTE 1 - Factory Application -
Order On Machine Order
Form.

NOTE 3 - Field Application - Order
Through Regular Service
Parts Channels.

103PRINTED IN UNITED STATES ()~ ~E,"CA



REF. PART
._:N:c_:O:::_._NUMBER DESCRIPTION

ATTACHMENTS
DESCRIPTION

GRILLE, HOOD AND DASH

A 304581 R91 ATTACHMENT, hood and dash (+)

B 320 136 R91 ATTACHMENT, hi-flow radiator
grille (not for us e with radiator
Shutter) (see NOTES 1 and 3)

320137 R91 ATTACHMENT, hi-flow radiator
grille (for use with radiator shut­
ter) (+)

349 145 R91 ATTACHMENT, hood and dash
(+ )

C

D

320 138 R11 HOUSING, radiator grille (Attach-
ment B)

320 140 R91 HOUSING, radiator grille (Attach-
ment C)

179812 SCREW, 5/16 x 1/2" hex hd
cap (8)

103 320 WASHER, 5/16" lock (8)

2 275 194 R91 EMBLEM, "IH" (Attachments Band
C)

363 284 R2 FASTENER, "IH" emblem (2)

3 265 581 Rl HOOD, LH engine (Attachments
A and D)

4 268 390 Rl1 STRIP, hood center (Attachments
A and D)
NUT, 3/8" (4)
SCREW 3/8 x 5/8" hex hd cap (4)
WASHER, 3/8" lock (4)

102635
179 835
103 321

5 304 582 Rl HOOD, RH engine (Attachments A
and D)

HOOK, RH hood clamp (2 for
Attachments A and D)
SCREW, 5/16 x 1/2" hex hd cap
(4)

WASHER, 5/16" lock (4)

6 265 586 R91

179 812

103 320

REF.
NO.

PART
NUMBER

7 265 585 R91 HOOK, LH hood clamp (2 for
Attachments A <nd D)

179812 SCREW, 5/16 x 1/2" hex hd cap
(4)

103320 WASHER, 5/16" lock (4)

8 304 583 R2 DASH (Attachment A)

8 349 146 Rl
179 837

DASH (Attachment D)
SCREW, 3/8 x 3/4" hex hd cap
(5 for Attachment A)

WASHER, 3/8" lock (5 for
Attachment A, 4 for Attach, D)

SCREW, 3/8 x 5/8" hex hd cap
(4 for Attachment D)

WASHER, 13/32 x 13/16" x 16 gao
(2 for Attachment A)

9 320 139 R1 GRILLE, hi-flow (Attachments Band
C)

321 719 R91 BOLT, grille (4)
354837 R1 WASHER, flat (4)

103 321

179 835

9 304 600 R91 GRILLE, radiator (order PACKAGE,
320 149 R91 or 320 163 R91)

144 229 GROMMET (Attachment A)

320 149 R1 PACKAGE, radiator grille field
service (for units without radiator
shutter)
(Consists of -

4 BOLT
1 GRILLE
1 HOUSING
4 WASHER

~ili~V
321 719 R91
320 139 R1
320 138 R11
354 837 R1

320 163 R91 PACKAGE, radiator grille field
service (for units with radiator
shutter)
(Consists of -

4 BOLT 321 719 R91
1 GRILLE 320 139 R1
1 HOUSING 320 140 R91
4 WASHER 354837 R1

NUT, 3/8" (+) (2 for Attachment D)

SCREW, 3/8 x 3/4" hex hd cap (+)
(2 for Attachment D)

SCREW, 3/8 x 3/8" hex hd cap (+)
(2 for attachment D) o,

670305 C1 SIDM, radiator hous ing (Attachment
B)

WASHER, 3/8" lock (+) (4 for
Attachment 'D)

(+) - For Use With Dash When
Instrument and Panel Attach­
ment is Not Rear Mounted.

NOTE 1 - Factory Application -
Order On Machine Order
Form. o,

NOTE 3 - Field Application - Order
Through Regular Service
Parts Channels.

104 PRINTED IN UNITED STATES O' AMERICA



• DESCRIPTION

ATTACHMENTS
DESCRIPTIONREF. PART

NO. NUMBER----
RADIATOR SHUTTER
(Automatic) (Kysor Heater)

•

•

• 318 021 R91 ATTACHMENT, radiator shutter (+)

313 326 R91 SHUTTER w/CONTROL, 615236 C91,
BRACKET, 615237 CI and SPRING
317785 RI, radiator
SCREW,5/16xl/2"hexhdcap(B)
WASHER, 5/16" lock (8)

2 615 236 C91 CONTROL, vernatherm
SCREW, 1/4NF x 1/2" hex hd cap
(cd-pltd) (4)

WASHER, 1/4" lock (4)

3 171819 Rl NIPPLE, hose (3)

4 112700 Rl CLAMP, hose (4)

5 312 278 Rl HOSE, radiator to vernatherm (5/B
x 5/16 x 49") (2)• 6 171 820 R1 NIPPLE, ho se

7 137 894 ELBOW, 1/2 x 450 street

8 438 159 PLUG, 1/2" pipe

REF .
NO.

PART
NUMBER

9 142 340 CROSS, 1/2" pipe

10 144 610 NIPPLE, 1/2 x 1-3/B" pipe

II 301 BI9 RI CLIP, hose

12 317 7B5 RI SPRING, control rod

13 615237 Cl BRACKET, control

445 673 PLUG, 3/8" pipe

WASHER, 5/16 x 3/4 x .065" (cd-
pltd)
PIN, 3/32 x 1/2" cotter

(+) - Attachment No Longer Avail­
able Service Parts Will Be
Furnished

lOSPRINTED IN UNITED STATES OF AMERICA

.. -----------------------------------------------------------------------------



ATTACHMENTS
REF.
NO.

PART
NUMBER DESCRIPTION

RADIATOR SHUTTER
(Manual) (Hardy Mfg. Corp.)

""-40100

312 184 R91

317781 R91
131 395
120 583

115 109

2

3 317680 R91

4 47 530 D

5 313 224 R91
138 647

103 024

6 312 185 RI
179839

313 225 R91

179 812
103 320

ATTACHMENT. radiator shutter
(%)

SHUTTER w/operating BAR
NUT. 1/4" (4)
SCREW. 1/4 x 5/8" sit rd hd
mach. (4)

WASHER. 1/4" lock (4)

FRAME (Not Furnished Separately)

BELL CRANK w/operating LINK

SPRING. bell crank

CONTROL. vernier
SCREW. 1/4NF x 1/2" ov-pt hex
soc hd set

NUT. 1/4"NF

BRACKET. shutter control
SCREW. 3/8 x I" hex hd cap

SHUTTER ASSY. manual
(Composed of -

I BELLCRANK
w/LINK 317680 R91
FRAME
SHUTTER wI
BAR 317781 R91
SPRING 47 530 D

I WASHER 352 627 RI )
SCREW. 5/16 x 1/2" hex hd cap(8)
WASHER. 5/16" lock (8)

REF.
NO.

PART
NUMBER DESCRIPTION

120 514 NUT. No. 10

SCREW. No. 10 x 9/16" rd hd mach431 586

121 801 WASHER. No. 10 internal tooth lock

352 627 RI
137 159

WASHER•. 325 x 5/8" flat
Pilil. 3/32 x 5/8" cotter

•

•

•
(%) - Attachment no longer available.

Service parts will be furnished. •
106 PRINTED IN UNITED STATES OF AMERICA



• ATTACHMENTS
REF. PART
NO. NUMBER

DESCRIPTION
REF.
NO.

PART
NUMBER

DESCRIPTION

RADIATOR AND CONNECTIONS AND FAN GUARD

• 19""
Q.20~n

19~ ~

~

•

A 304 577 R91 ATTACHMENT, fan guard (UC-2Z1) 5 61229ZCll SHROUD, fan (Unit B)
and (UC-Z63) (see NOTES 1 and 3) SCREW, 5/16 x l/Z" hex hd cap

(4)

B 609 106 C91 ATTACHMENT, radiator and con- SCREW, 5/16 x 3/4" hex hd cap

• nections (for uni ts equipped with (Z)

Hydraulic Pump) (See NOTES 1 WASHER, 5/16" lock (6)

and 3) SCREW, 3/8 x i n» hex hd cap (Z)
WASHER, 3/8" lock (Z)

C 305 193 R9Z ATTACHMENT, radiator and con-
nections {for units not equipped 5 304590 Ril SHEET, fan housing (Units C,D and
with Hydraulic Pump) (UC-Z63) E)
(see NOTES 1 and 3) SCREW, 5/16 x 1/2" hex hd cap

(6)

D Service parts for radiator and WASHER, 5/16" lock (6)
connections (for units equipped
with Hydrauli Pump) (UC-ZZ1) 6 601 71Z CI BRACE, radiator LH (Units B, C,

D and E)

E Service parts for radiator and SCREW, 3/8 x 3/4" hex hd cap

connections (for units equipped
with Hydraulic Pump) (UC-263) 7 601 713 Cl BRACE, radiator RH {Units B, C, D

265 595 R93 RADIATOR (will work for 304608 R93)
and E)

Z 361 705 R91 CAP, radiator (Units B,C,D and E)• CLAMP, radiator elbow (4 for Unit
NOTE 1 - Factory Application -

3 Z74 088 R91 Order On Machine Order
B and 6 for Unit C; Z for Units D Form.
and E)

304596 RZ ELBOW, radiator inlet (Unite B, C, D
NOTE 3 - Field Application - Order

4
Through Regular Service

D and E) Parts Channels.

".INTED IN UNITED ITATIS O' AMIRICA
107



REF. PART
._N_O_.__ NUMBER

DESCRIPTION

ATTACHMENTS

DESCRIPTION

RADIATOR AND CONNECTIONS AND FAN GUARD
- Continued

8 304 578 R91 GUARD, fan (Unit A)
SCREW, 5/16 x 1/2" hex hd cap(4)
WASHER, 5/16" lock (4)
WASHER, 11/32 x 11/16 x 16 gao
(4)

9 407 008 Rl HOSE, upper radiator outlet elbow
(2 x 2-3/16 x 2-1/4" long)(Units
B and C) (~')

10 305 197 Rl ELBOW, radiator outlet (Units B
and C)

11 407 009 Rl HOSE, lower radiator outlet elbow
(2-1/8 x 2-5/16 x 1-7/8" long)
(Units B and C) (':')

12 310 336 R21 SUPPOR T, radiator ( 2 for Units
B,C,DandE)
NUT, 5/8" (4)
SCREW, 5/8 x 1-1/4" hex hd
cap (2)

SCREW, 5/8 x 1-1/2" hex hd cap
(2)

WASHER, 5/8" lock (4)

13 265 597 Rl PAD, radiator (2 for Units B, C, D
and E)

14 15 024 Rl BOLT, radiator mounting (2 for
Units B, C, D and E)
NUT, 7/16" (2)
WASHER, 7/16" lock (2)
WASHER, 15/32 x 59/64" x 16
gao (2)

15 31 729 D VALVE, radiator drain (Units B, C,
D and E)

16 279 038 Rl CLAMP, hose (2 for Units D and E)

17 278281Rl HOSE, water inlet (2 x 2-3/8 x 1-3/4")
(Units D and E)

18 278278 R2 ELBOW, water inlet (Units D and E)
SCREW, 3/8 x 2-3/4" hex hd
cap (3)

WASHER, 3/8" lock (3)

19 274 088 R91 CLAMP, radiator outlet elbow hose
(2 for Units D and E)

20 304 597 Rl ELBOW, radiator outlet (Units D and
E)

21 670670 Cl SHIM (used with radiator SUPPORT,
310336 R21) (X)

444 782 PLUG, water inlet (for condenser)
(Unit C)

445 673 PLUG, water inlet (for condenser)
(Unit C)

(X) - As Required

(*) - Make From Bulk Stock.
Bulk Stock Furnished In 3
Foot Lengths. Part No. Is
For 1 Foot Of Hose Only.

REF.
NO.

PART
NUMBER ~Iil~..SUB-BASE

(For UC-263 Power Units equipped with Extended
Shaft and Outboard Bearing Attachment)

304 605 R91 ATTACHMENT, sub-base (UC-263)
(See NOTES 1 and 3) (Consists of
the following parts -

304 602 R91
102639
271 560

SUB-BASE
NUT, 5/8" (6)
SCREW, 5/8 x 1-3/4" hex hd cap
(6)

WASHER, 5/8" lock (6)

WASHER, bevel (6)

103 323

2 51 811 D

UI,

o

NOTE 1 - Factory Application -
Order On Machine Order
FORM. ~:'ll~V

NOTE 3 - Field Application - Order
Through Regular Service
Parts Channels.

108 PRINTED IN UNITED STATES OF AMERICA



•

•

•

•

•

ATTACHMENTS
REF. PART
.EQ:___ NUMBER

AUXILIARY DRIVE PULLEY

DESCRIPTION

318001 R91 ATTACHMENT, auxiliary drive
pulley, (6.75" OD single "A" sheave)
(for use with suction fan ATTACH­
MENT, 320 165 R91, 320 166 R91 or
blower fan ATTACHMENT,
323768R91) (t)

318002 R91 ATTACHMENT, auxiliary drive
pulley (6.75" OD single "B" sheave)
(for use with suction fan ATTACH­
MENT, 320 166 R91 or blower fan
ATTACHMENT, 323768 R91)
(18-1/2" dia. 5 blade w/l. 62" spa­
cer) (See NOTES I and 3)

318003 R91 ATTACHMENT, auxiliary drive
pulley (5.02" OD single "A" sheave
(for use with suction fan ATTACH­
MENT, 320 165 R91, 320 166 R91
or blower fan ATTACHMENT,
323768 R91 (t)

284 358 Rl PULLEY, auxiliary drive (part of
ATTACHMENT, 318001 R91)
BOLT, 3/8 x 1-1/4" (Type "AA"
lock) (4)

9 409 030

318007 Rl PULLEY, auxiliary drive (part of
ATTACHMENT, 318002 R91)
BOLT, 3/8 x 1-1/2" (Type "AA"
lock) (4)

9 409 231

338952 R91 PULLEY, auxiliary drive (part of
ATTACHMENT, 318003 R91)

FLEXIBLE COUPLING

318004 R9l ATTACHMENT, flexible coupling
(front power take-off (48 H. P.
capacity) (for use with suction fan
ATTACHMENT, 316170 R91)
18" dia 6 blade w/l.38" spacer)or
blower fan ATTACHMENT,
316 168 R91 (18" dia. 6 blade w/
1. 00" spacer) (See NOTES 1 and 3)

318005 R91 -, ATTACHMENT, flexible coupling
(front power take-off)(20 H. P.
capacity) (for use with blower fan
ATTACHMENT, 304549 R9l, and
320 166 R91) suction fan ATTACH­
MENT, 320 165 R91) (See NOTES
1 and 3)

319 650 R91 COUPLING, flexible (part of
ATTACHMENT, 318005 R91)

319651 R91 COUPLING, flexible (part of
ATTACHMENT, 318004 R91)
SCREW, 3/8 x 7/8" soc hd cap (4)

NUT, l"NF crankshaft jam

(t) - Attachment no longer available.
Service parts will be furnished.

NOTE 1 - Factory Application -
Order On Machine Order
Form.

NOTE 3 - Field Application - Order
Through Regular Service
Parts Channels

PRINTED IN UNITED STATES OF AMERICA 109



ATTACHMENTS

REF.
NO.

PART
NUMBER DESCRIPTION

REF.
NO.

PART
NUMBER DESCRIPTION

TOOLS
(Service Tools)

ti
2 3 4 5 6 7 8 9 10 11 12 13

IPA-43351A

TOOL SET (1. H. Part No. 276 822 R91) 6 TP-24 PUNCH (10" long)
(Order through regular service parts
channels) (See NOTE) 7 CC-24 CHISEL (8" long)

ED-1133 ROLL, tool (leatherette) 8 712-A PLIERS (Slip joint - 8" long)

2 BP-32 HAMMER (2-lb. - ball peen) 9 E-2426 WRENCH, end (3/4 x 13/16")

3 DA-12 WRENCH (Adjustable - 12" long) 10 E-2628 WRENCH, end (13/16 x 7/8")

4 SS-123 SCREWDRIVER (3/8" shank) 11 E-2022 WRENCH, end (5/8 x 11/16")

5 SS-83 SCREWDRIVER (1/4" shank) 12 E-1820 WRENCH, end (9/16 x 5/8") U13 E-1416 WRENCH, end (7/16 x 1/2")
,

~H:l~.,

NOTE - Order Individual Tools and
Complete Tool Sets from:
Service Tools, Inc.
1901 South Indiana Avenue
Chicago, Illinois 60616

110 PRINTED IN UNITED STATIS OF AMERICA



ItT Y)llIJWY.O SUY1S GUINn NI GUNllI ..

'pat{ S,u.ln.;r
all IHA\. S~.l'ed a",A.las aIq'e

-n'eAv .lallu0'T oN ~U3Ult{"'env - (*)

(PloHUt!Ul 3>['e~U,U, alqUlass'e)
(B£Z ttt ptre 9£Z ttt t{~,,,, reuondo)

[s s aa q] ad td aAnOUlo~n'e LZ-B/I '3:3:.L

(PIoHU'eUl 3>[~U, U, aIqUlass'e)
('lEI ttt pUt! 9£2 ttt t{~!'" t'euondo)

[s s eaq] ad,d aAnOUlo~n'e LZ-B/I '3:3:.L

(PtOHU'eUl a>['e~u, U, atqUlass'e)
(Z£I ttt pU'e BEZ ttt t{~,,,, l'eUondo)

(1:::J)ad,d ""nOUlO~n-e LZ-BIT '3:3:.L

(aa~ u, aIqUlass'e) (tL9 Stt t{H'"
I'euondo) adjd Iaa~s Pt{ bs "Bit 'OD'Td

(aa~ u, aNUl3ss'e) (tB9 Stt t{H'"
t'euondo) (1:::J)ad,d Pt{ 'bs "Bit 'OD'Td

(Z) >[:>0t ,,9T/L '<J:3:HSVA\.
(Z) d'e:> Pt{ xat{ "B I L x 9 TIL 'A\.3:<J::::JS

olanO .l3pUn,{:> do~ '.L <J:OddDS

(PToHU'eUl ~'e) aqn~ olanO
.lapuHA:> do~ 3t'eUl '<J:O.L:::J3:NNO:::J

2£t ttt

B£Z ttt

9£Z ttt

tB9 Stt

t L9 Stt

T<J:BOL SO£ Lt

cr 6E6 6S 9t

t<J: tBB SOE St

i.

NOI.LdnI:)S:3:G H:3:8:WnN
.Ll:IVd

SJ.NIWHlYllY

(Z) lluHdno:>
aqru olanO .lapuHA:> d oq '.LDN u Z60 9£ tt

(olanO ~'e) •aqru olanO .lapuHA:> doa 'A\.OII'T3: cr LE9 9£ £t

(t) >[:>01ot 'ON '<J:3:HSVA\.
(t) 'Pt{ m ns Ot 'ON 'A\.3:<J::::JS

(t) o t 'ON '.LDN
("D.L"

lapOW) (olano "as.l3AUI IaA.l'eW"
'0:::J T0.laUl3:) .lapuHA:> doa '<J:3:'T10 vcr LBO 9£ ZI

(Z) dV<J:.LS a t L6 BE II

(t) 'Pt{
pol ns "Zit x .;rNOt 'ON 'A\.3:<J::::JS

(Z) 3:'TaaVS a ZL6 B£ Ot

>[Ul?~oa p'e 3t{ '.L:!DfS VO a SL6 BE 6

(9) Pt{ m rn "B/S x B 'oN' A\.3:<J::::JS
aV3:H a OL6 BE B •sS'eIll ~t{ll,s '.L:!DfSVO a £ZB 6£ L

(aTa:>'e~s'etd) ~t{ll,s 'SSV'TO a ZZB 6£ 9

>[:>0t Ss'eTll ~t{ll,s '.LDN a tZB 6£ S

Apoq .lanu '.L:!DfSVO a tL6 BE t

(t)pt{ m ns "B/S x B 'ON 'A\.3:<J::::JS
.lanu 'AcrOII T<J:L TS t92 E

.lamJ 'OD'Td T<J:BTS t92 Z

p'eat{ 'dV:::J a 9L6 B£

(*)
olanO .lapuHA:> do~ '.L N3:WH:::JV.L.LV T6<J:EBB SOE

ll~
•

Ol~

•
(.lauo IaA.l'eW S,AU'edUl0:::J llupnp'eJnu'eW Io.laUl3:)

<J:3:'TIO <J::a:aNI'lA.O dO.L

H:3:8:WnN-~
.Ll:IVd 'd:3:l:l •NOI.LdIl:l:)S:3:G



ATTACHMENTS
REF. PART DESCRIPTION_N_O_. N~U~M~B~E~R~ ___

OIL LEVEL SIGHT GAUGE
I
I

2 I
1 \ ~~~-.1

\

312998 R93 ATTACHMENT, oil level sight
gauge (for use on Natural Gas,
Liquefied Petroleum Gas and
Combination Gas or Gasoline
engines) (Not used On Units Equipped
with Flo-Matic Valve Attachment)
(**)

252 374 R1

2 312948R11

3 369 987 R1

4 312999 R1

5 30 402 D

6 279 689 R91

7 120 755

8 120 207

8 109 421

9 103 868

10 143 166

11 190 702

11 219 334

12 702598C1

3405 H

112

-,
,-'
\
\
\

\
-"'E_~-=--=-~-==~=====--=:=-~_-_­

I
I
I
I
I
I
I
I
I
I
\,
'-
---- -1- - --r--_

-r--"""'T..../

Oil Pan

REF.
NO.

PART
NUMBER •

Rear

12 IPA-67246A

DESCRIPTION

HYDRAULIC PUMPS AND RELATED PARTS

1 •

ELBOW, 90° vent tube

COVER, fuel pump pad

NUT, 1/4" coupling (2)

TUBE, vent

ELBOW, vent tube

GAUGE, oil level

COUPLING, 3/8" pipe

NIPPLE, 3/8 xl" pipe
UC221 501 to #
UC263 501 to #

NIPPLE, 3/8 x 1-1/2" pipe
UC221 501 # Up
UC263 501 # Up

PLUG, 1/2" pipe

TEE, 1/2 x 1/2 x 3/8" oil level
gauge

NIPPLE, 1/2 x 5" pipe
UC221 501 to #
UC263 501 to #

NIPPLE, 1/2 x 5-1/2" pipe
UC221 501 # Up
UC263 501 # Up

ELBOW, adustable (will work for
BOLT, 332 174 R1 and UNION,
332 173 R1)

GASKET, oil pan drain (used with
BOLT, 332 174 R1 and UNION,
332173 R1) (2)

2

'PA-60363

A Service parts for Hydraulic Pump
(15 G. P. M.) (Gasoline engines)(*)

B Service parts for Hydraulic Pump
(18 G. P. M.) (Gasoline engines)(*)

C Service parts for Hydraulic Pump
(7 G. P. M. ) (Gasoline engines) (*)

D Service parts for Hydraulic Pump
(11 G. P. M.) (Gasoline engines)(*)

588368 R91 PUMP, hydraulic (Unit C) (+)

588371 R92 PUMP, hydraulic (Unit A) (+) •
588370 R91 PUMP, hydraulic (Unit D) (+)

317528 R91
179 839
179 842
103 321

PUMP, hydraulic (Unit B) (+)
SCREW, 3/8 xl" hex hd cap
SCREW, 3/8 x 1-3/8" hex hd cap
WASHER, 3/8" lock (2)

2 312 453 R1 GASKET, hydraulic pump

GEAR, hydraulic pump (27 T)
NUT, 1/2"NF
WASHER, 1/2" int-ext. tooth lock

3 312452 R1
103 028
179 589

•
(*) - For Use with Electric Fuel

Pump, 317696 R9l, Generator
(Delco-Remy) No. 1l102034)
Mechanical Governor, Novi,
310 840 R91, Instrument Panel,
278 597 R2, Radiator 265595 R92
and Fan, Attachment 304576 R91.

(+) - For Components See List Of
Parts Under Details of "Hydrau­
lic Pump".

(**) - Attachment no longer available.
Service parts will be furnished. •(#) - Serial Numbers not Available.

PRINTED IN UNITED STATES OF AMERICA



ATTACHMENTS

• REF. PART DESCRIPTION
_N_O_. N~U~M~B~E~R~ ___

REF.
NO.

PART
NUMBER

OIL LEVEL SIGHT GAUGE
(Used with Flo-matic Valve Attachment)

20

• 9
- ------ - -- -,--~.,_---------

: ' 10
tc;:__'

18 TO. VIEW

•

11

DESCRIPTION

LEfT 5101 VIEW

332471R92 ATTACHMENT, oil level sight gauge 10 187 397
(for use on natural gas, liquefied
petroleum gas and combination gas 11 444 587
or gasoline engines) (for use with
F1o-Matic Valve Attachment) (+) 13 317623 Rl

14 173 001
702 598 C1 ELBOW, adjustable (will work for

BOLT, 332 174 Rl and UNION,
332173 Rl)

14 120 278
3 261 505 R1 WIRE, bulk lokcing (16 gao )(customer

must specify length required)

4 137 894 ELBOW, 1/2"x45° street (2) 15 120 755

5 144 610 NIPPLE, 1/2 x 1-3/8" pipe 16 279 689 R91

6 119 094 ELBOW, 1/2 x 45° pipe

7 187 249 NIPPLE, 1/2 x 7" pipe

8 143 166 TEE, 1/2 x 1/2 x 3/8" pipe

9 140 537 NIPPLE, 1/2 x 2" pipe

PRINTED IN UNITED STATES OF AMERICA

•

•

COUPLING, 1/2" pipe

PLUG, 1/2" pipe

GROMMET

NIPPLE, 3/8 x 1-3/4" pipe
UC221 501 to
UC263 501 to

NIPPLE, 3/8 x 2" pipe
UC221 501 Up
UC263 501 Up

COUPLING, 3/8" pipe

GAUGE, oil level sight

(+) - Attachment no longer available.
Service parts will be furnished.

113



REF. PART
.EQ,______NUMBER

ATTACHMENTS

DESCRIPTION •OIL LEVEL SIGHT GAUGE - Continued
(Used with Flo-matic Valve Attachment)

17 30402 D ELBOW, vent tube

18 312 948 Rl COVER, fuel pump pad

19 995061 R1 TUBE, vent (19-1/2" long, copper
1/4" OD (#)

20 59730 H CONNECTOR, vent tube

21 19984 R1 NUT, 1/4" (2)

3405 H GASKET, oil pan drain (used with
BOLT, 332 174 RI and UNION
332173 RI) (2) •

•

•

(#) - Part Number and Price Covers
One Foot of Tubing. Furnished
Only in 50 Foot Rolls. •

114 PRINTED IN UNITED STATES OF AMERICA



ATTACHMENTS

• REF. PART
NO. NUMBER DESCRIPTION REF. PART

NO. NUMBER DESCRIPTION

HYDRAULIC PUMP
(Webster Electric)

•

•
A 588371 R92 PUMP, hydraulic (15 G. P. M.) 8 588391 R1 BODY, pump (Units A, C and D)

SCREW, 1/4 x 2" hexhd cap (2)
B 317528 R91 PUMP, hydraulic (18 G. P. M.) SCREW, 1/4 x 2-1/4" hex hd cap

(Unit A and D)
C 588 368 R91 PUMP, hydraulic (7 G. P. M.) SCREW, 5/16 x 1-5/8" hex hd cap

(2 for Unit C)
D 588 370 R91 PUMP, hydraulic (11 G. P. M.) WASHER, 1/4" lock• WASHER, 5/16" lock (2)

588 394 R1 PLATE, pilot
110 532 SCREW, No. 10 x 5/8" f-hd 8 303 495 R91 BODY w/BEARING, 276 574 R91 pump

mach. (3) (Unit B)
SCREW, 1/4 x 2" hex hd cap

2 588 389 R1 SHAFT, drive (Unit C) SCREW, 5/16 x 2" hex hd cap (2)
WASHER, 1/4" lock

2 588 397 R1 SHAFT, drive (Unit D) WASHER, 5/16" lock (2)

2 588 396 R1 SHAFT, drive (Unit A) 9 276 574 R91 BEARING, needle (3)

2 303 494 R1 SHAFT, drive (Unit B) 10 303 100 R1 SHAFT, idler (Unit B)

3 103 646 KEY, 1/8 x 3/4" (Units A, B and D) 10 572 082 Rl SHAFT, idler (Unit D)

3 427 261 KEY, 1/8 x 3/8" (Unit C) 10 572 964 Rl SHAFT, idler (Unit C)

4 586 201 R91 OIL SEAL 10 573661 R1 SHAFT, idler (Unit A)

5 276 575 RI RING, retaining (4) 11 427 261 KEY, 1/8 x 3/8"• 6 276 569 R1 WASHER, 49/64 x 59/64 x .030" flat 12 276 579 R1 GEAR, drive (8 T) (Unit D)
(2)

12 303 102 R1 GEAR, drive (8 T) (Unit B)
7 8521 T BEARING, ball

12 572 959 Rl GEAR, drive (8 T) (Unit C)

PRINTED IN UNITED STATES 0' AMIRICA 115



ATTACHMENTS
REF ..
NO.

. PART
NUMBER DESCRIPTION •REF. PART

NO. NUMBER DESCRIPTION

HYDRAULIC PUMP - Continued
(Webster Electric)

12 573 693 Rl GEAR, drive (8 T) (Unit A)

13 276 570 Rl GEAR, idler (8 T) (Unit D)

13 303 074 Rl GEAR, idler (8 T) (Unit B)

13 572 960 Rl GEAR, idler (8 T) (Unit C)

13 573 694 Rl GEAR, idler (8 T) (Unit A)

14 276566 Rl PIN, dowel (2 for Unit D)

14 303 073 Rl PIN, dowel (2 for Unit B)

14 572 937 Rl PIN, dowel (2 for Unit C)

14 573 657 Rl PIN, dowel (2 for Unit A)

15 303 072 Rl PLATE, gear (Unit B)

15 588 388 Rl PLATE, gear (Unit C)

15 588 393 Rl PLATE, gear (Unit A)

15 588 395 Rl PLATE, gear (Unit D)

16 317 670 R91 COVER w/two BEARING, 276 574 R91
pump (Unit B)
SCREW, 1/4 x 2-1/2" hex hd cap
SCREW, 5/16 x 2-1/4" hex hd
cap (4)

WASHER, 1/4" lock
WASHER, 5/16" lock (4)

16 588 392 Rl COVER, pump (Units A, C and D)
SCREW, 1/4 x 2" hex hd cap
SCREW, 1/4 x 2-1/4" hex hd cap
SCREW, 5/16 x 1-5/8" hex hd
cap (4 for Unit C)

SCREW, 5/16 x 2" hex hd cap
(4 for Units A and D)

WASHER, 1/4" lock
WASHER, 5/16" lock (4)

17 124 548 KEY, 5/32 x 3/4"

364 145 Rl "0" RING, 2-1/8 x 2-5/16 x 3/32"

116 PRINTEDIN UNITEDSTATIS 0' AMIIICA



DESCRIPTION

ATTACHMENTS
DESCRIPTION• REF. PART

~_NUMBER

ELECTRIC FUEL TRANSFER PUMP
(12 Volt) (Eclipse Bendix)
(Used with Hydraulic Pump)

•

•
316151 R91 ATTACHMENT, electric fuel pump

(+ )

•
631 259 R91 PUMP ASSY, electric fuel transfer

(Composed of -
§ 1 BODY
1 COVER 936 492 R91
1 CUP 317965 R91
1 GASKET 317962 R1
1 GASKET 317 964 R1
1 PLUNGER 317967 R91
1 SCREEN 317 963 Rl
3 SCREW 19714 R1
1 SPRING 936 493 R1

NUT, 1/4" (2)
SCREW, 1/4 x 5/8" hex hd cap(2)
WASHER, 1/4" lock

BODY (order 317 696 R91)

2 369 989 R1

3 316 159 R1l

4 24847 H

5 263515 R91

6 267 806 R91• 7 317967 R91

8 936 493 R1

9 317 964 R1

NUT, carburetor to pump tube (3)

TUBE w/two NUT, 369989 R1,
carburetor to pump

ELBOW, carburetor to pump tube

CLIP, cable (on oil pan bolt)

CABLE, fuel pump

PLUNGER, pump

SPRING, plunger

GASKET, spring cup

REF.
NO.

PART
NUMBER

10 317965 R91 CUP, plunger

11 19714 R1 SCREW, No.4 x 1/4" pan hd (3)

12 317963 R1 SCREEN, filter

13 317962 R1 GASKET, sediment cover

14 936 492 R91 COVER w/GASKET, 317962 R1

15 316 158 R1 BRACKET, pump mounting

§ - Not Furnished Separately

(+) - Attachment no longer available.
Service parts will be furnished.

117PRINTED IN UNITED STATES OF AMERICA



ATTACHMENTS
REF. PART
.liQ,___ NUMBER

CLUTCH (BORG AND BECK) AND CONTROLS

REF.
NO.

PART
NUMBER DESCRIPTIONDESCRIPTION

11

1
~

IPA·66855

312837 R9l ATTACHMENT, clutch and controls
(See NOTES 1 and 3)

57 287 D SPRING, clutch release sleeve
return

313 772 R9l COVER, clutch
(Composed of -

1 COVER and
STRAP 110 886 HI

4 EYEBOLT
and NUT 110 887 HI «.4 FERRULE 110890 HI

4 LEVER 110891Hl
4 PIN 317 538 Rl
1 PLATE 110889 HI
4 SCREW 317544 Rl
4 SPRING 317 536 Rl
8 SPRING 317541 Rl
8 SPRING 317542Rl
4 STRUT 317 539 Rl

73 092 R2 SCREW, clutch cover mounting (8)
WASHER, 3/8" lock (8)

2 267 814 R91 SLEEVE, clutch release

3 110886 HI COVER w/four RIVET, 317535 Rl
and eight STRAP, 317534 Rl

4 317 534 Rl STRAP, driving (8)

5 317 542 Rl SPRING (8)

6 317541 Rl SPRING (8)

7 317535 Rl RIVET, driving strap (4)

8 110889 HI PLATE, pressure

9 313 771 R91 MEMBER w/FACING, 317546 R91
driven

10 317546 R91 PACKAGE, facing

11 ST 208 B BEARING, clutch pilot ball

12 317538 Rl PIN, eyebolt (4)

13 110891 HI LEVER, release (4)

14

15

317539 R1

317536Rl

STRUT, release lever (4)

SPRING, anti-rattle (4)

16 110887HI EYEBOLT, and NUT (4)

17 110 890 HI FERRULE, driving strap (4)

SCREW, driving strap (4)18 317544 Rl

NOTEI - Factory Application _
Order On Machine Order
Form.

NOTE 3 - Field Application - Order
Through Regular Service
Parts Channels.

118 PRINTED IN UNITED STATES OF AMERICA



•

•

•

•

•

REF. PART
.BQ,___NUMBER

TRANSMISSION ATTACHMENTS

DESCRIPTION

ATTACHMENTS
DESCRIPTION

312 838 R91 ATTACHMENT, transmission (four
speed sliding gear) (+) (Consists
of all parts listed under "TRANS­
MISSION (Four Speed Sliding Gear)
(Warner)") (For use with 12" spring
loaded clutch and controls ATTACH­
MENT, 312837 R91 and FLY­
WHEEL, 312563 R91) (UC-221)

REF.
NO.

PART
NUMBER

312839 R91 ATTACHMENT, transmission (four
speed synchromesh) (+) (Consists
of all parts listed under "TRANS­
MISSION (Four Speed Synchromesh)
(Warned") (For use with 12" spring
loaded clutch and controls ATTACH­
MENT, 312837 R91 and FLYWHEEL,
312563 R91)

(+) _ Attachment no longer available.
Service parts will be furnished.

TRANSMISSION
(Four Speed Sliding Gear) (Warner)

TRANSMISSION CASE, GEARS, CLUTCH HOUSING
AND RELA TED PARTS

q+-----48
~---4.

313 740 R91 TRANSMISSION ASSY (part of
ATTACHMENT, 312838 R91)
SCREW, 3/8 x 1-1/8" hex hd
cap (12)

WASHER, 3/8" lock (12)

2

106 058 H NUT, main shaft

60 192 H WASHER, companion flange

I
44

3 27090 H WASHER, mainshaft rear bearing oil

4 27088 H WASHER, mainshaft rear bearing
thrust

5 27069 HB SHAFT, main

6 72 975 H GEAR, mains haft first and second

119PRINTED IN UNITED STATES 0' AMERICA



DESCRIPTION

ATTACHMENTS
PART

NUMBER
REF. PART
~_NUMBER

TRANSMISSION - Continued
(Four Speed Sliding Gear) (Warner)

TRANSMISSION CASE, GEARS, CLUTCH HOUSING
AND RELATED PARTS - Continued

7 62899 H GEAR, mainshaft third and direct

8 27087 H RING, mainshaft pilot bearing spacer

9 PIN, 1/8 x 1-1/4" cotter

10 27 118 H FORK, reverse speed shift

11 27083 H RAILS, reverse speed shift fork

12 27079 H SHAFT, reverse idler gear

13 62902 H GEAR, reverse idler

14 95854 H WASHER, countershaft gear thrust (2)

15 23 172 H BEARING, countershaft gear roller
(2)

16 72 976 H GEAR, countershaft

17 27 091 H SPACER, countershaft gear bearing

18 27069 H SHAFT, counter

19 27082 H PLATE, reverse idler gear and
countershaft lock

20 SCREW, 3/8 x 3/4" hex hd cap

21 WASHER, 3/8" lock

22 SCREW, 3/8 x 1" hex hd cap (4)

23 WASHER, 3/8" lock (5)

24 321 811 Rl RETAINER, mainshaft rear bearing

25 27116HA GASKET, mainshaft rear bearing
retainer

26 ST 200 BEARING, mainshaft rear

27 27 073 H RING, mainshaft rear bearing snap

28 317659 Rl CASE, transmission

29 27 122 H GASKET, control lever mounting

30 27 071 H RING, main drive gear bearing
snap (inner)

31 27009 H BEARING, mainshaft pilot roller

32 317 663 Rl GEAR, main drive

33 27089 H WASHER, main drive gear oil
retainer

34 ST 201 BEARING, main drive gear

35 27086 H RING, main drive gear bearing
snap (outer)

36 27 110 H GASKET, main drive gear bearing
retainer

37 317662 Rl RETAINER, main drive gear
bearing

38 317666 Rl HOUSING, clutch

39 317634 Rl COVER, hand hole
SCREW, 5/16 x 5/8" fil hd (2)
WASHER, 5/16" lock (2)

REF.
NO. DESCRIPTION

40 317635 Rl SHAFT, throw out (short)

YOKE, throw out

SCREW, lock

SHAFT, throw out (long)

FITTING, 1/8" x 90° lubrication
(optional with 109462) (2) (not
part of Transmission, 313740 R91)

FITTING, 1/8" x 90° lubrication
(optional with 271 285) (2) (not
part of Transmission, 313 740 R91)

SCREW, 5/16 x 3/4" hex hd cap (4)

WASHER, 5/16" external lock (4)

COVER, power take-off cpening

WASHER, 3/8" lock (6)

SCREW, 3/8 x 3/4" hex hd cap (6)

GASKET, power take-off opening
cover

PLUG, 3/4" sq. soc. pipe (cd-pltd)51 143 968

382 868 C91 OIL SEAL, mainshaft

SCREW, 3/8 x 2" hex hd cap

~Ii'l.

"
52

53

115617H

2 750 059 Rl

PRINTED IN UNITED STATES OF AMERICA

41 317637 Rl

42 317638Rl

317 636 Rl

271 285

BOLT, 3/8 x 3/4" (3)

DECALCOMANIA, shifting diagram
(not part of Transmission,
313 740 R91)

SCREW, 1/2 x 1-1/4" hex hd cap (6)
WASHER, 1/2" lock (6)

U
·

u
120

43

44

44 109 462

45

46

47 23045 H

48

49

50 111082Rl



•

•

•

•

•

ATTACHMENTS
REF.
NO.

PART
NUMBER

REF.
NO.

PART
NUMBER DESCRIPTIONDESCRIPTION

TRANSMISSION - Continued
(Four Speed Sliding Gear)(Warner)

TRANSMISSION CONTROL HOUSINGAND LEVER

RAIL, reverse shift20 27 121 HA

62894 HB END, reverse shift rail8--0 21

22 NUT, 1/4"NF slt

PIN, 1/16 x 1/2" cotter23
29
I

~

SCREW, shift fork set (3)24 23079 H

62892 HC

62893 H

27 111 HA FORK, shift (third and direct

SPRING, reverse shift end plunger25

26 PLUNGER, reverse shift end

27

28 27112HA FORK, shift (first and second

29 103 892 PLUG, expansion (3)

30 443 V PLUG, speedometer opening (not
part of Transmission, 313 740 R91)

317665 Rl HOUSING, control lever

2 SCREW, 3/8 x 2-7/8" hex hd cap

3 WASHER, 3/8" lock (6)

4 27 085 HA PIN, control lever locating

5 SCREW, 3/8 x 7/8" hex hd cap (5)

6 16 780 H BALL, control lever hand

7 82717 Rll LEVER, control

8 72 218 H CAP, control lever

9 72219H WASHER, control lever spring

10 27098 HA SPRING, control lever

11 83 780 R1 BALL, fulcrum

12 113 163 PIN, fulc rum ball

13 27 119 HA RAIL, shift (first and second)

14 16 012 R1 BALL, 3/8" shift bar poppet (3)

15 23074 H SPRING, shift bar poppet (3)

16 27096 H PLUNGER, shift bar interlock (2)

17 27 104 H PIN, shift bar interlock plunger

18 27 105 H STOP, shift bar interlock plunger pin

19 27 120 HAX RAIL w/PIN, shift (third and direct)

PRINTED IN UNITED STATES OF AMERICA
121



REF. PART
~NUMBER

ATTACHMENTS
REF.
NO.

PART
NUMBER DESCRIPTIONDESCRIPTION

TRANSMISSION - Continued
(Four Speed Synchromesh) (Warner)

TRANSMISSION CASE, GEARS, CLUTCH HOUSING
AND RELATED PARTS

6

I I I I :
I I I : I~~o~~

14 15
I I
I I
I I
I I.~~

II 17 II 19
I Ii:

~aaJ
17
I
I
I
I

~

u
76
I
I0\.. ~. i
~ / j'

~l
~

77
I

u
I \I \I \
10 ea ".·JO.03

313 739 R91 TRANSMISSSIONASSY (with CON- 12 82 079 Rl SPACER, mainshaft second speed
TROL HOUSING (part of ATTACH- gear
MENT, 312839 R91)

179 840 SCREW, 3/8 x 1-1/8" hex hd cap 13 71 834 R2 SHAFT, main
(12)

103321 WASHER, 3/8" lock (12) 14 71 846 R1 ROLLER, mainshaft second speed
bearing (34)

U2 59585 R1 NUT, mainshaft
15 71 842 R1 WASHER, mainshaft second speed3 317 627 R1 SPACER, speedometer drive gear gear thrust

4 77 945 R1 RING, mainshaft snap 16 154 076 R11 GEAR w/BUSHING, 72 202 R1,
mainshaft third speed

5 ST 236 BEARING, main drive gear
17 71 840 R1 RING, third and high speed synchro-

6 71 843 R1 RING, mainshaft second speed nizer blocking (2)
gear snap

18 71 835 R91 SYNCHRONIZER, mainshaft third and7 82 092 R91 SYNCHRONIZER, low and second high speed clutch
speed

19 71 841 Rl RING, third and high speed synchro-8 73 298 Rl SPRING, low and second speed nizer hub snap
synchronizer (3)

20 91 092 R1 RING, reverse idler gear snap (2)
9 16012Rl BALL, 3/8" low and second speed

synchronizer (3) 21 91 091 R1 WASHER, reverse idler gear thrust

()(2)
10 71 847 Rl RING, second speed synchronizer

blocking 22 91 094 Rl ROLLER, reverse idler gear bearing
(74)

11 154 075 Rl GEAR, mainshaft second speed
23 91 089 R11 GEAR ASSY, reverse idler

122
PRINTED IN UNITEDSTATES 0' AMERICA



ATTACHMENTS

• REF. PART DESCRIPTION
REF. PART DESCRIPTION

NO. NUMBER NO. NUMBER

TRANSMISSION - Continued
(Four Speed Synchromesh) (Warner)

TRANSMISSION CASE, GEARS, CLUTCH HOUSING
AND RELATED PARTS - Continued

24 91 095 Rl SLEEVE, reverse idler gear bearing 55 179 839 SCREW, 3/8 x 1" hex hd cap (4)

25 91 093 Rl SPACER, reverse idler gear bearing 56 59 586 R91 OIL SEAL, mainshaft

26 59 423 Rl SHAFT, reverse idler gear 57 SCREW, 3/8 x 2" hex hd cap

27 317628 Rl PLATE, countershaft reverse idler 58 GASKET, mainshaft rear bearing

gear shift lock retainer

28 179837 SCREW, 3/8 x 3/4" hex hd cap (2) 80 225 Rl .010" thick

• 114 606 WASHER, 3/8" lock (2) 80 226 Rl .015" thick
80 227 Rl .020" thick

29 71 860 Rl COUNTE RSHAFT 80 228 Rl .025" thick

30 71 859 Rl WASHER, countershaft rear thrust 60 20 969 Rl PLUG, 3/4" sq. hd pipe (Steel)

(outer)
(optional with 219 301) (2)

31 154 078 Rl WASHER, countershaft rear thrust 60 219 301 PLUG, 3/4" sq hd pipe (malleable

(inner)
iron) (optional with 20 969 Rl)

WASHER, countershaft bearing
61 179 883 SCREW, 3/8 x 5/8" hex hd cap (6)

32 59572 Rl
spacer (6) 62 103 323 WASHER, 3/8" external lock (6)

33 59 574 Rl ROLLER, countershaft gear bearing 63 23045 H COVER, power take-off opening
(88)

34 95 363 Rl SPACER,
64 1l1082Rl GASKET, powe r take - off opening

countershaft gear bearing cover

35 154 077 Rl GEAR, countershaft 65 317 626 Rl CASE, transmission

• 36 71 857 RI WASHER, countershaft thrust 69 WASHER, 5/16" external lock (4)

37 91 090 Rl SHOE, reverse shifting 70 SCREW, 5/16 x 7/8" hex hd cap (4)

38 147 922 Rl ARM, reverse shifting 71 317631 Rl RETAINER, main drive gear bearing

39 82 084 Rl WASHER, "C" shifting shoe n 147 920 Rl OIL SEAL, pivot pin

40 GASKET, main drive gear bearing 73 317633Rl HOUSING,clutch

retainer
77 946 Rl .009" thick 74 317634Rl COVER, hand hole

77 947 Rl .0135" thick 117 290 SCREW, 5/16 x 5/8" fil hd (2)

77 948 Rl .018" thick 108 590 WASHER, 5/16" lock (2)

77 949 Rl .0225" thick
75 317635 Rl SHAFT, throwout (short)

42 RING, drive gear bearing snap
(small) 76 317637 Rl YOKE, throwout

137 244 Rl .117" thick 77 HA-644 SCREW, lock (2)
137 245 Rl .120" thick• 137 246 Rl .123" thick 78 317636Rl SHAFT, throwout (long)

137 247 Rl .127" thick 271 285 FITTING, 1/8 x 900 lubrication79

43 77 945 Rl RING, main drive gear bearing
(optional with 109 462) (2) (not

snap (large)
part of Transmission ASSY,
313 739 R91)

44 82 076 RI RING, main drive gear bearing 109 462 FITTING, 1/8 x 900 lubrication
spacer

79
(optional with 271 285) (2) (not

45 ST 236 BEARING, main drive gear ball
part of Transmission ASSY,
313739 R9l)

46 80175Rl BAFFLE, main drive gear oil 115617 H BOLT, 3/8 x 3/4" (2)

47 619522Cl GEAR, main drive 72 202 Rl BUSHING, mainshaft third speed

48 59 579 Rl ROLLE R, main shaft bearing (16)
gear

2 751 156 Rl DECALCOMANIA, shifting diagram

50 103 565 PIN, reverse shifting arm screw (not part of Transmission ASSY,
313739 R91)

• 51 147 921 Rl PIN, reverse shifting arm pivot
82 082 Rl RING, shift plate retaining

52 71 855 Rl GASKET, control lever housing SCREW, 1/2 x 1-1/4" hex hd cap (6)

53 80224 Rll RETAINER w/SLEEVE, 26 905 H WASHER, 1/2" lock (6)

54 114 606 WASHER, 3/8" external lock (5) 26905 H SLEEVE, speedometer drive gear

PRINTED IN UNITED STATES 0' AMERICA 123



PART
NUMBER DESCRIPTION

ATTACHMENTS
PART

NUMBER
REF.
NO.

TRANSMISSION - Continued
(Four Speed Synchromesh) (Warner)

TRANSMISSIONCONTROL HOUSINGAND LEVER

IPA.37002U---i?
71 877 RI HOUSJ:NG,control lever

2 82 075 R91 BREATHER

3 NOT USED

4 103 736 PIN, control housing

5 103 892 PLUG, expansion (6)

6 59412 RI PIN, shift bar interlock plunger

7 71 879 RI RAIL, third and direct speed shift

8 27096 H PLUNGER, shift bar interlock (2)

9 16 012 Rl BALL, 3/8" shift bar poppet (3)

10 23 074 H SPRING, shift bar poppet (3)

II 71 884 RI RAIL, reverse speed shaft

12 82 090 RI END, reverse speed shift

13 82 083 RI WASHER, "C" reverse speed plunger

14 23079 H SCREW, shift fork set (4)

IS 16 008 RI BALL, 1/4" reverse speed shift
end plunger poppet

REF.
NO. DESCRIPTION

16 82 077 RI SPRING, reverse speed shift end
plunger poppet

PIN, 1/8 x I" cotter

SPRING, reverse speed shift end
plunger

PL UNGER, reverse speed shift end

FORK, third and direct speed shift o

17 108630

END, low and second speed shift

RAIL, low and second speed shift

FORK, low and second speed shift

BALL, control lever

LEVER, control

CAP, control housing

WASHER, control lever spring

SPRING, control lever

WASHER, 3/8" lock (6)

SCREW, 3/8 x 7/8" hex hd cap (6) u

18 62892 HC

BALL, fulcrum

PLUG, speedometer opening (not
part of transmis sion ASSY,
313 739 R91)

u

124

19 82 086 RI

20 71 881 RI

21 71 883 RI

22 71 880 RI

23 71 882 RI

24 16 780 H

25 317623RI

26 82 078 RI

27 32 192 RI

28 27098 HA

29

30

83 780 RI

30 443 V

PRINTED IN UNITED STATES OF AMERICA



•

•

•

•

Ii I II IPART PART PART PART

NUMBER
PAGE NUMBER

PAGE NUMBER PAGE NUMBER PAGE

1 878 183 56 1 926 605 51 1 960 150 510

1 818 493 58 1 926 618 51 1 960 8610. 51

1 818 505 58 1 926 622 51 1 961 323 510

1 878 505 60 1 926 6100 51 1 962 216 51

No. 1 878 501 58 1 921 4101 51 1 962 216 55

1 818 501 60 1 927 10108 51 1 962 602 52

1 818 516 58 1 921 451 56 1 962 606 52

18 609 24 1 818 516 60 1 921 853 51 1 962 629 59

21 056 34 1 818 511 60 1 921 915 60 1 962 932 51

456 319 50 1 818 180 60 1 921 980 58 1 963 139 54

800 832 54 1 880 635 51 1 921 980 60 1 963 525 50

801 198 51 1 880 6101 56 1 921 981 60 1 964 111 54

8010 000 55 1 880 181 51 1 921 982 58 1 9610 353 54

804 000 51 1 881 409 55 1 927 982 60 1 964 354 54

804 080 51 1 881 409 56 1 928 015 51 1 964 682 54

806 915 55 1 885 090 55 1 928 021 51 1 965 104 54

806 915 56 1 885 090 56 1 928 022 51 1 966 034 50

809 062 55 1 888 439 51 1 928 966 51 1 966 391 51

809 062 51 1 904 368 56 1 929 959 55 1 966 914 51

809 593 51 1 904 310 51 1 929 959 51 1 966 923 51

809 593 55 1 904 311 55 1 931 129 51 1 961 7101 51

809 593 51 1 904 311 56 1 932 191 51 1 961 968 51

809 163 55 1 904 311 60 1 935 031 58 1 968 396 51

809 9105 55 1 9010 419 51 1 935 128 51 1 969 329 54

809 945 51 1 9010 1036 51 1 935 131 51 1 969 568 51

809 961 55 1 904 661 55 1 935 645 50 1 910 525 54

809 961 51 1 904 661 56 1 938 058 51 7 451 163 51t

815 018 56 1 906 945 51 1 939 646 58 9 409 030 109

815 540 54 1 908 829 56 1 939 851 56 9 409 0109 12

811 801 51 1 910 114 58 1 939 902 55 9 409 231 109

818 265 51 1 910 114 60 1 939 970 51 9 409 923 93

819 104 55 1 910 404 55 1 940 161 55 9 413 1014 50

819 104 51 1 910 404 51 1 940 411 51 9 419 392 51t

820 148 52 1 911 263 55 1 941 113 51 9 421 423 51

820 149 52 1 'Ill263 51 1 941 431 59 9 421 423 59

821 453 52 1 911 324 56 1 941 978 54 9 421 424 51

823 551 51 1 "112 008 54 1 943 386 59 9 421 425 51

904 751 55 1 912 008 55 1 944 313 55 9 421 815 52

'104151 51 1 912 008 51 1 944 590 58 9 427 882 52

908 01"1 54 1 912 013 55 1 946 143 50

954 378 55 1 912 159 58 1 946 143 51

954 318 51 1 912 159 60 1 946 903 51

1 100 305 56 1 912 176 58 1 948 326 51 A
1 100 374 56 1 912 116 60 1 949 538 50

1 100 805 54 1 913 960 51 1 950 069 50

1 102 031t 55 1 <1141091 56 1 950 301 51 712 A 110

1 107 308 50 1 914 580 55 1 951 561 51 631 130 A 13

1 107 350 50 1 'n4 618 56 1 952 410 51

1 108 1038 50 1 9110 8102 51 1 953 1079 51

1 114 356 51 1 915 112 510 1 953 879 56

1 118 779 60 1 916 324 55 1 953 902 58 B
1 118 999 58 1 916 324 56 1 955 494 54

1 119 507 59 1 916 1039 52 1 955 499 50

1 119 513 59 1 921 362 55 1 956 226 50 8P 32 110

1 838 568 51 1 921 362 51 1 956 975 54

1 839 345 51 1 921 369 57 1 951 501 51t

1 SIo3646 55 1 921 860 56 1 958 131 59

1 843 646 56 1 922 288 56 1 958 11t8 59 C
1 853 342 50 1 922 289 51 1 958 151 59

1 857 1012 55 1 922 408 60 1 958 565 54

1 851 412 56 1 922 599 58 1 958 619 51 CC 21t 110

1 858 603 55 1 922 599 60 1 959 381 51t 265 164 C91 39

1 858 603 51 1 922 101 55 1 959 389 54 215 301 C2 53

1 858 149 55 1 922 996 60 1 959 455 54 280 318 Cl 3

1 858 153 55 1 923 281t 55 1 959 523 54 280 318 Cl 5

1 M8 153 56 1 923 295 55 1 959 532 54 280 318 Cl 1

1 862 383 51 1 923 295 56 1 959 828 54 281 901 C1 19

1 864 099 58 1 923 625 56 1 959 832 54 319 218 C1 9

1 8610 099 60 1 923 935 50 1 959 833 510 382 868 C91 120

1 868 137 58 1 9210 161t 58 1 959 8310 54 601 269 C92 Tl

1 868 131 60 1 925 2010 55 1 959 'I'll 54 601 269 C92 T3

1 871 693 57 1 925 378 55 1 960 Zltlt 51 601 269 C92 93

1 873 796 51 1 925 319 55 1 960 347 59 601 712 Cl 101

o
D

- 125 -
NUMERICAL INDEX

o

D

PRINTED IN UNITED STATES OF AMERICA

- 125 -

NUMERICAL INDEX

PRINTED IN UNITED STATES OF AMERICA



- 126 -

NUMERICAL INDEX

'J

11 - 126 -
NUMERICAL INDEX

PART PART PART PARTNUMBER PAGE
NUMBER PAGE NUMBER PAGE NUMBER PAGE

601 713 C1 107 13 396 DC 97 37 179 0 29 62 862 0 81601 816 C91 39 13 396 DC 100 37 183 0 28 62 862 0 91603 821tC1 79 lit 526 0 29 38 970 0 111 63 713 OA 69603 844 C91 73 15 204 0 13 38 971 0 111 63 713 OA 9360.3884 C91 69 16 025 I) 1 38 972 0 111 64 147 0 38603 884 cn 93 16 026 DB 1 38 974 0 111 64 283 OBX 25606 859 C91 2B 16 067 OA 16 38 975 0 III 64 399 0 38606 859 C91 34 16 445 0 23 38 976 I) 111 64 400 DC 38606 859 C91 35 1B 377 0 24 39 822 0 III 64 401 I) 38607 473 C91 82 19 517 0 2 39 823 I) III 64 402 I) 38609 106 C91 107 19 517 0 4 39 824 0 111 64 403 0 38612 179 C1 85 19 517 0 6 39 854 0 34 64 433 0 30612 292 Cll 107 19 517 0 10 39 854 0 35 64 835 0 28612 319 C91 19 21 372 0 49 40 876 0 34 64 837 0 28612 320 C91 19 21 394 0 49 41 339 0 16 64 837 0 37612 321 C91 19 24 687 OA 25 42 331 I) 31 67 266 OX 25615 236 C91 105 24 703 OA 25 42 333 0 31 67 869 0 80615 237 Cl 105 25 484 0 24 42 334 I) 31 67 869 I) 90619 522 Cl 123 25 948 0 24 42 409 0 34 68 134 0 32621 657 C91 70 26 242 0 80 42 915 0 68 68 134 0 33621 657 C91 73 26 242 0 91 42 915 0 93621 657 C91 88 29 308 0 14 42 916 0 69630 422 Cl 34 29 901 0 22 42 916 0 93670 305 Cl 104 29 901 0 81 42 917 0 68 E670 382 C91 69 29 901 0 91 42 917 0 72670 382 C91 93 29 902 OX 24 42 917 0 93670 670 Cl 108 30 402 0 112 43 481 0 19 E 1 416 110673 356 C91 35 30 402 0 114 45 110 0 24 " 1 820 110673 362 C91 34 30 668 08 71 45 148 0 25 E 2 022 110678 132 C91 69 30 668 08 72 45 149 OA 25 E 2 426 110678 132 C91 73 30 668 08 77 46 059 0 25 E 2 628 110678 132 C91 93 31 336 0 33 46 923 0 10 ED 1 133 110678 157 C91 34 31 729 0 83 47 388 OA 25678 158 Cl 34 31 729 0 85 47 390 0 24678 159 Cl 34 31 129 0 108 47 392 0 24678 160 ci 31t 31 790 OA 78 47 394 0 24 H678 161 Cl 34 3. 790 OA 82 47 395 0 24678 162 Cl 35 31 987 0 46 47 396 OAX40 24678 252 Cl 8S 32 592 0 25 47 398 OX 25 HA 644 123678 253 Cl 7. 32 596 0 24 47 404 OA 25 3 405 H 41678 253 Cl 73 33 700 OA 33 47 530 0 106 3 405 H 42680 957 cr 53 35 606 052 25 49 798 075 25 3 405 H 45702 027 Cl 90 35 606 054 25 51 811 0 108 3 405 H 112702 027 c i 93 35 606 055 25 53 023 OA 70 3 405 H 114702 219 C1 91 35 758 0 82 53 023 OA 72 16 780 H 121702 220 C91 93 35 816 0 31 53 023 OA 77 16 780 H 124702 283 Cl 66 35 816 0 36 54 207 08 63 23 045 H 120702 283 Cl 68 35 816 0 37 54 207 08 90 23 045 H 123702 283 Cl 71 36 087 OA III 54 269 0 78 23 074 H 121702 283 cr 72 36 092 0 III 54 489 0 24 23 074 H 124702 283 C91 62 36 521 0 36 55 804 OX 78 23 079 H 121702 283 C91 64 36 521 0 37 56 365 0 28 23 079 H 124702 283 C91 80 36 637 0 111 56 370 I) 28 23 172 H 120702 283 C91 93 36 756 0 28 56 389 0 28 24 847 H 23702 337 C91 71 36 756 0 85 56 429 0 27 24 847 H 32702 337 C91 73 36 758 0 31 56 430 0 27 24 847 H 117702 51t4 C1 69 36 895 0 31 56 611 OA 25 26 905 H 123702 544 Cl 73 36 896 0 31 57 287 0 118 27 009 H 120702 544 Cl 93 36 897 0 31 57 7140 17 27 069 H 120702 598 (;1 112 36 902 0 31 57 956 0 24 27 069 H8 119702 598 Cl 113 36 903 0 31 58 889 0 28 27 071 H 12036 907 0 31 58 899 0 28 27 073 H 12036 909 0 31 58 986 0 34 27 079 H 12036 tHO 0 31 59 109 0 91 27 082 H 120D 36 911 0 31 59 708 0 30 27 083 H 12037 009 0 31 59 939 0 III 27 085 HA 12137 010 0 31 60 610 0 103 27 086 H 120A 12 110 37 011 0 31 60 614 0 103 27 087 H 12012 215 0 17 37 012 0 31 60 947 0 25 27 088 H 11912 215 0 36 37 024 0 27 61 635 0 85 27 089 H 12013 123 0 28 37 165 0 34 62 801 DC 61 27 090 H 11913 390 0 97 37 165 0 35 62 801 DC 90 27 091 H 12013 390 0 100 37 167 0 34 62 862 0 64 27 096 H 121

o

PRINTED 1"'1UNITED STATES OF AMERICA
PltlNTEO IN UNITED STATES OF AMERICA

.il!l.
V

.I':!il~"'!



D

II - 127 -

NUMERICAL INDEX

D

D - 127 -
NUMERICAL INDEX

• Q

PART PART PART PART

NUMBER PAGE NUMBER
PAGE NUMBER PAGE NUMBER PAGE

27 096 H 1210 19 271 11.91 29 17 948 11.1 123 151 161 11.3 16

21 098 HA 121 41 401 11.93 210 17 949 11.1 123 154 015 11.1 122

21 098 HA 124 52 791 R1 25 80 175 11.1 123 154 016 11.11 122

21 104 H 121 56 781 11.1 89 80 224 11.11 123 154 071 11.1 123

27 105 H 121 59 412 IU 124 80 225 11.1 123 154 018 11.1 123

27 110 H 120 59 423 11.1 123 80 226 11.1 123 164 418 11.2 16

21 III HA 121 59 512 11.1 123 80 221 11,1 123 164 418 11.2 45

21 112 HA 121 59 574 11.1 123 80 228 IU 123 164 420 R1 15

27 116 HA 120 59 579 11,1 123 82 075 R91 124 164 420 11.1 45

27 118 H 120 59 585 11.1 122 82 016 Rl 123 164 422 11.1 16

21 119 HA 121 59 586 11,91 123 82 017 IU 124 164 423 11,11 16

27 120 HAX 121 62 923 11.91 102 82 018 Rl 124 164 425 11.1 16

27 121 HA 121 66 111 11.92 46 82 079 R1 122 164 432 11.91 16

27 122 H 120 69 443 11.1 11 82 082 11,1 123 164 436 R91 16

29 214 H 95 69 500 11.1 15 82 083 11.1 124 168 144 11.1 15

29 215 H 95 69 606 11.11 41 82 084 11.1 123 169 In 11.1 39

32 "68 H 19 69 607 11.1 40 82 086 11.1 124 169 192 IU 85

32 468 H 27 69 607 11,1 41 82 090 Rl 124 169 193 11.1 39

32 "68 H 32 69 607 11.1 45 82 092 11.91 122 169 240 11.1 Itl

32 468 H 31 69 608 11.1 41 82 71111,11 121 169 619 11,1 41

35 619 H 16 69 608 11.3 40 82 796 R91 86 111 801 11.1 85

35 631 H 41 69 674 11,1 39 82 958 11,2 11 111 815 Rl 31

35 647 H 40 69 674 11,1 45 82 959 R1 17 171 817 11,1 37

35 647 H 41 69 675 11.1 39 82 910 IU 13 111 819 11.1 85

35 650 HA 1 69 676 11,1 39 83 488 11.2 16 171 819 11,1 105

37 288 H 34 69 676 11.1 45 83 780 11.1 121 171 820 11,1 105

37 762 H 46 69 700 11.91 46 83 780 11.1 124 183 350 11,91 103

31 162 H 48 69 722 11.1 16 84 838 11.93 23 187 902 11.1 46

47 856 H 21 70 014 Rl 2 84 838 11.94 23 188 897 R1 33

109 946 HA 42 70 0151U 2 85 699 11.1 17 188 902 IU 33

58 516 H 9 70 109 R1 13 85 700 11,1 17 221 425 11.1 53

58 516 H 16 70 128 11.1 15 85 868 11.1 17 227 713 11.1 40

59 130H 114 70 133 11.1 9 85 868 III 45 230 409 11.91 40

60 192 H 119 10 259 11.2 1 86 898 11.91 86 230 409 11,91 41

61 252 H 52 70 260 11.1 1 91 089 11,11 122 230 421 11.91 41

61 252 H 53 70 261 11.2 1 91 090 11,1 123 234 275 11,1 16

62 892 HC 121 70 262 11,1 1 91 091 11,1 122 234 276 PI 16

62 892 HC 124 70 425 Rl 1 91 092 R1 122 237 248 11.1 16

62 893 H 121 71 351 11,1 39 91 093 11,1 123 240 369 11,91 39

62 894 HB 121 71 763 11.2 12 91 094 11.1 122 251 460 11.1 19

62 899 H 120 71 834 11,2 122 91 095 11.1 123 251 538 11.1 49

62 902 H 120 11 835 11..91 122 95 363 11.1 123 251 553 11.1 46

63 364 H 89 71 840 11,1 122 108 120 11.92 39 251 583 11.1 25

72 218 H 121 71 841 11,1 122 109 544 11.1 16 252 374 R1 112

72 219 H 121 11 842 11,1 122 III 024 IU 16 253 818 11.91 69

72 975 H 119 71 843 11,1 122 III 024 11,1 45 253 818 11,91 13

12 916 H 120 71 846 11.1 122 111 082 R1 120 253 818 R91 93

13 163 H 89 11 847 11,1 122 111 082 IU 123 254 275 11.1 80

86 224 H 32 71 855 11.1 123 112 508 11.1 16 254 215 11,1 91

95 854 H 120 11 857 11.1 123 112 509 11.1 16 255 395 11.1 95

98 573 HA 11 11 859 11.1 123 112 700 Rl 105 255 395 11.1 91

102 069 H 39 11 860 11.1 123 113 434 11.91 29 255 395 11,1 100

102 176H 85 71 811 11.1 124 113 443 11.91 29 255 395 11.1 102

106 058 H 119 11 819 11,1 124 113 504 In 27 255 663 R1 94

110 886 HI 118 11 880 R1 12\ 113 506 Rl 21 256 502 11.91 62

110 887 HI 118 11 881 R1 124 114 869 11.1 41 256 502 R91 80

110 889 HI 118 11 882 11.1 124 120 879 R1 85 258 370 Rl 95

110 890 HI 118 11 883 11.1 124 121 159 11.91 23 258 670 R1 101

110 891 HI 118 11 884 11,1 124 122 316 R'H 19 258 611 R1 101

112 030 H 19 72 202 Rl 123 126 229 11.1 16 261 5051U 113

115 617 H 120 13 092 11.2 118 126 231 11.1 16 261 517 11.1 111

115617 H 123 13 296 R93 39 126 373 11.1 16 261 518 R1 111

i27 507 H 75 13 298 IU 122 133 093 R1 16 263 2'H 11.2 89

127 507 H 16 75 524 R3 16 133 502 R1 65 263 308 Rl 93

138 322 H 64 16 950 R2 16 133 502 11.1 81 263 515 R91 52

1104 419 H 53 16 950 R2 33 131 244 Rl 123 263 515 11.91 53
76 950 11.2 36 137 245 11,1 123 263 515 R91 62
16 950 R2 37 137 246 11.1 123 263 515 11,91 64
16 953 R3 16 131 241 In 123 263 515 R91 117

Q 17 945 R1 122 138 733 R1 11 263 518 R91 17
11 945 11.1 123 147 920 R1 123 263 555 Rl 23
17 946 Rl 123 147 921 R1 123 264 164 11.1 93

399 15 17 947 Rl 123 147 922 Rl 123 264 164 R91 62

•

•

•

PRINTED IN UNITED STATES OF AMERICA
PRINTED IN UNITED STATES OF AMERICA

•

-_. --------------



- 128 -

NUMERICAL INDEX

on - 128 -
NUMERICAL INDEX

PART PART PART PARTPAGE PAGE PAGE NUMBER PAGENUMBER HUMBER NUMBER

264 164 R91 64 266 696 Rl 91 213 215 11.91 100 218 211 R1 4264 164 11.91 81 266 696 11.1 100 213 216 11.91 91 218 211 Rl 6264 164 11.91 91 266 696 11.1 102 213 216 11.91 100 218 211 Rl 10264 637 11.93 62 266 691 11.1 95 273 217 11.1 91 218 218 11.2 108264 637 11.93 64 266 691 11.1 91 273 217 11.1 100 278 281 Rl 108264 637 11.93 61 266 6'P Rl 100 273 218 R91 91 278 326 R1 2264 637 11.93 69 266 691 Rl 102 213 218 11.91 100 218,,326 Rl 4264 614 R91 88 266 698 11.1 95 273 230 Rl 94 278 597 R2 80265 191 R91 52 266 698 11.1 91 273 231 Rl 94 278 597 11.2 90265 191 11.91 62 266 698 11.1 100 273 232 11.91 95 279 026 11.91 83265 331 IU 78 266 698 11.1 102 273 233 11.1 94 279 029 11.91 83265 468 R91 64 266 699 11.1 101 273 234 11.91 95 279 038 11.1 108265 468 R91 80 266 100 Rl 102 273 235 11.1 95 279 689 11.91 112265 470 R91 62 266 701 11.91 102 273 236 11.91 95 279 689 R91 113265 470 11.91 80 266 704 11.1 94 213 238 11.1 95 280 185 11.1 53265 471 11.91 62 266 704 11.1 97 273 240 11.1 91 281 424 11.91 82265 471 R91 64 266 704 11.1 99 273 240 11.1 100 281 801 11.11 89265 471 11.91 80 266 818 11.92 103 273 602 11.91 91 281 802 11.91 89265 581 Rl 104 267 060 11.1 100 274 085 11.91 33 284 358 11.1 109265 585 11.91 104 267 065 fU 97 274 085 11.91 37 300 415 11.1 85265 586 11.91 104 267 065 11.1 99 274 085 11.91 85 301 819 R1 105265 595 R93 107 267 450 11.91 86 274 088 11.91 78 303 072 11.1 116265 597 Rl 108 267 806 11.91 71 214 088 11.91 79 303 073 Rl 116265 6361U 98 261 806 11.91 13 274 088 11.91 107 303 074 11.1 116265 636 11.1 100 267 806 11.91 117 274 088 11.91 108 303 100 11.1 115265 636 11.1 103 267 807 11.91 88 274 741 11.91 69 303 102 11.1 115266 199 Rl 33 261 814 11.91 118 274 747 11.91 73 303 322 11.1 43266 263 11.91 46 268 169 11.1 28 274 747 11.91 93 303 322 11.1 44266 654 R2 102 268 169 11.1 36 275 194 11.91 104 303 494 11.1 115266 656 11.1 95 268 201 11.91 31 275 583 11.91 28 303 495 R91 115266 656 Rl 97 268 207 11.1 31 276 250 11.91 82 303 998 11.1 42266 656 11.1 100 268 230 11.11 88 276 566 11.1 116 304 005 11.91 42266 656 11.1 102 268 277 11.91 88 276 569 11.1 115 304 008 11.1 42266 659 11.1 102 268 296 11.91 85 276 570 11.1 116 304 009 11.1 42266 660 Rl 95 268 390 11.11 104 216 574 11.91 115 304 010 11.1 42266 660 11.1 97 268 542 11.91 62 276 575 11.1 115 304 011 11.1 42266 660 11.1 100 268 542 11.91 80 276 579 11.1 115 304 012 11.1 42266 661 11.1 95 268 861 11.91 91 276 835 11.91 18 304 164 R91 18266 661 11.1 97 268 861 11.91 99 277 006 11.1 52 304 435 11.1 39266 661 11.1 100 268 863 11.1 91 277 006 11.1 53 304 440 11.2 9266 661 Rl 102 268 864 11.1 97 277 016 11.1 17 304 485 R91 97266 662 Rl 95 268 865 11.91 94 271 016 11.1 36 304 486 11.91 97266 662 11.1 102 268 865 11.91 97 277 161 II. 1 21 304 486 Ml 103266 663 11.1 97 268 865 11.91 100 277 162 11.1 21 304 535 11.91 91266 663 11.1 100 268 866 11.1 95 277 169 11.1 22 304 536 11.91 103266 665 11.91 95 268 866 Rl 97 277 170 11.1 22 304 537 11.11 97266 665 11.91 102 268 866 11.1 100 217 195 11.91 29 304 537 11.11 103266 666 R91 95 268 866 11.1 102 277 196 11.91 29 304 539 11.1 97266 666 11.91 97 268 869 11.1 94 277 197 11.1 29 304 539 11.1 103266 666 11.91 100 268 958 11.91 94 217 198 Rl 29 304 540 11.1 91266 666 11.91 102 269 103 11.91 90 277 199 11.1 29 304 540 11.1 103266 667 11.91 95 269 109 11.91 102 277 350lU 29 304 541 11.1 97266 667 11.91 97 269 110 11.1 101 277 351 11.1 29 304 541 11.1 103266 667 11.91 100 271 066 11.92 11 271 352 11.1 29 304 543 11.11 81266 661 R91 102 271 066 11.92 73 277 353 11.1 29 304 543 R11 81266 668 11.1 95 211 066 R92 88 271 354 11.1 29 304 546 11.12 81266 669 11.1 102 271 705 11.91 13 277 355 11.1 29 304 549 11.93 86266 618 11.1 95 272 491 11.1 22 277 356 Rl 29 304 515 11.1 86266 618 11.1 102 273 011 11.91 94 277 351 11.1 29 304 516 11.91 86266 681 11.1 91 273 018 11.91 103 277 358 11.91 29 304 517 11.91 101266 681 Rl 99 273 019 11.92 99 217 360 11.1 29 304 518 11.91 108266 682 11.1 94 273 020 11.91 101 217 361 11.1 29 304 581 11.91 104266 683 R92 102 273 021 11.91 103 271 362 11.1 29 304 582 11.1 104266 686 11.1 101 213 209 Rl 91 217 365 11.1 30 304 583 11.2 104266 687 11.1 101 273 210 R91 91 277 366 Rl 30 304 585 11.11 80266 688 Rl 101 273 210 R91 100 211 367 R91 30 304 585 11.11 90266 690 11.1 101 273 211 IU 91 277 368 11.2 30 304 586 Rl 80266 691 11.91 102 273 211 Rl 100 217 369 R91 30 304 586 11.1 90266 694 11.1 95 273 212 11.1 91 271 370 11.91 29 304 .581 Rl 80266 694 11.1 91 273 212 RI 99 277 713 11.1 41 304 587 11.1 90266 694 11.1 100 273 214 11.1 91 218 269 Rl 11 304 590 11.11 107266 694 11.1 102 213 214 11.1 99 278 270 R1 11 304 596 11.2 101266 696 11.1 95 213 215 11.91 91 278 211 Rl 2 304 591 11.1 108

PRINTED IN UNITED STATES OF AMERICA PfllNTEQ IN UNITED STATES OF AMERICA

u



•

•

•

•

•

PART I PART

~
PART I PART IPAGE PAGE

NUMBER HUMBER NUMBER PAGE

.1
NUMBER PAGE

304 600 R91 104 310 962 R91 15 313 061 R91 80 311 631 R1 123

304 602 R91 108 310 963 R91 b3 313 069 R93 82 311 633 R1 123

304 605 R91 108 310 963 R91 lb 313 111 R91 90 311 634 R1 120

304 854 R1 42 310 964 R91 48 313 224 R91 106 317 634 Rl 123

304 854 lU 44 310 964 R91 b4 313 225 R91 106 311 635 R1 120

304 854 Rl 45 310 965 R91 48 313 326 R91 105 311 635 Rl 123

305 114 R92 82 310 965 R91 64 313 492 Rl 22 311 636 Rl 120

305 166 R91 91 310 966 R91 48 313 625 R91 19 311 636 Rl 123

305 167 R91 91 310 966 R91 64 313 698 R91 64 311 637 R1 120

305 117 R1 64 310 961 R91 48 313 698 R91 16 311 637 R1 123

305 171 IU 87 310 961 R91 64 313 739 R91 122 311 638 R1 120

305 180 R91 78 310 968 R91 48 313 740 R91 119 317 654 R91 83

305 181 R13 78 310 968 R91 64 313 771 R91 118 311 65.9Rl 120

305 189 R91 13 310 9b9 R91 48 313 772 R91 118 311 662 R1 120

305 190 R91 14 310 969 R91 64 313 847 R91 82 317 663 Rl 120

305 191 R92 90 312 051 R91 9 313 965 R91 79 311 665 R1 121

305 192 R91 62 312 051 R91 65 313 983 R91 22 317 666 R1 120

305 192 R91 81 312 052 In 9 313 984 R91 22 311 670 R91 116

305 192 R91 91 312 052 Rl 65 313 988 Rl 22 311 680 R91 106

305 193 R92 107 312 054 Rl 65 313 989 R91 22 317 702 R91 19

305 191 Rl 108 312 054 R1 87 313 990 Rl 22 317 719 R91 86

305 198 R91 80 312 055 R1 64 313 991 R1 22 317 720 R91 86

305 199 R91 88 312 055 IU 81 313 992 R1 22 311 181 R91 106

305 201 Rl 88 312 056 Rl 65 313 994 fl.1 22 311 785 R1 105

305 202 R91 88 312 056 Rl 81 313 995 fl.l 22 311 834 R<)1 11

305 203 R91 88 312 059 R91 80 313 996 R91 21 317 835 R91 15

305 296 R91 81 312 060 R91 80 313 998 R1 21 317 962 Rl 117

305 291 R91 81 312 061 R91 64 315 722 R1 52 317 963 fl.1 117

305 626 R91 78 312 061 R91 81 315 722 fl.2 53 311 964 Rl 111

305 698 R91 14 312 061 R91 91 315 849 R1 10 317 965 fl.91 111

305 699 R91 14 312 062 R91 90 315 910 R91 9 311 961 R91 111

305 100 Rl 14 312 063 R91 90 316 029 R93 83 318 001 R91 109

305 708 Rl 111 312 064 R91 82 316 035 In 83 318 002 R91 109

305 83b Rl 31 312 065 Rl 26 316 036 R1 83 318 003 R91 109

305 861 R91 95 312 066 Rl 22 316 031 lUI 83 318 004 R91 109

305 861 R91 91 312 0661U 26 316 039 R1 83 318 005 R91 109

305 861 R9l 100 312 068 Rl 52 316 040 Rll 83 318 007 Rl 109

305 861 R91 103 312 069 R2 52 316 046 R42 85 318 008 Rl 86

305 883 R91 111 312 069 R2 5.3 316 048 Rl 85 318 021 R91 105

305 884 fI.l 111 312 118Rll 46 316 049 Rl 85 318 024 R2 52

305 885 R1 18 312 151 R91 41 316 058 R2 83 318 049 R1 14

305 886 Rl 78 312 151 R91 65 316 059 fl.1 83 318 050 Rl 14

306 013 R1 18 312 158 fl.l 41 316 060 fl.1 83 318 051 R91 14

306 013 Rl 22 312 159 11.11 41 316 063 Rll 85 318 053 R91 12

306 355 R91 86 312 162 In 41 316 065 R1 85 318 056 R91 46

306 394 R91 89 312 181 R91 83 316 151 R91 117 318 118 R21 39

306 398 R91 89 312 184 R91 106 316 155 Rll 11 318 140 Rl 18

306 671 Rl 9 312 185 R1 106 316 156 R1 11 318 434 R91 52

306 672 fl.l 9 312 199 R91 82 316 15B R1 117 318 441 R91 10

306 673 R1 9 312 278 Rl 105 316 159 Rll 111 318 445 R91 17

306 674 11.1 9 312 354 R91 46 316 160 R91 91 319 500 R91 102

306 686 R91 89 312 428 R91 B2 316 168 R91 B6 319 503 R91 95

306 681 R91 B9 312 452 R1 112 316 169 Rl 86 319 519 R91 98

301 911 R91 27 312 453 Rl 112 31b 170 R91 86 319 524 R91 100

308 322 R1 32 312 500 11.1 1 316 250 IU 52 319 531 R1 95

308 325 R1 36 312 505 R31 11 316 253 R2 85 319 531 R1 97

30B 326 R1 36 312 506 Rl 11 311 52B R91 112 319 531 R1 99

308 327 Rl 36 312 514 Rl 52 317 528 R91 115 319 534 R1 102

308 331 Rll 31 312 515 R1 52 311 534 R1 118 319 5361U 95

308 333 R1 37 312 562 R2 14 317 535 Rl 118 319 650 R91 109

308 334 R1 37 312 563 R92 12 317 536 R1 U8 319 651 R91 109

308 335 Rll 33 312 571 R91 14 311 538 R1 118 319 946 R1 100

30B 579 Rl 48 312 728 R11 12 317 539 Rl 118 320 015 R93 87

30B 579 IU 64 312 129 R9l 13 317 541 R1 118 320 136 R91 104

308 610 R91 103 312 837 R91 118 317 542 Rl 118 320 137 R91 104

309 592 R91 27 312 838 R91 119 317 544 R1 118 320 138 R11 104

309 592 R91 36 312 839 R91 119 317 546 R91 118 320 139 R1 104

309 593 R91 37 312 948 Rl 114 311 554 R91 85 320 140 R91 104

310 336 R21 108 312 948 Rll 112 311 623 R1 113 320 149 Rl 104

310 665 R1 9 312 959 R91 87 311 623 Rl 124 320 163 R91 104

310 665 R1 45 312 998 R93 112 317 626 Rl 123 320 165 R91 86

310 840 R91 22 312 999 R1 112 317 627 Rl 122 320 166 R91 86

310 962 R91 b3 313 067 R91 64 317 628 R1 123 320 273 R91 45

oo _ lZ9 -

NUMERICAL INDEX

PRINTED IN UNITED STATES OF AMERICA

- 1Z9 -

NUMERICAL INDEX

PRINTED IN UNITED STATES OF AMERICA



- 130 -

NUMERICAL INDEX

D

D - 130 -

NUMERICAL INDEX

PART

II PART PART

II
PARTNUMBER PAGE

NUMBER PAGE NUMBER PAGE NUMBER PAGE

321 004 Rn 37 345 345 R91 103 353 917 R91 49 367 294 R91 13
321 005 Rl 37 345 346 R91 103. 353 920 R1 49 367 291 R91 13
321 006 R1 37 345 347 R91 103 353 936 RZ 41 367 300 R91 13
321 052 R91 103 346 547 R91 34 353 936 R2 45 367 303 R91 13
321 054 R91 103 346 592 R91 93 353 936 R2 46 367 306 R91 13
321 056 R91 103 346 598 Rl 81 353 936 R2 65 367 309 R91 13
321 057 R91 103 346 611 R1 83 353 937 Rl 41 367 406 R21 3
321 481 R1 95 346 637 R91 85 353 937 Rl 46 367 406 R21 5
321 481 R1 97 346 818 R91 32 354 552 RI 49 367 406 R21 7
321 481 R1 100 346 818 R91 38 354 8371U 104 367 408 Rll Z
321 481 RI 102 346 882 R91 103 355 003 R1 25 367 408.Rll 4
321 565 R91 86 347 001 RI 85 355 444 R92 78 367 408 lUI 7
321 719 R91 104 347 598 R1 79 355 460 Rl 49 367 513 Rl 9
321 811 RI 120 347 599 R1 79 356 062 R91 77 367 524 R2 11
321 881 R91 85 347 601 R1 93 356 192 R9l 49 367 572 R1 11
323 768 R91 86 347 604 R91 68 356 243 Rl 10 361 514 RI 11
323 826 R91 82 347 604 R91 72 357 002 R12 25 367 574 R1 45
323 827 R91 42 347 604 R91 93 357 659 R92 78 367 575 R92 41
323 827 R91 44 347 766 Rl 101 357 672 R91 11 367 630 R91 3
323 847 Rl 85 347 767 Rl 101 359 600 Rl 29 367 630 R91 4
323 849 R92 85 347 871 R1 94 359 611 IU 28 367 630 R91 7
323 850 R1 85 347 871 R1 97 359 612 R1 28 367 631 lUI 3
323 862 R91 82 347 871 Rl 99 359 613 R91 28 367 631 Rll 4
324 194 R1 79 347 872 Rl 94 359 614 Rl 28 367 631 lUI 7
324 460 Rl 46 347 812 R1 97 359 615 Rl 28 367 632 Rll 2
324 797 R1 31 347 872 Rl 99 359 616 R1 28 367 632 Rll 4
327 071 Rl 93 349 128 R91 67 359 620 R1 21 361 632 Rll 1
327 144 R91 67 349 128 R91 69 359 621 R91 21 367 637 R94 2
327 144 R91 69 349 128 R91 71 359 6221U 27 361 638 R94 2
327 144 R91 71 349 128 R91 13 359 623 Rl 27 361 639 R94 2
327 144 R91 73 349 128 1191 93 359 624 In 21 367 640 R94 2
327 144 R91 93 349 129 R91 67 359 627 RI 28 361 649 R92 2
328 637 R1 89 349 129 1191 69 361 123 R91 18 367 649 R92 4
332 077 Rl 82 349 129 R91 71 361 105 R91 107 367 651 R21 19
332 180 Rl 87 349 129 R91 73 362 120 Rl 62 367 6531U 19
332 182 RI 83 349 129 R91 93 362 120 Rl 64 367 656 R12 18
332 183 R1 83 349 130 R91 67 362 120 Rl 81 367 659 Rl 18
332 184 11.91 85 349 130 R91 69 362 120 R1 93 367 660 R1 18
332 190 R91 87 349 130 R91 93 362 525 Rl 25 367 661 R1 52
332 191 Rll 87 349 134 R92 89 362 526 R1 25 367 664 Rl 19
332 267 R91 13 349 136 R91 88 362 528 Rl 24 367 665 Rt 19
332 270 R91 13 349 137 R91 79 363 284 R2 104 367 666 Rl 19
332 273 R91 13 349 138 R91 78 363 881 RI 25 367 669 Rl 19
332 276 R91 13 349 138 R91 79 364 145 Rl 116 367 669 R1 22
332 279 R91 13 349 141 Rl 79 364 913 R1 2 367 6691U 45
332 471 R92 113 349 142 RI 79 364 913 Rl 4 367 686 R'H 13
332 488 R91 85 349 1431U 79 364 9131U 7 367 726 Rl 19
332 516 R91 82 349 144 R91 78 366 317 R93 61 367 740 R1 18
336 419 R91 71 349 145 R91 104 366 317 R93 63 367 741 Rl 19
336 419 R91 73 349 146 Rl 104 366 317 R93 80 367 142 R1 18
336 419 R91 93 349 147 R1 82 366 317 R93 91 367 812 R91 41
337 H2 R2 93 349 148 Rl 82 366 460 Rl 103 367 839 R92 49
337 113Rll 93 351 588 Rl 25 367 190 Rl 16 368 051 Rll 49
337 354 11.3 67 351 959 Rl 24 367 191 R1 16 368 053 R1 49
337 354 R3 69 352 110 R91 68 367 192 R1 16 368 054 Rl 49
337 354 R3 71 352 110 R91 72 367 225 Rl 9 368 055 R91 49
337 354 R3 73 352 110 R91 93 367 229 Rl 1 368 057 R91 49
337 354 R3 93 352 221 Rl 29 367 240lU 1 368 059 R91 49
338 050 R92 6 352 221 Rl 45 367 258 R92 24 368 062 R91 49
338 343 R92 22 352 277 11.11 49 367 259 R92 24 368 096 R1 49
338 344 R91 22 352 293 11.1 49 367 261 Rll 17 368 102 R91 49
338 543 R91 95 352 627 11.1 106 367 268 R91 12 368 137 11.1 26
338 543 R91 98 352 642 R'91 25 367 269 11.91 12 368 139 11.91 21t
338 543 R91 100 353 018 R92 78 367 270 R92 12 368 142 11.1 2~
338 543 R91 103 353 172 R91 49 367 271 R92 12 368 143 R1 24
338 595 R91 67 353 443 R91 88 367 272 Rl 12 368 144 11.91 25
338 595 11.91 89 353 895 Rl 49 361 215 R91 13 368 146 Rll 24
338 887 R91 79 353 896 11.91 49 367 276 11.91 13 368 147 R21 24
338 903 11.1 97 353 901 R2 49 367 279 11.91 13 368 148 11.1 24
338 903 Rl 99 353 903 R92 49 367 282 11.91 13 368 149 11.91 25
338 949 R91 13 353 905 Rl 49 367 285 11.91 13 368 150 Rl 25
338 952 R91 109 353 9061U 49 367 288 R91 13 368 245 11.12 89
341 373 11.91 79 353 907 Rl 49 361 291 11.91 13 368 246 11.1 89

PRINTED IN UNITEO STATES OF AMERICA PRINTED 1I'ofUNITED STATES OF AMERICA

u

u



•

•

•

•

•

o

D
- 131 -

NUMERICAL INDEX

o
D

- 131 -

NUMERICAL INDEX

PART I PART I
"

PART II P...ltT

NUMBER PAGE NUMBER PAGE NUMBER PAGE NUMBIE,. PAGE

368 267 11.91 62 372 443 11.91 7 378 617 11.91 15 388 052 11.92 6

368 267 11.91 70 372 444 11.91 13 379 065 11.1 25 388 053 11.92 6

368 267 11.91 72 372 498 11.11 23 379 138 11.91 40 388 054 11.92 6

368 335 11.1 18 372 499 11.11 11 379 139 11.91 40 388 592 11.91 49

368 429 11.31 9 372 567 11.91 12 379 598 11.1 24 388 593 11.91 49

368 501 11.2 39 372 568 11.1 12 379 813 11.95 24 389 751 11.1 6
368 502 11.1 39 372 569 11.91 12 379 817 11.95 6 391 976 11.91 11
368 504 11.1 39 372 615 11.94 15 379 818 11.95 6 393 405 11.91 19
368 505 11.1 39 372 699 11.3 16 379 819 11.95 6 395 330 R92 46

368 505 11.1 45 372 708 11.93 19 379 820 11.95 6 397 299 11.1 43

368 550 11.11 17 372 709 11.2 18 379 821 11.95 6 397 299 R1 44

368 938 11.1 19 372 720 11.21 25 379 822 11.95 6 398 024 11.1 11

368 939 11.93 19 372 722 In 24 379 823 11.95 6 398 024 11.1 45

368 985 11.2 9 372 723 R92 24 379 824 R95 6 398 032 R1 11

368 986 11.91 9 372 770 11.95 45 379 825 R95 6 398 0341U 11

369 013 11.1 41 372 867 11.92 49 379 826 11.95 6 398 080 R2 43
369 013 11.1 49 372 868 11.11 49 380 500 11.1 25 399 441 R1 6

369 442 11.1 9 372 875 11.1 46 380 646 11.97 4 399 446 11.1 17
369 477 11.1 19 372 951 11.91 49 380 647 11.97 4 399 447 11.1 17

369 593 11.1 18 372 963 R91 49 380 648 11.97 4 400 877 11.1 17
369 594 11.1 18 373 173 11.1 30 380 649 11.97 4 400 878 11.1 17

369 981 11.1 9 373 174 11.91 30 382 355 11.91 12 400 878 R1 45

369 981 11.1 45 373 187 11.91 28 382 356 11.91 12 400 899 11.92 45

369 982 Rl 9 373 189 Rl 27 382 357 R91 13 402 896 11.91 8

369 982 Rl 45 373 190 R1 28 382 358 R91 13 402 897 R92 9

369 983 11.2 15 373 331 R91 49 382 359 11.91 13 404 392 Rl 46

369 983 11.2 45 373 423 11.21 15 382 360 11.91 13 404 392 IU 62

369 984 11.1 41 373 501 11.21 24 382 361 11.91 13 407 008 11.1 108

369 984 11.1 45 373 939 11.1 28 383 177 11.91 49 407 009 11.1 108

369 987 11.1 80 373 963 R91 49 383 178 11.91 49 530 681 11.1 24

369 987 11.1 90 374 325 11.95 24 383 376 11.1 28 530 681 R1 28
369 987 11.1 112 374 328 11.1 25 383 376 11.1 34 530 681 11.1 36
369 989 11.1 117 374 330 11.1 25 383 376 11.1 35 530 681 11.1 45

370 2081U 15 374 331 11.1 25 383 377 11.11 17 530 973 11.1 11
370 535 11.1 62 374 544 11.94 39 383 665 11.95 15 532 496 lI.i 10

370 535 11.1 93 374 587 11.91 9 384 522 11.92 41t 532 496 11.1 23

370 594 11.91 66 374 795 11.1 19 384 523 R12 44 532 496 11.1 45

370 594 11.91 68 374 862 R91 28 384 525 11.1 44 533 977 11.1 46

370 862 11.1 21t 375 604 R91 16 384 526 11.2 43 534 178 R91 43

370 863 11.1 25 375 612 11.91 9 384 526 R2 44 534 180 Rl 43

370 940 11.11 93 376 353 11.1 9 384 527 11.1 44 534 196 11.1 43

371 088 11.92 27 376 589 11.92 19 384 528 11.2 44 534 196 Rl 45

371 088 11.92 33 376 590 11.11 18 384 529 11.1 44 535 166 11.1 16

371 088 11.92 36 376 591 11.1 19 384 530 11.11 44 535 166 Rl 45

371 089 11.92 2 376 592 11.2 18 384 532 11.1 44 535 229 R1 16

371 090 11.92 2 376 665 11.91 3 384 532 11.1 45 538 983 R1 9

371 091 11.92 2 376 665 11.91 4 384 533 R91 44 539 319 11.1 2

371 092 11.92 2 376 665 11.91 7 384 535 Rl 44 539 379 11.1 4

371 097 11.11 17 376 666 11.11 2 384 535 11.1 45 539 379 11.1 6

371 098 11.1 17 376 666 11.11 4 384 537 11.2 44 539 380lU 6

371 100 R91 29 376 666 11.11 7 38it 537 11.2 45 539 381 IU 6

371 100 11.91 32 376 667 11.91 3 384 830 11.1 49 539 382 11.1 6

371 102 11.1 33 376 667 R91 5 384 831 11.11 49 572 082 11.1 115

371 103 11.1 32 376 667 11.91 7 384 991 11.1 53 '572 937 11.1 116

371 104 11.1 32 376 668 R11 3 384 992 11.1 53 572 959 11.1 115

371 105 Rl 32 376 668 11.11 4 384 993 11.1 53 572 960 11.1 ll6

371 106 11.2 33 376 668 11.11 7 384 995 11.1 53 572 964 11.1 115

371 215 Rl 27 376 670 11.91 13 384 996 11.1 53 573 657 11.1 116

371 215 11.1 37 376 673 R91 13 384 997 11.1 53 573 661 11.1 115

371 236 11.91 42 376 679 11.91 13 385 674 11.1 53 573 693 R1 116

371 237 lUI 42 376 683 II.cH 13 386 010 R91 19 573 694 11.1 116

371 238 R1 42 376 692 R91 13 387 347 R91 9 574 100 Rl 86

371 238 11.1 45 377 285 11.91 3 387 454 11.92 25 586 201 11.91 115

371 573 R2 13 377 285 R91 4 387 455 R92 25 588 368 11.91 112

371 633 11.91 86 377 285 11.91 7 387 458 R92 26 588 368 11.91 115

371 699 11.2 9 378 102 11.1 9 387 878 11.1 19 588 370 11.91 112

371 699 11.2 10 378 128 11.92 19 387 931 IU 39 588 370 11.91 115

371 829 11.94 2 378 129 11.1 19 388 045 11.92 6 588 371 11.92 112

371 833 11.92 2 378 237 11.1 45 388 046 11.92 6 588 371 11.92 115

372 082 11.94 2 378 600 11.97 4 388 047 11.92 6 588 388 11.1 116

372 084 11.92 2 378 601 11.97 4 388 048 11.92 6 588 389 11.1 115

372 4"3 11.91 3 378 603 11.97 4 388 049 11.92 6 588 391 11.1 115

372 4"3 11.91 5 378 604 11.97 4 388 051 11.92 6 588 392 R1 116

PRINTED IN UNITED STATES OF AMERICA PRINTEO IN UNITED STATES OF AMERICA



o

D
o

D_ 13Z -

NUMERICAL INDEX
- 13Z -

NUMERICAL INDEX

PART
PAGE: PART

PAGE
PART PART

NUMBER NUMBER NUMBER PAGE NUMBER PAGE

588 3931U 116 61 263 VA 42
588 3941U 115
588 395 Rl 116
588 396 Rl 115
588 397 Rl 115
615 090 Rl 11
631 259 R91 71
631 259 R91 73
631 259 R91 117
632 851 Rl 45
866 834 Rl 16
866 834 Rl 45
911 776 R3 16
936 492 R91 117
936 493 Rl 117
967 640 R21 23
995 061 Rl 22
995 061 Rl 11-\

1 001 071 R2 45
2 150 059 IU 120
2 751 156 Rl 123
2 751 188 Rl 45
2 751 259 Rl 45
2 751 470 Rl 45
2 151 476 Rl 45
2 751 533 Rl 45
2 752 048 Itl 45
2 752 445 RI 45
2 752 445 Itl 93
2 152 4771U 45
2 753 190 Rl 45
2 154 371 Rl 45

S

SS 83 110
SS 123 110
ST 200 120
ST 201 120
ST 208 8 118
ST 236 122
ST 236 123
ST 301 102
ST 301 103
ST 552 19
ST 633 64
ST 633 81
ST 680 39
ST 977 102

T

TP 24 110
8 521 T 115

V

11 171 V 31
11 189 V 85
30 443 V 121
30 443 V 124
36 997 V 31
42 965 V 45
61 261 VA 42

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

o

o



•

•

•

•

•

NEW AND DISPLACED PARTS LIST

NOTE: This list is prepared to assist distributor parts personnel in keeping their inventory records
current.

The information on this sheet will not be covered in future revisions, so you may want to retain
this copy. Future revisions will include new and displaced parts information for that revision only.

New and displaced parts listed below are new and displaced parts for applications shown on pages listed
for this machine, not necessarily new and displaced for other applications for this machine or in the
IH system.

The following is a list of new and displaced parts for the Model UC-221, UC-263 Parts Catalog,
Form PU-52E released since PU-52D dated May, 1971

PAGE NEW PART DISPLACED PAGE NEW PART DISPLACED
NO. NUMBER PART NUMBER No. NUMBER PART NUMBER

14 --- - -- -- 398 747 Rl 24 444 854 --- --- --

- -- --- -- 398 751 Rl 538983 Rl 403 066 R91

--- --- -- 388 355 Rl 368 429 R31 368 429 R21

539 379 Rl 400 366 R91 306 671 Rl - -- - -- - -
15 280 318 ci 316 366 Rl 306672 Rl - -- - -- - -
16 - -- - -- - - 389 747 Rl 306673 Rl - -- - -- - -

-- - --- - - 398 751 306 674 Rl - -- - -- --
- -- --- -- 388 355 Rl 25 --- --- -- 318441 Rl

--- --- -- 399 441 Rl 19 992 Rl 179 890

539 379 Rl 400 366 R91 141 285 --- --- --
17 280 318 Cl 316 366 Rl 532 496 Rl 532456Rl

18 --- --- -- 389 747 Rl 278271 Rl - -- -- - - -

- -- -- 389 748 Rl 19 517 D - -- --- -----
--- - -- -- 389 749 Rl 539 379 Rl - -- - -- --
-- - - -- - - 389750 Rl 70 133 Rl - -- - -- - -
--- --- -- 389 752 Rl 58 516 H - -- - -- - -
--- - -- -- 389 753 Rl 26 615090 Rl 614090 Rl

--- - -- -- 389 754 Rl 29 911 776 R3 911 776 R2

- -- -- 400 363 Rl 126 373 Rl 112508Rl---
--- - -- -- 400 364 Rl 112508 Rl - -- - -- - -

--- -- 400 364 Rl 126229 R1 - -- - -- - ----
- -- -- 400 365 Rl 112509 Rl - -- -- - - -- --

539 379 Rl 400 366 Rl 33 372 709 R2 367 739 R2

539 380 Rl 400 367 Rl 38 16 445 D --- --- - -
539 381 Rl 400 368 Rl 84838 R94 84838 R93

539 382 Rl 400 369 R1 - -- --- - - 90 623 Rl

388 045 R92 --- --- - - -- - --- -- 90610 R91

379 817 R95 --- --- -- - -- - -- -- 90 625 R91

388 046 R92 - -- --- -- - -- - -- -- 90 626 R1

379818 R95 --- --- -- - -- --- - - 109313 Rl1

388 047 R92 --- --- - - - -- --- - - 109317 Rl

379819 R95 --- - -- - - --- - -- -- 109315 R91

388 048 R95 --- --- - - -- - - -- -- 90 606 Rl

379 820 R95 - -- --- -- - -- - -- -- 90 598 Rl

388 049 R92 - -- - -- - - - -- - -- - - 90 619 R1

379 821 R95 --- --- - - - -- - -- -- 90 603 Rl

22 280 318 Cl 316366 Rl - -- - -- - - 90618 Rl

-- - - -- -- 109318 Rl

For ordering procedure for displaced part shown, refer to this catalog.

# _ Detail parts for this assembly or attachment are all new and are listed on the page shown in this revision.

PRINTED IN UNITED STATIS 0' AMERICA



NEW AND DISPLACED PARTS LIST

NOTE: This list is prepared to assist distributor parts personnel in keeping their inventory records
current.

The information on this sheet will not be covered in future revisions. so you may want to retain
this copy. Future revisions will include new and displaced parts information for that revision only.

New and displaced parts listed below are new and displaced parts for applications shown on pages listed
for this machine. not necessarlly new and displaced for other applications for this machine or in the
IH system.

The following is a list of new and displaced parts for the Model UC-221. UC-263 Parts Catalog.
Form PU-52E 'released since PU-52D dated May. 1971

PAGE NEW PART DISPLACED PAGE NEW PART DISPLACED
NO. NUMBER PART NUMBER No. NUMBER PART NUMBER

62 534196 Rl --- --- .... 87 --- --- -- 395 330 R2
535 l66 Rl --- --- -- - -- --- -- 404392 Rl
866834 Rl --- --- -- 88 27l 066 R92 264 164 R91

63 --- --- -- 318 437 R91 --- --- -- 370 535 Rl

--- --- -- 370 534 Rll --- --- -- 362 120 Rl
395 330 R92 --- --- -- 90 --- --- -- 395 330 R2
--- --- -- 368267 Rl - -- --- -- 404392 Rl

64 187 902 Rl --- --- .... -- - --- -- 264 l64 R91
251 553 Rl --- --- - - --- --- -- 370 535 Rl
372 575 Rl --- --- -- --- --- -- 362 120 Rl
533 977 Rl --- --- -- 271 066 R92 --- --- --
177 056 --- --- -- 603 884 C91 --- --- --
--- --- -- 370 535 Rl 93 --- --- -- 349 144 R91

64 _ .. - --- -- 353 936 R2 96 313 625 R91 353 018 R92
67 1 108 438 --- - -- -- --- - -- -- 2 751 188 Rl
68 I 969 568 --- --- -- 98 - -- --- -- 305185R92

9 421 424 - -- --- -- 99 --- --- -- 332 516 R91
I 968 396 --- --- - - --- --- -- 276 250 R91
I 966 923 --- - -- -- lOS 678252 CI 268228 Rll
I 960864 --- --- -- 127 278 278 R2 312 501 RI
443 527 --- --- -- 134 276 575 Rl 188 287 RI
820 148 --- - -- -- 135 276 566 573 655 RI

9427815 --- --- - -
9 427 882 --- -- - --

69 --- --- -- 318434 R91
71 908019 904 751

1 970 525 1 959 917
800832 --- --- --

72 1 944 373 1 978 183

1 916 324 1 908 829
1 925 378 1 922 288
I 858 749 1 921 860
1 939902 1 912 725
1 914 580 1 905 370
1 940 161 1 925 210
1 923284 1 921 369
I 925 379 192 289

o

'RINTEO IN UNITID STATIS O' AMIRICA

'- - For ordering procedure for displaced part shown. refer to this catalog.

II - Detail parts for this assembly or attachment are all new and are listed on the page shown in this revision.


